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TEXAS CANCER REGISTRY

PREFACE

It is estimated that 95,310 Texans will be newly diagnosed with cancer in 2007 and another 34,170
will die of the disease. The data submitted by cancer reporters and maintained by the Texas Cancer
Registry (TCR) are a vital part of these efforts to reduce the burden of cancer in Texas.

With original authorization from the /979 Texas Cancer Control Act and, most recently, the Texas
Cancer Incidence Reporting Act, (Chapter 82, Health and Safety Code, amended September, 2001)
(Appendix B), the TCR collects information on each patient seeking diagnosis and/or treatment for
cancer at health care facilities and clinical laboratories, as well as physician and other outpatient
offices (in certain circumstances), within the State of Texas. Chapter 91 of the Texas Administrative
Code (amended July 2006) outlines the rules necessary to implement this act (Appendix B). The laws
and rules may be accessed at the following web site: www.dshs.state.tx.us/tcr/lawrules.shtm#law.

The TCR is a population-based statewide cancer incidence reporting system that collects, analyzes,
and disseminates information on all new cases of cancer. A statewide cancer registry is the foundation
for cancer prevention and control. This central repository of information is a valuable and essential
tool for identifying populations at high risk for cancer, monitoring of cancer incidence trends and
mortality, facilitating studies related to cancer prevention, evaluating cancer control initiatives,
planning health care delivery systems, and developing educational awareness programs. It is
dependent on complete, timely and accurate reporting. -

The Texas Cancer Registry Cancer Reporting Handbook, 2006 Edition, revised April 2007, serves as
the instruction manual providing rules and guidelines to assure the consistent collection and coding of
relevant cancer case information. The contents of this manual are based on the guidelines and
standards for cancer reporting established by the National Program of Cancer Registries (NPCR),
Centers for Disease Control and Prevention (CDC); North American Association of Central Cancer
Registries (NAACCR); Surveillance, Epidemiology, and End Results Program (SEER) of the
National Cancer Institute (NCI); and the American College of Surgeons (ACoS).

The Handbook has been revised to include reporting requirements for 2007 cases in additional to
those applicable for 2006 cases. Also, feedback from hospital registrars and others has resulted in

further modifications and clarifications to this document.

This manual can be downloaded from the TCR’s web site: www.dshs.state.tx.us/tcr/.

T O e N e T I Y
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o SEER Inquiry System and Resolved Questions, web site www.seer.cancer.gov/seerinquiry.
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ACRONYMS

e ACS American Cancer Society

e ACoS American College of Surgeons

e AJCC American Joint Committee on Cancer

e CDC Centers for Disease Control and Prevention

o CESB Cancer Epidemiology and Surveillance Branch

e CNS Central Nervous System

o CoC Commission on Cancer

e CRH Cancer Reporting Handbook

e CS Collaborative Stage

e FIPS Federal Information Processing Standards

e FORDS Standards of the Commission on Cancer Volume II: Facility Oncology Registry Data
(Manual of the ACoS)

e ICD-0O-3 International Classification of Diseases for Oncology, 3" Edztzon

e ICD-O-2  International Classification of Diseases for Oncology, 2" 4 Edition

e [&R Inquiry and Response System, web site: www.web.facs.org/coc

e MP/H Multiple Primary and Histology Coding Rules

e NAACCR North American Association of Central Cancer Registries

e NPCR National Program of Cancer Registries, CDC

e HSR Health Service Region

e SC SANDCRAB - Statewide Algorithm and Database for Cancer Registration and
Abatement, the TCR’s database system

e SCL SANDCRAB LITE-cancer reporting software program provided by TCR for use by

* facilities

e SEER Surveillance, Epidemiology, and End Results Program, NCI

e SEER EOD SEER Extent of Disease

e SINQ SEER Inquiry System, web site: www.seer.cancer.gov/seerinquiry

e SSSM2K  SEER Summary Staging Manual — 2000: Codes and Coding Instructions

e TCR Texas Cancer Registry

e WHO World Health Organization

e VSU Vital Statistics Unit

i L T T S R e G e S R e T R L
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OVERVIEW OF REPORTING CHANGES

NAACCR RECORD LAYOUT VERSION(S)

The TCR requires all reporting to be submitted in version 11 or later versions.

 DIAGNOSIS/ADMISSION YEAR [ NAACCR VERSION
2004 — 2006 11.0 Accepted
2007 and forward 11.1 Required

Note: Version 11 may be used to submit data for years prior to 2006. Version 11 submissions

must follow version 11 guidelines and codes regardless of date of diagnosis.

DATA FIELD CHANGES

Effective with 2006 and 2007 Cases:

Due to new national cancer reporting standards, changes will be implemented for cases diagnosed on

or after January 1, 2006. There also are some additions for 2007 cases as shown below. The
following table lists new data items to be reported and also some that the TCR will no longer require.

| DATA ITEM
'NO LONGER
REQUIRED

| NAACCR | NEWDATA

NAACCR DATA ITEM ,
DATA ITEM # | ITEM

DESCRIPTION

Tumor Record Number - 60 |

Primary Payer at Diagnosis 630 N

(effective 1/1/2007)

Date of Initial RX—SEER 1260 N
RX Summ—Reg LN Examined 1296 \
Reason for No Surgery 1340 \

RX Summ—Surg/Rad Seq 1380 \

RX Summ—Systemic Sur Seq 1639 V

Name- Alias (effective 1/1/2007) 2280 N

Address at DX—Supplemental 2335 \/
Physician—Managing 2460 \
Physician—Follow Up 2470 ~

Text for Chemo 2640 v

Text for Hormone 2650 N

Text for BRM 2660 v

Text for Other 2670 V

po e
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Note: Facilities will no longer be responsible for reporting Tumor Record Number. Date of
Initial RX-SEER and RX Summ-Reg LN Examined will be populated by coded treatment data
items.

Effective with 2004 Cases and Forward:

As a reminder, effective with cases diagnosed on or after January 1, 2004 selected
collaborative stage fields are required.

| NAACCR ITEM

s . oy o7
CS Extension 2810
CS Lymph Nodes 2830
Regional Lymph Nodes Positive 820

Regional Lymph Nodes Examined 830

CS Mets at DX 2850
CS Site Specific Factor 1 For pleura (C384) primaries only 2880
CS Site Specific Factor 3 For prostate (C619) primaries only 2900

Note: Only 8 of the 15 Collaborative Stage Fields are required for 2004 and later cases. These
are the fields necessary to derive SEER Summary Stage.

CODING CANCER CASES

For cancer coding, all cases must use the correct ICD-O version according to the year in which the
cancer case was diagnosed, or if the diagnosis year is unknown, the year in which the case was
accessioned. Otherwise, the cancer case will fail required edits and not be accepted by the TCR.

The International Classification of Diseases for Oncology, 3" Edition (ICD-O-3) must be used to
code the primary cancer site (topography) and the cell type (morphology, behavior, and grade) of
tumor information for all cases diagnosed/admitted on January 1, 2001 and forward.

For all cases diagnosed on January 1, 1992—-December 31, 2000, the International Classification of
Diseases for Oncology, 2™ Edition (ICD-O-2) must be used.

STAGING CANCER CASES
For staging cancer cases, all cases must be staged and corresponding stage data fields completed

according to the correct staging guidelines for the year in which the cancer was diagnosed. If the
diagnosis year is unknown, the correct guidelines for the year in which the case is accessioned must

O A NSNS e
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be used. Otherwise, the cancer case will fail required edits and not be accepted by the TCR.

The Collaborative Staging Manual and Coding Instructions, Version 01.03.00 must be used for cases
diagnosed January 1, 2004 and forward. The SEER Summary Stage 2000 will be derived from the CS

data elements.

The SEER Summary Staging Manual 2000 (SSSM2K) must be used for cases diagnosed from January
1, 2001 through December 31, 2003. Every site has a staging scheme. The SSSM2K has detailed
information regarding adjacent sites, and includes site-specific notes, coding guidelines, and anatomic
drawings. For cases diagnosed prior to 2001, refer to the SEER April 1977 Summary Staging Guide.

Note: Both Collaborative and Summary Stage schemas use all information (both clinical and
pathological assessments) available through completion of surgery(ies) in the first course of
treatment or within four months of diagnosis in the absence of disease progression, whichever is

longer.

TCR CODING AND STAGING REQUIREMENT SUMMARY

CODING AND STAGING SCHEMA ’ .
International Classification of Diseases for Oncology 3 7 Edition (ICD -0-3)

| DIAGNOSIS YEAR

2001 — forward

International Classification of Diseases for Oncology, 2" Edition (ICD-0-2) | 1995 — 2000*
Collaborative Staging Manual and Coding Instructions, Version 01.03.00 2004 — forward
SEER Summary Staging Manual 2000 (SSSMK2) 2001 — 2003
SEER April 1977 Summary Staging Guide 1995 — 2000*

*The TCR no longer requires reporting of non-analytic cases diagnosed prior to 1995.

ACOS FACILITY INSTRUCTION MANUAL AND DATE IMPLEMENTATION

MANUAL/GUIDELINES ‘ IMPLEMENTED

DAM ‘ 1995
ROADS 1996 — 2002
FORDS 2003
Collaborative Staging (CS) 2004
Central Nervous System (CNS) - : 2004
Multiple Primary and Histology Coding Rules (MP/H) | 2007

Note: Per SEER, the new coding and staging mstructwns/guzdelmes replace the old for

respective time periods.

April 2007
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A S T T R A SRSl
‘COMPLIANCE

To assure timely and complete cancer case reporting in Texas, the TCR monitors compliance with the
Texas Cancer Incidence Reporting Act. The TCR health service regions routinely monitor facility
submissions of case reports. If submissions are not received fully and in a timely manner according to
our current law and rules, the facility registrar/reporter will be contacted regarding the delinquent
reporting status. Further action, which may include cost recovery procedures, will be instituted if
submissions continue to be delinquent. These actions are necessary to meet the state and national

requirements for timely cancer data.

To be compliant with the law, all records for 2006 cases and forward must be submitted within 6
months of initial diagnosis, or admission with active disease, or treatment for cancer at your
facility. Cancer reporting rules effective April 24, 2003, require quarterly submissions from health
care facilities with an annual caseload of 400 or less, and monthly submissions for health care
facilities with an annual caseload greater than 400. Monthly reporting is recommended for all

reporters.

Case Submission Requirements:

Equal to or <400 | Quarterly
>400 - | Monthly

Facilities with a Cancer Caseload of 100 or Less:

To facilitate complete, accurate, and timely cancer reporting in healthcare facilities with a cancer
caseload of 100 or less, the TCR offers funding for contracted services by Certified Tumor Registrars

to perform casefinding and data collection.

Note: Any questions regarding a facility’s compliance should be directed to the facility’s health
service region. Refer to page 12 for the appropriate regional contact information.
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REPORTING TOOLS

ELECTRONIC REPORTING

Effective January 1, 2007, manual (paper) cancer reporting forms and modem submissions will no
longer be allowed. All cancer reports must be submitted electronically either via an FTP data
submission process (File Transfer Protocol, used to transfer files over the Internet), or by sending an
encrypted, password protected data file saved on a diskette or CD.

Note: Also, effective January 1, 2007, all data submissions must clear TCR required edits at the time
of submission. For SCL users, current edits are automatically maintained. For information on
incorporating and/or using TCR edits in facility-specific or vendor software, contact the Central TCR
Office in Austin at 1-800-252-8059 or (512) 458-7523.

CRESS

The TCR has developed the Cancer Registry Electronic Submission System (CRESS), to support
web-based FTP submissions of data files. The CRESS website is a secured site and cannot be
accessed by anyone without a valid user id and password. With this system, all data submissions will
become encrypted, password protected and sent to the DSHS secured server. The encryption is done
within the CRESS system and is accomplished without any additional effort from the user.

If you are using SCL, follow the instructions in the SCL User’s Guide or if you are using commercial
or your own facility software, please follow the instructions provided at: www.dshs.state.tx.us/tcr/.

For more information about the CRESS application, please refer to Appendix N at:
www.dshs.state.tx.us/ter/reporting. shtm#reportHB, contact the CRESS helpdesk at 1-800-252-8059,
or at CRESS@Exch.dshs.state.tx.us.

Note: Facilities with an annual caseload greater than 400 must submit via CRESS using TCR or
other acceptable software.

Note: All CRESS submissions must include a completed Transmittal Form. SCL users will no longer
be required to fax transmittal forms. CRESS users must immediately fax transmittal forms after
transmissions to (512) 458-7681.

MAILING DISKETTES AND CDS FOR DATA SUBMISSION

We strongly recommend facilities to submit their data via the Internet (CRESS or SCL-FTP).
This process better assures the security of confidential patient case information during
submission to our office. When confidential patient data are submitted on diskette or CD
through the mail, they can be lost and/or more readily accessed by unauthorized personnel.
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If data files are sent in the mail, they should be sent so that the mailer is tracked, the file
should be zipped, encrypted, and password protected, and the password should never be sent
with the diskette/CD. Please either call the TCR Central Office at 1-800-252-8059 or (512)
458-7523 to provide your password or include it on a faxed copy of the transmittal form (not
in the diskette/CD mailer).

Note: A Texas Cancer Registry Transmittal Form (TCR #2), regardless of the reporting
Sformat used, must accompany all submissions. Please refer to www.dshs.state.tx.us/tcr for
instructions on completing this form.

REPORTING SOFTWARE
SANDCRAB Lite (SCL):

SCL, a cancer abstract reporting software developed for reporters, is available from the TCR free of
charge. SCL meets TCR reporting requirements, but does not meet all requirements for an ACoS
approved cancer program. Cases are entered directly into the computer and submitted to the TCR via
an FTP process, thus eliminating the need for paper abstract forms.

The SCL system requirements, registration, software, and User’s Manual are available at:
www.dshs state.tx.us/ter/reporting. shtm#SCL. SCL can be downloaded from the TCR website at
www.dshs.state.tx.us/tcr/FormSL.shtm by selecting “Register to Download SCL.” If you have
questions, need assistance with the installation of SCL, or require a CD of the software, contact the
Central TCR Office in Austin at 1-800-252-8059 or (512) 458-7523.

SCL System Requirements:

e A 300 MHz Intel-based personal computer

e 64 MB or more RAM for Windows 98
128 MB or more of RAM for Windows 2000, Windows NT, Windows ME, Windows XP, and
Windows Vista

e CD-ROM Drive or CD-RW (optional)

e 1.44 MB 3 '%” floppy drive (optional)

e Approximately 185 MB (185,000,000 bytes) or more Free Hard Disk Space is needed to install
the SCL program. Additional disk space will be needed as records are added to the database.

e Internet and/or network connectivity (recommended for software/table updates)

COMMERCIAL VENDOR OR FACILITY SOFTWARE

All commercial or facility software must fully comply with TCR reporting requirements, including
the correct NAACCR format standards and TCR edits. If you have questions, or need assistance in
determining if your software meets TCR standards, contact the Central TCR Office in Austin at
1-800-252-8059 or (512) 458-7523. |
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FORMAT STANDARDS
Note to SCL Users: Reporters submitting data using SCL should disregard this paragraph.

The layout and coding scheme for reporting with commercial vendor or facility software should
follow the “NAACCR Data Exchange Record Layout.” Please refer to the NAACCR Standard for
Cancer Registries, Volume II, for a description of the layout. All columns not requiring data must be
blank.

Facilities with an ACoS approved program must utilize the FORDS manual as well as the TCR’s
Cancer Reporting Handbook to ensure reporting compliance with both entities, as the data sets for the
TCR and ACoS are different. Refer to Appendix H for a comparison of data sets for the ACoS,
NAACCR, SEER, and TCR requirements.

Note: Submissions in an incorrect format, with missing or incomplete data, and/or errors
will be rejected. Effective January 1, 2007, rejected reports must be resubmitted within 30

days. If cases are rejected, they will not count towards your compliance.

NAACCR Version Submission Format:

DIAGNOSIS/ADMISSION YEAR | NAACCR VERSION

2004 - 2006 11.0 Accepted
2007 and forward 11.1 Required

Note: When using commercial registry software, follow the coding instructions specific to
that sofiware. Do not mix codes from one software with another. Any alteration or deviation
from the codes specified in the software instructions will create errors in reporting.

TIMELINESS OF DATA SUBMISSION

Timeliness of case reporting is important, however, data quality and completeness must be assured as
well. Researchers, epidemiologists, health planners, clinicians, and laypersons benefit from speedy
access to the most current information. Due to reporting requirements of CDC and TCR, all reports of
cases shall be submitted to the TCR within six months of initial diagnosis or admission at their
facility with active disease and/or treatment of cancer. This information is referenced in Section
91.5(a) (When to Report) of the Texas Cancer Incidence Reporting Rules. Refer to Appendix B at
www.dshs.state.tx.us/ter/lawrules.shtm#law for more information regarding when to report.
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Submission Schedule:

ADMISSION [ SUBMIT TO TCR BY
MONTH THE FOLLOWING MONTH
January July

February August

March September

April October

May November

June December

July January

August February

September March

October April

November May

December June

Representatives from your regional office are available to provide training on appropriate reporting
procedures.

Note: If cases are abstracted at the time patients are discharged from your facility, all or
part of the first course of treatment may be missed. A procedure should be implemented to
check patient readmissions for additional first course of treatment information before
submitting to the TCR. '

DATA SUBMISSION PROCEDURES FOR OTHER NON-FACILITY REPORTERS

Independent Clinical Laboratories are required to submit reports at least bi-annually. Electronic
submission is required.

Health care practitioners are required to furnish data or provide record access to the TCR if the
same data or records are not reported by a health care facility or clinical laboratory. Health care
practitioners initially diagnosing a patient with cancer and performing in-house pathological tests for
that patient should report on a quarterly basis and include cases diagnosed within six (6) months.
Otherwise, health care practitioners should submit data within four (4) months of the TCR’s request
for specific patient information.

Note: The reporting by health care practitioners is being implemented in phases as resources allow.
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April 2007 Page 11



Texas Cancer Registry

Cancer Reporting Handbook

REGIONAL CONTACTS

HEALTH SERVICE REGIONS
L9

Cindy DeAnda, CTR

Regional Program Technician
Department of State Health Services
Cancer Epidemiology &
Surveillance Branch-1899
Health Service Region |

1109 Kemper

Lubbock, Texas 79403

(806) 767-0323

Fax (806) 767-0420
cindy.deanda@dshs.state.tx.us

HEALTH SERVICE REGIONS
5.6

Judy Spong, MS, CTR

Regional Program Specialist
Department of State Health Services
Cancer Epidemiology & Surveillance
Branch-1906

Health Service Region 6

5425 Polk Street, Suite J

Houston, Texas 77023-1497

(713) 767-3180

Fax (713) 767-3193
judy.spong(@dshs.state.tx.us

HEALTH SERVICE REGION
7 v

Velma Garza, CTR

Registry Operations Supervisor
Department of State Health Services
Cancer Epidemiology &
Surveillance Branch-1928
1100 W. 49th Street

Austin, Texas 78756

(512) 458-7523 or
1-800-252-8059

Fax (512) 458-7681
velma.garza@dshs.state.tx.us

HEALTH SERVICE REGIONS HEALTH SERVICE REGIONS HEALTH SERVICE REGION
2.3 8,10 1

Dora Rodriguez-Flores, CTR
Regional Program Specialist
Department of State Health Services
Cancer Epidemiology &
Surveillance Branch-1869
Health Service Regions 2/3

1301 South Bowen Rd.,

Suite 200

Arlington, Texas 76013

(817) 264-4590

Fax (817) 264-4597
Dora.rodriguez@dshs.state.tx.us

Nelda M. Gonzalez, CTR

Regional Program Specialist
Department of State Health Services
Cancer Epidemiology & Surveillance
Branch-5716

Health Service Region 8

7430 Louis Pasteur Drive

San Antonio, Texas 78229

(210) 949-2165

Fax (210) 949-2058
nelda.gonzalez@dshs.state.tx.us

Miriam Robles, RHIT, CTR
Regional Program Specialist
TCR South Texas

Texas A&M SRPH

Health Service Region 11
2101 S. McColl

McAllen, Texas 78503
(956) 668-6304

Fax (956) 668-6310
Mjrobles@srph.tamhsc.edu

HEALTH SERVICE REGION
4

Teresa Ball, CTR

Regional Registry Coordinator
TCR East Texas

The University of Texas Health
Center at Tyler

Health Service Region 4
11937 US Hwy 271

Tyler, Texas 75705

(903) 877-7935

Fax (903) 877-5953
teresa.ball@uthct.edu

REGISTRY OPERATIONS
SUPERVISORS

Elaine Woods, CTR

HSRs 1/9, 2/3/4 and 5/6

(817) 264-4590
elaine.woods{@dshs.state.tx.us

Velma Garza, CTR

HSRs 7, and 8/10/11

(512) 458-7523 or
1-800-252-8059
velma.garza@dshs.state.tx.us
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EXCEPTION: If the physician treats a patient for cancer in spite of the negative biopsy,
accession the case.

EXCEPTION: If enough time has passed that it is reasonable to assume that the physician
has seen the negative pathology report, and the clinician continues to call this a reportable
disease, accession the case. A reasonable amount of time would be 6 months or more.

CASEFINDING METHODS
There are two types of casefinding methods—active and passive:

1. Active casefinding: The personnel responsible for reporting obtain and review all sources for
eligible cases.

2. Passive casefinding: The personnel responsible for reporting rely on others to notify the reporter
of possible eligible cases.

Active casefinding is more comprehensive and precise. Passive casefinding has a greater potential
for missed cases. A combination of active and passive casefinding is a more effective method and
ensures fewer missed cases. Casefinding procedures should be evaluated from time to time and
amended as facility procedures or services change.

CASEFINDING SOURCES
1. Medical records department 3. Surgery department
a. Disease indices 4. Outpatient departments
b. Admission and discharge reports 5. Medical and diagnostic imaging
2. Pathology department 6. Radiation oncology
a. Histology reports 7. Medical oncology
b. Cytology reports 8. Emergency Room reports

c. Hematology reports
d. Autopsy reports

CASEFINDING PROCESS

Cooperation and a good working relationship between reporting personnel and other departments are
essential for accurate case ascertainment. The reporter is responsible for identifying all casefinding
sources under their facility licensure and arranging access to these sources, for example, rural health
clinics, surgery centers across town or off campus.

A disease index including both inpatient and outpatient admissions should be obtained after
medical records are completed and coded (monthly or quarterly). The index should be sorted

June 2006 : Page 18



Texas Cancer Registry Cancer Reporting Handbook

alphabetically by last name and should include the following: last name, first name, medical
record number, admission/discharge date, date of birth, social security number, all primary
and secondary ICD-9 diagnosis codes and admission type. Atfachment A (page 31) is an example
of a disease index that can be modified for individual facilities.

The following list includes some helpful hints for the casefinding process:

e Review the disease index for reportable cancer codes to insure the facility has reported all of its
reportable cases to the TCR.

e Request a TCR Facility Data Report from the regional office. A Facility Data Report is a complete
listing of cases submitted by the facility.

o Compare the patients with reportable codes on the disease index to the TCR Facility Data Report.
Review any patient charts with reportable codes that are missing from the TCR Facility Data
Report for reportability.

e Prepare an abstract for each reportable case missing from the TCR Facility Data Report.

If a previously reported patient is found to have a subsequent primary, assign the new primary the
patient’s original registry number. Change the sequence number to reflect the new primary and
abstract the pertinent cancer information.

Note: If a facility uses an automated casefinding method (for example: the hospital’s
mainframe extracts possible reportable cases and places these into cancer registry software
suspense file), a manual disease index should be run at the end of the reporting year. Insure
that the ICD-9-CM codes used are the most current for the reporting year. This disease index
is then checked against the cancer registry database to insure that all cases were either
reported or clearly documented as non-reportable and why. After reviewing, the disease
index and non-reportable list along with the casefinding check-list (Attachment C, page 33)
should be sent to the facility’s health service region.

The following lists are intended to assist the cancer data reporter in identifying the reportable
neoplasms.

REPORTABLE NEOPLASMS

Malignant neoplasms (exclusions noted below)

Benign and borderline neoplasms of central nervous system

Pituitary adenomas diagnosed as of 2003

Carcinoma in-situ (exclusions noted below)

Carcinoid, NOS (excluding Appendix, unless stated to be malignant)

Pilocytic/juvenile astrocytoma is reportable and should be coded to 9421/3 per ICD-O-3 errata
Squamous intraepithelial neoplasia grade III (8077/2) of vulva [VIN], vagina [VAIN], and anus
[AIN] beginning with 2001 cases

Note: All tumors and neoplasms of the brain and other CNS sites must have a morphology
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term and code in ICD-O-3. If there is no morphology term and code, it is not reportable.
Tumors and neoplasms diagnosed prior to 2001 must have a morphology term and code in

ICD-0-2 to be reportable.

Notes:

1. Malignant neoplasms of the skin of genital sites are reportable. These sites include: vagina
(C529), clitoris (C512), vulva (C519), prepuce (C600), penis (C609), and scrotum (C632).

2. Reportable skin tumors such as adnexal carcinomas (carcinomas of the sweat gland,
ceruminous gland, and hair follicle), adenocarcinomas, lymphomas, melanomas, sarcomas,
and Merkel cell tumor must be reported regardless of site. Any carcinoma arising in a
hemorrhoid is reportable since hemorrhoids arise in mucosa, not in skin.

NON-REPORTABLE NEOPLASMS

Basal cell carcinoma (8090-8110) of the skin (C44.0-C44.9) except genital sites

Basal and squamous cell carcinoma (8070-8110) of skin of anus (C44.5)

Epithelial carcinomas (8010-8045) of the skin (C44.0-C44.9)

Papillary and squamous cell carcinomas (8050-8084) of the skin (C44.0-C44.9) except genital
sites .

Malignant neoplasms, NOS (8000-8004) of the skin (C44.0-C44.9)

In situ neoplasms of cervix regardless of histology (behavior of /2; C53.9)

Intraepithelial neoplasms of the cervix (8077/2; C53.9)) or prostate (8148/2; C61.9)
Borderline cystadenomas (8442, 8451, 8462, 8472, 8473) of the ovaries (C56.9) with behavior
code 1 are not collected as of January 01, 2001

e Cyst of brain or CNS tumor diagnosed January 01, 2004 or later and does not have an ICD-O-3
morphology code listed in ICD-O-3

Example:

On 04/12/2004, a patient was diagnosed with cholesteatoma in the cerebral meninges. This is
not a reportable CNS case.

COMPREHENSIVE REPORTABLE LISTS

The following are intended to aid appropriate staff (e.g. Information Services, Data Management) in
creating the disease index with the required reportable neoplasms and other ICD-9-CM codes.
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The reporter should review all admissions (inpatient and outpatient) with the following diagnosis
codes for reportability:

ICD-9-CM CODE DIAGNOSIS ’ ~

CODE RANGES PREFERRED ICD-0-3 TERMINOLOGY

140.0-208.9 Malignant neoplasms

225.0-225.9 Benign and borderline neoplasms of central nervous system

230.0-234.9 Carcinoma in-situ

235.0-238.9 Neoplasms of uncertain behavior

239.0-239.9 Neoplasms of unspecified behavior

INDIVIDUAL CODES | PREFERRED ICD-0-3 TERMINOLOGY

042. AIDS (review records for AIDS-related malignancies)

203.1 Plasma cell leukemia (9733/3)

205.1 Chronic neutrophilic leukemia (9963/3)

227.3 Benign neoplasm of pituitary (body, fossa, gland, lobe)

227.3 Benign neoplasm of craniopharyngeal (duct, pouch)

227.4 Benign neoplasm of pineal (body, gland)

238.4 Polycythemia vera (9950/3)

238.6 Solitary plasmacytoma (9731/3)

238.6 Extramedullary plasmacytoma (9734/3)

238.79 Chronic myeloproliferative disease (9960/3)

238.76 Myelosclerosis with myeloid metaplasia (9961/3)

238.71 Essential thrombocythemia (9962/3)

238.72 Refractory cytopenia with multilineage dysplasia (9985/3)

238.73 Myelodysplastic syndrome with 5g-syndrome (9986/3)

238.7 Therapy-related myelodysplastic syndrome (9987/3)

238.75 Myelodysplastic syndrome, unspecified (9989/3)

238.72 Refractory anemia (9980/3)

238.72 Refractory anemia with ringed sideroblasts (9982/3)

238.73 Refractory anemia with excess blasts (9983/3)

238.73 Refractory anemia with excess blasts in transformation (9984/3)

273.2 Gamma heavy chain disease; Franklin’s disease

273.3 Waldenstrom’s macroglobulinemia

273.9 Unspecified disorder of plasma protein metabolism (screen for potential
' 273.3 miscodes)

288.3 Hypereosinophilic syndrome (9964/3)

289.8 Acute myelofibrosis (9931/3)
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Admissions with the following procedure codes must be screened for reportable neoplasms:

e e

1CD-9-CM CODES PROCEDURE l)ESCRIl’I’ION
V073 Other prophylactic chemotherapy (screen carefully for mlscoded
malignancies)
V07.4 (previously V07.8)* | Other specified prophylactic measure
Personal history of malignancy (review these for recurrences,
V10.0-V10.9 T : .
, subsequent primaries, subsequent treatment and diagnosis date)
V58.0 Admission for radiotherapy
V58.11 (previously V58.1)* | Admission for chemotherapy
V66.1 Convalescence following radiotherapy
V66.2 Convalescence following chemotherapy
Vé67.1 Radiation therapy follow-up
V67.2 Chemotherapy follow-up
V71.1 Observation for suspected malignant neoplasm
V76.0-V76.9 Special screening for malignant neoplasm

* Revised October 1, 2005

The following are exclusions and do not need to be reported to the TCR:

Neplasms, malignant, NOS of the skin

80008004

8010/2 Carcinoma in-situ of cervix beginning with 1996 cases

8010-8045 Epithelial carcinomas of the skin

8050-8084 Papiliary and squamous cell carcinomas of the skin except genital sites

Squamous Intraepithelial Neoplasia, grade III of cervix beginning with

807712 ‘ 1996 cases; CIN
8090-8110 Basal cell carcinomas of the skin except genital sites
8148/2 Prostatic Intraepithelial Neoplasia

For cases diagnosed January 01, 2001 and forward, the following tables are terms that changed
behavior codes from borderline to malignant, and malignant to borderline in the ICD-O-3.
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These terms/codes are reportable starting with 01/01/2001and forward diagnoses:

ICD-0-2 : ' » - ICD-0-3
CODE | TERM AS IT APPEARS IN ICD-(}-? » ~ CODE
89311 Endometrial stromal sarcoma, low grade (C541) : 89313
89311 Endolymphatic stromal myosis (C541) 89313
89311 Endometrial stromatosis (C541) 89313
89311 Stromal endometriosis (C541) 89313
89311 Stromal myosis, NOS (C541) 89313
93931 Papillary ependymoma (C71_) 93933
95381 Papillary meningioma 95383
99501 Polycythemia vera 99503
99501 Polycythemia rubra vera 99503
99601 Chronic myeloproliferative disease, NOS | 99603
99601 Chronic myeloproliferative disorder 99603
99611 Myelosclerosis with myeloid metaplasia 99613
99611 Megakaryocytic myelosclerosis 99613
99611 Myelofibrosis with myeloid metaplasia 99613
99621 Idiopathic thrombocythemia 99623
99621 Essential thrombocythemia 99623
99621 Essential hemorrhagic thrombocythemia 99623
99621 Idiopathic hemorrhagic thrombocythemia 99623
99801 Refractory anemia, NOS : 99803
99801 Refractory anemia without sideroblasts 99803
99821 Refractory anemia with sideroblasts 99823
99821 Refractory anemia with ringed sideroblasts 99823
99831 Refractory anemia with excess blasts 99833
99841 Refractory anemia with excess blasts in transformation 99843
99891 Myelodysplastic syndrome, NOS 99893
99891 Preleukemia 99893
99891 Preleukemia syndrome 99893
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These terms/codes are no longer reportable starting with diagnosis date 01/01/2001 and forward
diagnoses:

mm &3 IT éP?ﬁm IN ICD-0-3 -
84423 Serous cystadenom borderline 1iancy (C569) | 84421

84423 Serous tumor, NOS, of low malignant potential (C569) 84421
84513 Papillary cystadenoma, borderline malignancy (C569) « 84511
84623 Serous papillary cystic tumor of borderline malignancy (C569) 84621
84623 Papillary serous cystadenoma, borderline malignancy (C569) 84621
84623 Papillary serous tumor of low malignant potential (C569) 84621
84623 Atypical proliferative papillary serous tumor (C569) 84621
84723 Mucinous cystic tumor borderline malignancy (C569) 84721
84723 Mucinous cystadenoma, borderline malignancy (C569) 84721
84723 Pseudomucinous cystadenoma, borderline malignancy (C569) 84721
84723 Mucinous tumor, NOS, of low malignant potential (C569) 84721
84733 Papillary mucinous cystadenoma, borderline malignancy (C569) 84731
84733 Papillary pseudomucinous cystadenoma, borderline malignancy (C569) 84731
84733 Papillary mucinous tumor of low malignant potential (C569) 84731
OTHER METHODS

Other methods for identifying reportable cancer cases can be developed to assure complete case
reporting. Since the patient’s medical record is the primary source of information, arrangements
should be made so the appropriate charts can be routed to the personnel responsible for reporting.
These charts could be stamped and placed on a shelf marked for Tumor Registry review.

The pathology department reports must be routinely checked. The best procedure is to have a copy of
ALL pathology reports routed to the personnel responsible for reporting. All pathology reports (both
positive and negative) must be reviewed by the reporter to ensure all eligible cases are identified. The
reporter should request that all cytology, hematology, bone marrow biopsies, and autopsies be
included. Both computerized and manual methods of reviewing pathology reports must include a way
to track reports to ensure that every report has been included in the review. Facilities that send all
pathology specimens to outside labs should keep a log of all specimens, to include date sent out, date
received, and the diagnosis. The reporter should be given a copy of all reports.

For facilities with radiation oncology departments, a procedure must be established to identify
patients receiving radiation therapy. This should include all inpatient and outpatient treatments.
Different options, such as providing copies of the treatment summary, a treatment card, or even a
daily appointment book may be available to identify these cases.

Many cancer patients are seen in the outpatient department, hematology clinic, laboratory, emergency
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room, nuclear medicine, and diagnostic radiology and oncology departments. A method to identify
reportable cases from these departments must also be established.

Many facilities now have a designated oncology/hematology unit where patients receive
chemotherapy treatments as an inpatient. In some cases, patients receive chemotherapy in an
ambulatory setting, a freestanding facility, or a physician’s office. The registrar/reporter must
establish a policy and procedure for identifying patients who receive chemotherapy in these settings if
affiliated with their facility.

A reportable case should be abstracted after review of the patient’s complete record, not just from the
unit record for the admission in question. If reportable cases are identified at the time of discharge, the
complete medical record may not be available at the time the case is abstracted. A suspense file
should be compiled of all cases identified as eligible or potentially eligible for abstracting. The
suspense file can be something as simple as a manila folder to hold the various casefinding source
documents (monthly disease index, pathology reports and outpatient log sheets and so forth) in
alphabetical order and/or by date of diagnosis to assess timeliness of the abstracting process.

Personnel responsible for reporting should review the table of terms that indicate a diagnosis of
cancer on page 21. Upon review of the disease index, cases may be identified as TCR non-reportable
cases. Examples of these would be basal and squamous cell carcinoma of the skin (173.0-9), and CIN
of the cervix (233.1). A list of these cases should be kept each year because the TCR needs to review
the disease index and the non-reportable list when it conducts casefinding audits after facilities should
have completed reporting for a given year (see page 14). The non-reportable list will answer any
questions TCR staff may have regarding the non-reporting of these cases. The list should include
patient name, date of birth, social security number, medical record number, admission date,
casefinding source, and the reason the case was not reportable.

Attachment B (page 32) is a sample form that can be used as a history file of the non-reportable cases.
Non-reportable cases can also be documented on the disease index. Place the notation “NR” next to
the patient information and include a justification if the case is determined not reportable. Another
method would be to develop an electronic spreadsheet that can be sorted alphabetically, such as Excel
or Word. An alphabetical index card file can also be used. If cases are abstracted and reported using
SCL v.10, a non-reportable log may be kept. Please refer to the SCL User’s Guide for instructions.

Examples:

a. The ICD-9-CM billing code indicates current disease. Reason for admission was
radiology and laboratory testing. Radiology and laboratory findings do not indicate active
disease. This case is not reportable, unless the physician states the patient has active,
metastatic, or recurrent disease.

b. The discharge summary and face sheet states history of cancer and there is no other
information within the chart to indicate active or stable disease. This case is not
reportable.
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c. A patient is admitted for evaluation of congestive heart failure. The patient had a
mastectomy for breast cancer 8 years ago and there is no evidence of recurrent or
metastatic disease. This case is not reportable.

d. A patient comes in for lab work. Face sheet states lung cancer. No other information or
documentation indicating active disease is available. This case is not reportable.

e. A patient was diagnosed with adenocarcinoma of the stomach in 1985 with no evidence
of recurrent or metastatic disease. In 2006, the patient was admitted and diagnosed with
small cell carcinoma of the lung. The 2006 case is reportable.

f.  Discharge summary diagnosis states cancer and the ICD-9-CM billing code indicates
current disease. All laboratory findings are negative for active disease, but one radiology
report indicates active disease compatible with malignancy. This case is reportable.

g. A patient is admitted to your facility with an acute cerebrovascular accident. The H&P
states the patient was diagnosed with metastatic lung cancer four months prior to
admission. He was treated with palliative care and referred to the Hospice program. All
indications are that this patient still has active cancer. This case is reportable.

h. A patient was diagnosed with cervical cancer in 2000 and has had no recurrence. She is
now admitted and diagnosed with a second primary in the lung. The lung case is
reportable.

i. A patient comes to your facility for port-a-cath insertion to allow for chemotherapy for a
malignancy. This documentation indicates the patient has active disease. This case is

reportable.

j.  Patient with a recent excisional biopsy for melanoma of skin of arm is admitted to your
facility for a wide excision. The pathology report shows no residual melanoma. This
case is reportable because the wide excision is considered treatment for the melanoma.

Note: Refer to Appendix O to determine reportability for cases diagnosed on or after
1/1/2007. ' '

Note: In most cases, the patient’s record clearly presents the diagnosis by use of specific
terms which are synonymous with cancer. However, there will be times when a physician is
not certain or the documented language is not definitive.
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Rules concerning the usage of ambiguous terminology (vague or inconclusive diagnostic language)
for cases diagnosed prior to 2007 are as follows:

AMBIGUOUS TERMS G(}IDELINES
DO INDICATE A DIAGNOSIS DO NOT INDICATE A DIAGNOSIS
OF CANCER OF CANCER
Adherent Report these cases only if cancer-directed therapy
is planned or given
Apparently Approaching
Appears to Cannot be ruled out
Comparable with Equivocal
Compatible with May be
Consistent with Possible
Favor(s) Potentially malignant
Malignant appearing Questionable
Neoplasm (CNS Only) Rule out
Most likely Suggests
| Presumed Very close to
Probable Worrisome
Suspect(ed)
Suspicious (for)
Tumor (CNS Only)
Typical (of/for)

Note: The above terms are not all-inclusive. The entire medical record should be reviewed
before basing reportability on one of these terms. If an ambiguous term that is not included in
the above list is given contact the state health region for clarification. Do not use the above
table for cases diagnosed on or after 1/1/2007, refer to Appendix O.

EXCEPTION: If cytology is reported as “suspicious for neoplasm” do not interpret this as a
diagnosis of cancer. Report the case only if a positive biopsy or a physician’s clinical
impression of cancer supports the cytology findings or if cancer directed therapy is

administered.

Note: When phrases such as strongly suspicious or highly questionable are used, disregard
the modifying term and refer to the guidelines above regarding the primary term. A patient
stated to have “known” cancer should be reported to the TCR.

Note: If one section of the medical record(s) uses a reportable term such as “apparently”
and another section of the medical record(s) uses a non-reportable term such as “cannot be
ruled out,” accept the reportable term and accession the case.

Note: Cases in which the disease is no longer active should only be reported if the patient is
still receiving cancer-directed therapy, i.e., leukemia in remission receiving chemotherapy.
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Example:

A patient diagnosed 6 months ago with acute myelocytic leukemia is now in remission and on
a maintenance dose of chemotherapy. The patient was admitted for evaluation of neutropenia
following the last course of chemotherapy. If this is the first admission to your facility, this
patient should be reported because cancer-directed treatment (chemotherapy) is being
administered.

Note: Abstract cases with a reportable diagnosis using the medical record from the first admission
(inpatient or outpatient) to your facility. Use information from subsequent admissions to supplement
documentation and to include all first course treatment information.

Note: Do not submit a report for each admission; submit one per primary tumor.

Examples:

a. A patient is diagnosed with prostate cancer and has several admissions for treatment of the
prostate cancer. Only one report that includes all first course treatment is to be submitted.

b. Your facility reported a patient diagnosed with breast cancer in 2002. She is now admitted in
2006 with metastatic bone cancer. Do not submit a new report for the metastatic bone cancer.

ADDITIONAL GUIDELINES FOR CASE REPORTING

e There are many instances when it is unclear whether cancer cases seen in a clinic are reportable
through an associated facility. The cases should be included in the facility’s caseload when:

The clinic is owned by the facility

The facility is legally responsible for the medical charts in the clinic

The facility receives revenue from the medical charts at the clinic

The clinical charts are filed in the same location as the facility charts, or

The facility pays the physicians to work in the clinic

opo o

e Cases diagnosed and/or treated for cancer prior to admission should be reported if there is
evidence of active disease, whether or not diagnostic or therapeutic procedures were performed.
Stable disease indicates active disease.

e Cases diagnosed at autopsy are reportable.
e Patients with active cancer coming into a facility for “consultation only” should be reported.

e Patients with a history of cancer, with no evidence of active disease, should not be reported
unless they are still receiving cancer-directed therapy.

Note: Remember, physicians may refer to patients diagnosed with cancer prior to coming to a
facility as having a “history of” cancer. These cases should be reviewed closely to determine

0 O
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if the patient has active disease and/or is receiving cancer-directed treatment. If you have
any questions regarding the eligibility of a case, call the TCR health service region.

Examples:

a. A patient comes to Facility A for a bone scan. The face sheet has been coded to prostate
cancer. The bone scan is negative and there is no other information to indicate that this
patient has active disease or is receiving cancer directed treatment. This case is not
reportable for Facility A. ‘

b. A patient comes to the emergency room. He tells the attending physician that he had
cancer years ago. There is no other information documented to indicate that he has active
disease or is on cancer-directed therapy. This case is not reportable.

c. A patient comes into the emergency room for a broken wrist. The history/physical states
that the patient is currently undergoing chemotherapy for lung cancer, but the facility does
not render any treatment for the cancer diagnosis; the patient is only being treated for the
broken wrist. This case is reportable.

d. A patient is admitted to Facility A with a breast lump. The history/physical states that the
patient was diagnosed elsewhere with breast cancer five years ago and treated with a
lumpectomy. There is now recurrence of the disease and the patient was referred to
Facility A for a mastectomy. This case is reportable by Facility A due to active disease.

e. A patient comes to your facility for lab work. The face sheet states “cancer”. The only
other information available is the lab results. This case would not be reportable. A
physician must state the patient has active disease, recurrence, or metastatic disease to
make this case reportable.

Note: Every effort should be made to identify multiple primary tumors. See Appendices D-E.

To prevent reporting the same patient with the same primary twice, compare the patient name and
primary cancer site from the registry database (accession list or SCL facility data report) to the TCR
facility data report. The TCR facility data report lists all the patients a facility has reported to TCR for
multiple years.

Complete cancer reporting is an important element in a cancer registry quality assurance program.
The TCR performs casefinding audits on a regular basis to determine the completeness of case
ascertainment and timeliness of reporting at facilities across the state. These audits are a part of
TCR’s data quality procedures and are necessary both to assure complete and accurate cancer
information and to meet the state’s federal funding obligations. The results of a casefinding audit are
reported back to the facility. The percentage of missed reportable cases identified from a
casefinding audit should not exceed 5%.

poo ]
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HELPFUL HINTS TO CONDUCT CASEFINDING:

e All possible sources of cancer cases in a facility should be reviewed to achieve complete and

accurate casefinding.

Review pathology reports monthly.

Review disease index monthly.

Review radiation oncology logs weekly.

Have coders route medical charts to the registrar/reporter on all identified cancer patients.

Review outpatient and emergency room visits for reportability. Arrangements can be made to

have these routed to the registrar/reporter, or the registrar/reporter can physically review them in

the department. ‘

e Maintain a list of non-reportable cases or document non-reportable cases on the disease index.

e When reporting by the facility is complete for a given year, check the Yes column on the “A//
Forms Submitted For the Year” section on the transmittal form.

o Send the disease index (see Attachment A), casefinding checklist (see Attachment C), non-
reportable list (see Attachment B) to the TCR state health region when reporting is complete
for a given year. Mail these items by certified mail in double envelopes marked
“confidential”.

Contact your state health region for an assessment of your casefinding procedures. This will
better prepare you for an audit.
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ATTACHMENT B

Non-Reportable List

Facility Name: Facility ID# __ Reviewed by: Telephone:

Patient Name Med Rec # | Admit Date | Date of Birth | SS# Casefinding N/R
Source Code

***KEEP A COPY FOR YOUR RECORDS

N/R CODES:

01 — Benign

02 — Non-Reportable Skin Cancer (Site=C44.*, Morph=8000-8110)
03 — NED (History of Cancer but No Evidence of Treatment Currentlyand No Evidence of Cancer Currently)
04 — Cancer Not Proven

05 — Duplicate Case (This Cancer has already been reported to TCR)
06 — In situ Cancer of Cervix, CINIII

07 — No Cancer Mentioned in Record

08 — Diagnosed prior to 1995

09 — Lab only diagnosis

10 — Other (Include Explanation)
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ATTACHMENT C

A checklist that can be used to document all sources utilized to achieve complete casefinding. Upon
completion of abstracting for each year, the casefinding checklist should be completed and mailed to

~ your regional TCR office. ***Keep a copy for your records.

Facility Name : Facility ID#: Expected # Cases: Year:

Casefinding Source Available Reviewed | Comments
Y/NorNA | Y/NorNA

Accession Register
Ambulatory Setting

Day Surgery

Diagnostic Radiology & Oncology

Emergency Room

Free-standing facility
Hematology Clinic

Hospice

Medical Records Disease Index

Nuclear Medicine
Outpatient Department
Pathology Department

Autopsy Reports

Bone Marrow Biopsies
Cytology

Hematology

| Histology
Physician’s Office
Radiation Oncology Dept.

Daily Appointment Book

Treatment Card

Treatment Summary

Reviewed by: Date

Mailed to Texas Cancer Registry on: Telephone
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DEMOGRAPHICS AND PATIENT INFORMATION

Note to SCL Users: The selection pop-up boxes in SCL are in an easy pull down menu format.
Underlined fields contain pop-up boxes. If data must be entered in a field before an abstract can be
added to the database, the selection pop-up box will automatically be displayed when tabbing
through the field. To activate the selection pop-up box, right click using your mouse in the
appropriate box. SCL users are ensuring the highest level of quality edit checks by activating the
various selection pop-up boxes. For specific detailed instructions for SCL refer to the User’s Guide.

DATE OF FIRST CONTACT (NAACCR ITEM #580) (FORDS pg. 87)

Description
The date the patient was first admitted to your facility (outpatient or inpatient) with a diagnosis of
active cancer or on cancer therapy.

Explanation
This data item allows the facility to document the first contact with the patient. It can be used to
measure the time between admission and when the case is abstracted and the length of time between

the first contact and treatment.

Coding Instructions

1. Punctuation marks (slashes, dashes, etc.) are not allowed in any date field.

Example:
Record the admit date of January 22, 2006 as 01222006.

2. Enter the date (month, day, century and year) of the first admission to your facility for a diagnosis
and/or treatment of this reportable cancer or, if previously diagnosed/treated elsewhere, the date of
the first admission to your facility with active cancer or receiving cancer treatment.

3. A date must be entered in this field. If the patient was never an inpatient, enter the date of the first -
outpatient visit e.g., biopsy, x-ray, laboratory test at your facility with active cancer.

4. For autopsy-only or death certificate-only cases, use the date of death as the date of first contact.

5. For “read only” or “pathology only” cases use the date the specimen was collected. These are
cases where a specimen is sent over to be read by the pathology department and the patient is
never seen or admitted at the reporting facility. These cases are reportable if the pathology
department generates revenue for the reporting facility and is NOT a free standing entity. The
class of case should be coded to 7 and the reporting source would be 3.

]
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Note: Document in your Policy and Procedure Manual if you have an agreement with
any facilities sending their specimens to your pathology department as “read only,” but
they are still responsible for reporting those cases to the TCR.

Examples:

a. A patient has an outpatient mammography on February 12, 2006 at the reporting

facility. The radiologist reads it as suspicious for malignancy. The patient then has an
excisional biopsy on February 14, 2006 and a radical surgical procedure on February
16, 2006. Record the date of first contact as 02122006.

. A patient has a biopsy in a staff physician’s office on March 17, 2006 and the

specimen is sent to the reporting facility’s pathology department on that same day.
The pathologist reads the specimen as malignant melanoma. The patient enters the
same reporting facility on March 21, 2006 for a wide re-excision. Record the date of
first contact as 03172006.

A patient has a lymph node biopsy at a small hospital on May 15, 2006. The specimen
is sent to your hospital to be evaluated in your pathology department. The pathologist
reports diffuse large b-cell lymphoma. The patient never enters your hospital. Record
05152006 as date of first contact.

REGISTRY NUMBER (NAACCR ITEM #550) (FORDS pg. 33)

Description
A registry or accession number is a unique number assigned to identify each patient regardless of the

‘number of primary cancers.

Explanation .
This data item serves as a reference number to protect the identity of the patient.

Coding Instructions

1.

The first four digits identify the calendar year of the admission the patient was first seen at the
facility for a reportable diagnosis. The following five digits identify the numerical order in which
the case was entered into the registry. Each year’s accession/registry number will start with 00001.

Example:

200600001 would indicate the first 2006 case reported from a facility.
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2. SCL automatically assigns a registry number according to the year of admission. This field canbe
edited to assign the correct registry number.
Note: If your facility begins using SCL afier submitting cases on the paper form, contact
the appropriate TCR regional registry for the correct registry number. This will alleviate
duplicate registry numbers being assigned to different patients. The registry number for
each individual patient remains the same regardless of the number of reportable

diagnoses for that patient from your facility.

3. Do not assign a new registry number to a patient previously reported to the TCR with a new
primary cancer. SCL users will need to refer to the SCL User’s Guide for instructions on entering

multiple primaries.

REPORTING FACILITY NUMBER (NAACCR ITEM #540) (FORDS pg. 208)

Description
Identifies the facility or institution reporting the case.

Explanation
This data item is used for monitoring data submissions, ensuring the accuracy of data, and for

identifying areas for special studies.

Coding Instructions
1. Enter the three-digit facility number assigned by the TCR.

2. Ifyou do not know your facility number, contact your Health Service Region office or the Central
Office in Austin.

REPORTING SOURCE (NAACCR ITEM #500) (SEER pgs. 31-32

Description
This data item identifies the source documents used to abstract the case being reported. This will not

necessarily be the document that identified the case but the document that provided the best
information.

Explanation
This field provides the source of the documents used to report the case, e.g., inpatient or outpatient

charts, cases diagnosed in physician’s offices, patients diagnosed at autopsy, pathology report only or
diagnosed by death certificate only.
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Coding Instructions

1. Enter the code for the source of the facility and/or documents used to abstract the case.

CODE | DEFINITION OF REPORTING SOURCES

Facility Only (Inpatient, Outpatient, ER, or Clinic)

Radiation Treatment Centers or Medical Oncology Centers (Facility or Private)
Laboratory Only (Facility or Private)

Physician’s Office/Private Medical Practitioner

Nursing/Convalescent Homes, Hospice

Autopsy Only

Death Certificate Only

Other hospital outpatient units/surgery centers

Note: Assign codes in priority order: 1, 2, 8, 4, 3, 5, 6, 7 if more than one source is used.

RN | B | WY e

Examples:

a. A patient is admitted to your facility and expires before any treatment is rendered. An
autopsy is performed and cancer is found in the lung. Code the reporting source to 6
(autopsy only). The autopsy report is the only document used for your cancer information.
The patient was not known to have cancer prior to the autopsy.

b. A patient is admitted to your facility and is diagnosed with lung cancer. Code the

reporting source to 1 (Facility Inpatient/ Outpatient or Clinic). All documents in the
medical record are used to gather the cancer information.

MEDICAL RECORD NUMBER (NAACCR ITEM #2300) (FORDS pg. 36)

Description
The number assigned to a patient’s medical record by the reporting facility.

Explanation

This number identifies the individual patients within a reporting facility. It allows a reporting facility
to easily locate a patient’s health information. This health information is referenced when abstracting
or updating a cancer case or to help identify multiple reports and primaries on the same patient.

Coding Instructions

1. Enter the eleven digit medical record number used to identify the patient's first admission with
active cancer and/or on cancer treatment. Medical record numbers with less than 11 digits and
alpha characters are acceptable.
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B “ANALYTIC CASES e

Class 2 | First diagnosed elsewhere and all or part of the first course of treatment given at
the reporting facility.

Cases include:
¢ The reporting facility administered all or part of the first course of treatment.
e The reporting facility administered palliative care in lieu of, or as part of, first course

treatment.

NON-ANALYTIC CASES ~
Class 3 | First diagnosed and all of the first course of treatment admmistered elsewhere.
Patients are seen at the reporting facility for additional therapy or management,
and have active disease and/or are on cancer treatment.

Cases include:

¢ No information on first course of treatment. The patient is treated or managed at the
reporting facility for an unrelated condition and has active disease and/or on cancer
treatment. ,

e The reporting facility developed a treatment plan or provided a “second opinion” , but
the diagnosis and treatment was provided elsewhere.

e The reporting facility is treating or managing the recurrence, progression, or
subsequent treatment of a previously diagnosed malignancy.

Note: If your facility does not deliver any of the first course of treatment. Class of case is
coded to 3. Do not code to 9.

Class 4 | Patients who were first diagnosed and received their first course of therapy at the

' reporting facility before the registry’s reference date. The reporting facility
manages or treats a recurrence or progression of that cancer affer the registry’s
reference date.

Cases include:

e Patients for whom the reporting facility manages or treats a recurrence or progression
of disease after the reference date.

e Patients for whom it is unknown whether the reporting facﬂlty delivered the first
course of treatment prior to the reference date.

Note: This class applies to ACoS facilities and/or facilities with a cancer program and
reference date only.

Class 5 | First diagnosed at autopsy. Prior to autopsy, no suspicion or diagnosis of cancer.
Class 6 | Diagnosed and entire first course of treatment completed in a staff physician’s
office. Staff physician refers to any physician with admlttmg privileges at the reporting
facility.
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NON-ANALYTIC CASES

Class 7

Pathol@ report only. Patient does not enter the reporting facility at any time for

diagnosis or treatment.

Note: This category excludes cases diagnosed at autopsy.

Class 8

Diagnosis established only by death certificate.

Note: Used by central registries only.

Class 9

Unknown. Sufficient detail for determining class of case is not stated in medical record.

Cases include:
e Unknown if previously diagnosed or treated.
e Previously diagnosed, date unknown.

Note: Used by central registries only.

Class of Case Examples:

Reporting facility admits patient due to dizziness and falling. The patient receives clinical
workup which includes CT and MRI of the brain. The results are positive for brain
metastasis. The patient is discharged to hospital B for treatment for lung cancer with brain

metastasis.

Reporting facility admits patient with hemoptysis. Workup reveals adenocarcinoma. The
patient undergoes surgery followed by radiation therapy at the reporting facility.

Patient was diagnosed and treated at another facility for primary breast cancer. The patient
then comes to the reporting facility for radiation.

Patient was diagnosed and treated for primary bladder cancer prior to admission to
reporting facility. Reporting facility admits patient for cystectomy for recurrent bladder

cancer.

Patient admitted to reporting facility with chest pain and expires. Autopsy performed at
reporting facility identifies patient has pancreatic cancer.

Reporting facility pathology department receives a tissue sample for evaluation which is
positive for malignant melanoma. The patient was never seen/admitted at reporting facility.

LAST NAME (NAACCR ITEM #2230) (FORDS pg. 39)

Description ,
Identifies the last name of the patient.
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Explanation
This data item is used as a patient identifier.

Coding Instructions

1. Enter the last name of the patient in CAPITAL LETTERS. Blanks, spaces, hyphens,
apostrophes, and punctuation marks are allowed.

Examples:
a. Record De Leon with space as DE LEON
b. Record O’Hara with apostrophe as O’HARA

¢. IfJanet Smith marries Fred Jones and changes her name to Smith-Jones record SMITH-JONES
with the hyphen.

2. Do not leave blank. If the patient’s last name is not known, enter UNKNOWN in this field.

Note: Document in TEXT REMARKS - OTHER PERTINENT INFORMATION: last name
unknown

FIRST NAME (NAACCR ITEM #2240) (FORDS pg. 40)

Description
Identifies the first name of the patient.

Explanation
This data item is used to differentiate between patients with the same last name.

Coding Instructions
1. Enter the first name of the patient in CAPITAL LETTERS.
2. Do not use punctuation.

3. Ifthe patient’s first name is unknown, enter UNKNOWN. Do not leave blank.

Note: Document in TEXT REMARKS - OTHER PERTINENT INFORMATION: first
name unknown.
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MIDDLE NAME (NAACCR ITEM #2250) (FORDS pg. 41)

Description
Identifies the middle name or middle initial of the patient.

Explanation

This data item is used to differentiate between patients with identical first and last names.
Coding Instructions

1. Enter the middle initial if the complete middle name is not provided.

2. Do not use punctuation.

3. If the patient does not have a middle name or initial, or it is unknown, leave blank.

MAIDEN NAME (NAACCR ITEM #2390)

Description
Identifies the female patients who are or have been married.

Explanation
This data item is useful for matching multiple records for the same patient.

Coding Instructions

1. Enter the maiden name of female patients who are or have been married if the information is
available. Blanks, spaces, hyphens, apostrophes, and punctuation marks ARE allowed.

2. If the patient does not have a maiden name, or it is unknown, leave blank.

ALIAS NAME (NAACCR Item #2280)

Note: Name--Alias will be collected for patients diagnosed on or after January 1, 2007

Definition
Records an alternate name or “AKA” (also known as) used by the patient, if known. Note that maiden

name is entered in Name-Maiden [2390].
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Explanation
A patient may use a different name or nickname. These different names are aliases. This item is useful

for matching multiple records on the same patient.

Coding Instructions

1. Leave blank if not applicable.

2. Record the last name followed by a blank space and then the first name.
3. Mixed case, embedded spaces, hyphens and apostrophes are allowed.

4. No other special characters are allowed.

Examples:

a. Ralph Williams uses the name Bud Williams. Record William Bud in the NAME-ALIAS
field.

b. Janice Smith uses the name Janice Brown. Record Brown Janice in the NAME-ALIAS field.

¢. Samuel Clemens uses the name Mark Twain. Record Twain Mark in the NAME-ALIAS
field.
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STREET ADDRESS (NAACCR ITEM #2330) (FORDS pg. 42)

Description
Identifies the patient’s address (number and street) at the time of diagnosis.

Explanation

Allows for the analysis of cancer clusters, environmental studies, or health services research and is useful
for epidemiology purposes. A patient’s physical address takes precedence over a post office box. If a
patient has multiple primary tumors the address may be different if diagnosed at different times. Do not
update this field if the patient moves after diagnosis.

Note: ACoS facilities are required to provide information for this field regardless of class of

case.

Coding Instructions

1. Enter the number and street of the patient’s residence at the time the cancer is diagnosed in 25
characters or less.

2. Only use the post office box or the rural mailing address when the physical address is not
available. Post office box addresses do not provide accurate geographical information for
analyzing cancer incidence. Every effort should be made to obtain complete valid address
information.

3. Punctuation marks are limited to periods, slashes, hyphens and pound signs in this field.

4. 1If the address contains more than 25 characters, omit the least important elements, such as the
apartment or space number.

5. Do not omit elements needed to locate the address in a census tract, such as house number, street,
direction or quadrant, and street type.

6. Abbreviate as needed using standard address abbreviations listed in the U.S. Postal Service
National Zip Code and Post Office Directory published by the U.S. Postal Service (USPS). These
include but are not limited to:

ABBREV. | DEFINITION ABBREV. | DEFINITION
APT Apartment FL Floor S South

AVE Avenue N North SE Southeast

BLDG Building NE Northeast SQ Square

BLVD Boulevard NwW Northwest ST Street

CIR Circle PLZ Plaza STE Suite

CT Court PK Park SW Southwest

DEPT Department PKWY Parkway UNIT Unit

DR Drive RD Road \\ West

E East RM Room

b i e S T R T e L e e ]
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Example:

Patient’s street address is 1232 Southwest Independence Apartment 400.
Record: 1232 SW Independence Apt 400

Patients with an Unknown Address:

7. If the patient’s address is not available in the medical record, record NO ADDRESS or
UNKNOWN. Do not leave blank. These cases should be rare and every effort should be made to
obtain a valid address. The address data fields for these cases should be recorded as the city
Unknown, the state as ZZ, the zip code should be 99999 and the FIPS as 999. Do not record the
reporting facility’s city, state, zip and FIPS.

8. Be aware that an excessive amount of unknown addresses will result in additional efforts by TCR
staff to obtain a valid address which may include contacting the reporting facility or
managing/following physician.

Note: Document in TEXT REMARKS - OTHER PERTINENT INFORMATION:
Patient address is unknown.

9. Do not update this data item for the first primary if the patient’s address changes with subsequent
-admissions or subsequent primaries.

10. For helpful complete address information log onto www.zip4.usps.com/zip4/welcome.isp.

Persons with More than One Residence:

These include snowbirds that live in the south for the winter months, sunbirds that live in the north
during the summer months, people with vacation residences that they occupy for a portion of the year.

11. Code the residence where the patient spends the majority of time (usual residence).

12. If the usual residence is not known or the information is not available, code the residence the
patient specifies at the time of diagnosis.

Persons with No Usual Residence:
Homeless people and transients are examples of persons with no usual residence.

13. Code the patient’s residence at the time of diagnosis such as the shelter or the hospital where
diagnosis was confirmed.

Note: Under pertinent information document that patient is homeless. An unknown address is

not the same as homeless.
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Temporary Residents:

14. Code the place of usual residence rather than the temporary address for:

Migrant workers
Persons temporarily residing with family during cancer treatment

Military personnel on temporary duty assignment
Boarding school students below the college level (code the parent’s residence)

15. Code the residence where the student is living while attending college.
16. Code the address of the institution for Persons in Institutions.

Persons who are incarcerated
Persons who are physically handicapped, mentally retarded, or mentally ill who are residents of

homes, schools, hospitals, or wards.

Residents of nursing and rest homes
Long-term residents of other hospitals such as Veteran’s Administration (VA) hospitals

Persons in the Armed Forces and on Maritime Ships (Merchant Marine):

17. Armed Forces—For military personnel and their family members, code the address of the
military installation or surrounding community as stated by the patient.

18. Personnel Assigned to Navy, Coast Guard, and Maritime Ships—The US Census Bureau has
detailed rules for determining residency for personnel assigned to these ships. The rules refer to
the ship’s deployment, port of departure, destination, and its homeport. Refer to US Census
Bureau Publications for detailed rules at www.census.gov.

ADDRESS AT DX—SUPPLEMENTAL (NAACCR ITEM #2335) (FORDS pg. 43)

Description
Provides the ability to store additional address information such as the name of a place or facility (a

nursing home or name of an apartment complex).

Explanation
A registry may receive the name of a facility instead of a proper street address containing the street

number, name, direction, or other elements necessary to locate an address on a street file for the purpose
of geocoding. '
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Coding Instructions

1. Do not use this data item to record the number and street address of the patient.
2. Do not update this data item if the patient’s address changes.

3. Ifthis address space is not needed, leave blank.

CITY (NAACCR ITEM #70) (FORDS pg. 44)

Description
Identifies the name of the city or town in which the patient resides at the time of diagnosis. Do not update

this field if the patient moves after being diagnosed.

Explanation
Allows for the analysis of cancer clusters, environmental studies, or health services research and is useful

for epidemiology purposes.

Coding Instructions
1. Enter the city of residence at the time the cancer is diagnosed.

2. Do not use punctuation, special characters, or numbers. The use of capital letters is preferred by
the USPS; it also guarantees consistent results in queries and reporting.

3. If the patient has multiple primaries, the address may be different for subsequent primaries.

Note: Every effort should be made to record the patient’s address from resources available
in your facility. If the patient’s address is not available do not leave blank. The address data
fields for these cases should be recorded Unknown in the street address, Unknown in the
city, ZZ in the state, 99999 in the zip code and 999 in the FIPS data field. Do not record the

reporting facility’s city, state, zip and FIPS for unknown addresses.

'STATE (NAACCR ITEM #80) (FORDS pgs. 45-46)

Description
Identifies the patient’s state of residence at the time of diagnosis/admission. This field should not be

updated if the patient moves after being diagnosed.

Explanation
It allows for analysis of geographic and environmental studies and inclusion in state and national

cancer publications/studies.
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Coding Instructions

1. Record the appropriate two-letter abbreviation for state of residence at the time of diagnosis.

2. If the patient is a resident of Mexico or Canada, record the appropriate two-letter abbreviation
for the country of residence at time of diagnosis/admission. If the province or territory of Canada
is known, record the abbreviation. See next page for a list of Canadian Provinces/Territories.

3. Ifthe patient is a foreign resident, other than Mexico or Canada, record either XX or YY
depending on the circumstance. Refer to the table below for specific instructions.

4. If the patient has multiple primaries, the state of residence may be different for subsequent cases.

Note: Every effort should be made to record the patient’s address from resources available
in your facility. If the patient’s address is not available do not leave blank. The address data
fields for these cases should be recorded as Unknown in the street address, Unknown in the
city, ZZ in the state, 99999 in the zip code and 999 in the FIPS data field. Do not record the
reporting facility’s city, state, zip and FIPS for unknown addresses.

DEF ,‘ - h ,

If the state in which the pétlent resides at the time of dxagnoi and treatment is Texas,
then use the USPS code for the state of Texas.

Us Resident of United States, NOS (state/commonwealth/territory/possession unknown)

Resident of Canada, NOS; Use the specific abbreviation of Canadian

Provinces/Territories if this information is provided.

MX Resident of Mexico.

Resident of a country other than the U.S. (including its territories, commonwealths, or
possessions) or Mexico and Canada, and the country is known.

Resident of a country other than the U.S. (including its territories, commonwealths, or
possessions) or Mexico and Canada, and the country is unknown.

77 Residence unknown.

CD

XX

YY

Examples:

a. A patient’s country of residence is documented as France; record XX in the state field.

b. Documentation in the patient’s medical record states the patient is a resident of a foreign
country and no other address documentation provided; record YY in the state field.

c. The patient’s medical record states the patient lives in the United States or in a territory,
commonwealth, or possession of the United States and no other address documentation is

provided; record US in the state field.
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d. Ifevery valid attempt has been made to obtain the address and it is still unknown, record ZZ
in the state field.

Canadian Provinces/Territories:

British Columbia BC Ontario ON
Manitoba ‘ MB Prince Edward Island PE
New Brunswick NB Quebec QC
Newfoundland and NF Saskatchewan SK
Labrador

Northwest Territories NT Yukon YT
Nova Scotia NS

State and Territory Abbreviations:

Alabama AL | Kentucky KY | North Dakota | ND

Alaska AK | Louisiana LA | Ohio OH
Arizona AZ | Maine ME | Oklahoma OK
Arkansas AR | Maryland MD | Oregon OR
California CA | Massachusetts | MA | Pennsylvania | PA

Colorado CO | Michigan MI | Rhode Island | RI -
Connecticut CT | Minnesota MN | South Carolina | SC

Delaware DE | Mississippi MS | South Dakota | SD

District of Columbia | DC | Missouri MO | Tennessee TN

Florida FL | Montana MT | Texas TX

Georgia GA | Nebraska NE | Utah UT

Hawaii HI | Nevada NV | Vermont VT

Idaho : ID | New Hampshire | NH | Virginia VA
Illinois IL | New Jersey NJ | Washington WA
Indiana IN | New Mexico NM | West Virginia | WV
Iowa IA | New York NY | Wisconsin WI

Kansas KS | North Carolina | NC | Wyoming WY
OTHER U.S. TERRITORIES

American Samoa AS

Guam GU

Puerto Rico PR

Virgin Islands VI
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ZIP CODE (NAACCR ITEM #100) (FORDS pg. 47)

Description
Identifies the postal code of the patient’s address at the time of diagnosis/admission. If the patient has

multiple tumors, the postal code may be different for each tumor.

Explanation
It allows for the analysis of cancer clusters, geographic or environmental studies and health services

research.

Coding Instructions

1. Enter the patient's zip code at time of diagnosis/admission. Enter the nine-digit extended zip code
if known. If recording the full nine-digit zip code, no dash should be placed between the first five
and the last four digits. The five-digit zip code is allowed if this is all the information available.

2. Ifthe zip code is not available, refer to the National Zip Code Directory or to the USPS Web site,
www.usps.gov. This website is useful in obtaining missing address information in order to record
a complete address.

3. If the patient is a resident of a foreign country at the time of diagnosis, record 88888 for the zip
code.

Note: Every effort should be made to record the patient’s address from resources available in
your facility. If the patient’s address is not available do not leave blank. The address data
fields for these cases should be recorded as Unknown in the street address, Unknown in the
city, ZZ in the state, 99999 in the zip code and 999 in the FIPS data field. Do not record the
reporting facility’s city, state, zip and FIPS for unknown addresses.

CODE__| DEFINITION

123456789 | The patient’s nine-digit U.S. extended postal code. Do not record dashes.

88888 Permanent address in a country other than Canada, United States, or U.S. possessions.
99999 Resident of the United States (including its possessions, etc.) or Canada and the postal

code cannot be verified using the National Zip Code Directory of the USPS Web site
at www.zip4.usps.com/zip4/welcome.jsp.

99999 After every effort is made to obtain a valid address the information remains unknown.
M6G2S8 | The patient’s valid six character Canadian postal code left justified followed by three
blanks.
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Examples:

a. A patient’s country of residence is documented as France; record 88888 in the zip code
field.

b. A patient’s address is in Canada and the zip code cannot be verified; record 99999 in the
zip code field.

c. A patient’s address is not documented in the medical record and remains unknown after
researching all your facilities’ resources; record 99999 in the zip code field.

FIPS COUNTY CODE AT DIAGNOSIS (NAACCR ITEM #90) (FORDS pg. 48)

Description
Identifies the county of the patient’s residence at the time of diagnosis. If the patient has multiple

tumors, the county codes may be different for each tumor.

Explanation
This data item may be used for epidemiological purposes (e.g., to measure the cancer burden in a

particular geographical area).

Coding Instructions

‘1. Enter the appropriate three-digit code for the county of residence. Use codes issued by the Federal
Information Processing Standards (FIPS) publication, Counties and Equivalent Entities of the
United States, Its Possessions, and Associated areas. This publication is available at:
www.epa.gov/enviro/html/codes/state. html.

2. Refer to Appendix C for the list of Texas FIPS county codes.

3. Ifthe patient has multiple tumors, the FIPS county codes may be different for each tumor.

4. Enter the three-digit code 998 if the patient lives out of state, but the address is unknown.

5. For facilities using SCL, the FIPS code will automatically display when the city and zip is entered.
6. Do not update this data item if the patient’s county of residence changes after diagnosis.

7. ACoS facilities following the FORDS’ guideline to code the country of residence in this data field
for non-U.S. residents, MX, CD and XX will be accepted by the TCR Edits.

Note: Every effort should be made to record the patient’s address from resources available
in your facility. If the patient’s address is not available do not leave blank. The address data
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| fields for these cases should be recorded as Unknown in the street address, Unknown in the
city, ZZ in the state, 99999 in the zip code and 999 in the FIPS data field. Do not record the

reporting facility’s city, state, zip and FIPS for unknown addresses.

CODE DESCRIPTION DEFINITION
001-507 | County at diagnosis Valid Texas FIPS code
998 Outside state/country & Known town, city, state, or country of residence, but
code is unknown county code not known AND a resident outside the state of
Texas (must meet all criteria)
999 Unknown county The county is unknown and not documented in the
patient’s medical record

SOCIAL SECURITY NUMBER (NAACCR ITEM #2320) (FORDS pg. 37)

Description
Identifies the patient by social security number.

Explanation
This item is used by the TCR in internal processes such as linking for resolution of duplicate primaries

and con_solidation. :

Coding Instructions

1. Every cffort should be made to obtain the social security number.

2. Enter the patient’s nine-digit social security number in this field.

3. Ifthe social security number is unavailable or unknown, enter all 9's in this field.

4. A patient’s Medicare number may not be identical to the person’s social security number.

5. Do not put dashes or slashes in this field.

Note: Social security numbers are used for Medicare benefits. Suffix A on a social security
number indicates the number is the patient's Medicare number. Other suffixes identify
another person's Medicare number under which the patient may be entitled to receive
benefits. Take caution to enter the patient’s social security number and not the spouse’s or

guardian’s number.

The following are not allowed:
e First 3 digits= 000 or 666 . »  Last four digits= 0000
e Fourth and fifth digits= 00 e First digit= 8 or 9 (except for 9999999999)
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Example:

A wife may be registered under her husband's Medicare account number, e. g., 584-24-4457B
or 584-24-4457D. In this case, record all 9's.

CODE I DEFINITION
123456789 | Record the patient’s social secunty number (SSN) without dashes.
999999999 | Use when the patient does not have a social security number, or the information is
not available. Do not code with 000000000 or 888888888 if social security number
is unknown.

DATE OF BIRTH (NAACCR ITEM #240) (FORDS pg. 57: SEER pgs. 42-43)

Description

Identifies the patient’s month, day, century and year of birth. Patients with multiple tumors must have
the same date of birth on all records.

Explanation

This item is used by the TCR to match records, and to calculate age at diagnosis.

Coding Instructions

1. Punctuation marks (slashes, dashes, etc.) are not allowed.

2. The patient’s date of birth must be entered. Cases cannot be processed without the date of birth.

3. Unknown birth date 99999999 will no longer be accepted by the TCR edits.

4. If month and/or da( of birth are not known, code 9's; the year must be entered in full 99991960 .

| MMDDCCYY [ "The date of birth is the month, day, and year the patient was born. The first two

digits are the montbh, the third and fourth digits are the day, the fifth and sixth digits
are the century, and the seventh and eighth digits are the year.

Examples:
a. The patient’s date of birth is June 30, 1899, record 06301899.

b. The patient is admitted on June 15, 2006 and states he is 60 years old. The medical
record does not have a date of birth. Subtract 60 from 2006 to calculate the year of birth
as 1946 and record 99991946 as the date of birth.
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c. A person was diagnosed with breast cancer in April 2006 and metastasis to the lungs in
June 2006. Since the lung is a metastatic site and not a second primary, it would not be
abstracted. Code the sequence number of the breast cancer to 00.

d. A person was diagnosed with signet ring cell carcinoma of the bladder in 2004. In 2006,
this person developed a benign meningioma in the temporal area of the brain. Code the
bladder to a sequence number of 00, and code the brain to a sequence number of 60.

e. A person was diagnosed with carcinoma of the stomach in 2003, squamous cell
carcinoma of the left forearm (a non-reportable neoplasm) in 2005, and non-Hodgkin’s
lymphoma in 2006. Code the sequence number of the stomach to 01. The sequence
number of the left forearm would not be sequenced, abstracted or reported. Code the
sequence number of the lymphoma to 02.

f. A person was diagnosed with a benign meningioma in June 2005 and comes to your
facility for a MRI in 2006. Code the sequence number to 60 for the benign meningioma.

OTHER PRIMARY TUMORS (SITE, MORPHOLOGY, DATE) NAACCR ITEM
#2220)

Description
State-specific data field to capture information on other reportable tumors.

Explanation
Records tumor specific information on other reportable tumors in the patient’s lifetime.

Coding Instructions

Record the site, morphology, and date of other primaries. Do not include metastatic lesions or the
primary currently being reported in this field. Do not leave this area blank due to lack of specific
information. Record the information you have available.

Examples:

a. The patient had a history of duct cell carcinoma of the left breast in 2005 and is admitted
in 2006 for adenocarcinoma of the lung. Complete an abstract on the lung tumor, and
record duct cell carcinoma, left breast, 2005 in this area.

b. The patient has a history of prostate cancer, no date is given and no specific morphology
is given. Patient is admitted in 2006 with a malignant melanoma of left leg. Document:
history of prostate cancer, unknown date.

I S s S N I M O SN,
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PRIMARY PAYER AT DIAGNOSIS (NAACCR Item #630) (FORDS pgs. 67-68)

Note: Primary Payer at Diagnosis will be collected for patients diagnosed on or after
January 1, 2007

Definition
Identifies the patient’s primary payer/insurance carrier at the time of initial diagnosis and/or
treatment.

Explanation

This item is used in financial analysis and as an indicator for quality and outcome analyses. Joint
Commission on Accreditation of Healthcare Organizations (JCAHO) requires the patient admission
page to document the type of insurance or payment structure that will cover the patient while being
cared for at the hospital.

Coding Instructions

1. Record the type of insurance reported on the patient’s admission page.

2. Codes 21 and 65-68 are to be used for patients diagnosed on or after January 1, 2007.

3. If more than one payer or insurance carrier is listed on the patient’s admission page, record the
first.
4. If the patient’s payer or insurance carrier changes, do not change the initially recorded code.
DEFINITION
01 Not insured
02 Not insured, self pay
10 Insurance, NOS
20 Private Insurance: Managed Care, HMO, or PPO
21 Private Insurance: Fee-for-Service.
31 Medicaid
35 Medicaid-Administered through a Managed Care plan
60 Medicare without supplement, Medicare, NOS
61 Medicare with supplement, NOS
62 Medicare-Administered through a Managed Care plan
63 Medicare with private supplement
64 Medicare with Medicaid eligibility
65 TRICARE
66 Military
67 Veterans Affairs
68 Indian/Public Health Services
99 Insurance status unknown

S
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Examples:

a. Anindigent patient. is admitted with no insurance coverage. Code the PRIMARY PAYER AT
DIAGNOSIS as 01. :

b. A patient is admitted for treatment and the patient admission page states the primary insurance
carrier is an HMO. Code the PRIMARY PAYER AT DIAGNOSIS as 20.

c. A 65-year old male patient is admitted for treatment and the patient admission page states the
patient is covered by Medicare with additional insurance coverage from a PPO. Code the
PRIMARY PAYER AT DIAGNOSIS as 62.

d. Patient comes to your facility originally diagnosed with prostate cancer in 2000. Now he has bone
metastasis. Code the PRIMARY PAYER AT DIAGNOSIS as 99 because we do not have this
information from the facility where originally diagnosed.
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CANCER INFORMATION

DATE OF INITIAL DIAGNOSIS (NAACCR Item #390) (FORDS pgs. 89-90; SEER pgs. 65-68

Definition
The date of initial diagnosis is the earliest date this primary cancer is diagnosed by a recognized

medical practitioner, regardless of whether the diagnosis was made at the reporting facility or
elsewhere.

Explanation

The date of initial diagnosis is essential in the analysis of staging and treatment of the cancer, for
epidemiology purposes, and for outcomes analysis.

Coding Instructions

1. Date format is MMDDCCYY. The first and second digits are the month, the third and fourth
digits are the day, the fifth and sixth digits are the century and the seventh and eighth digits are the

year.

2. The initial diagnosis date may be from a clinical diagnosis, for example, when a radiologist views
a chest x-ray and the diagnosis is lung carcinoma. If later confirmed by a pathology specimen, the
diagnosis date remains the date of the initial clinical diagnosis

3. The date of diagnosis based on a pathology report should be the date the specimen was taken, not
the date the pathology report was created.

4. Refer to the List of Ambiguous Terms on page 27 to aid in determining reportability for cases
diagnosed prior to 2007. For cases diagnosed on or after 1/1/2007, refer to the list of ambiguous

terms in Appendix O.

5. If arecognized medical practitioner states that, in retrespect, the patient had cancer at an earlier
date, record the date of diagnosis as the earlier date. If later documentation shows the diagnosis
was an earlier date, record the earlier date. Check with the TCR regional office for the appropriate
procedure if this case has already been submitted to the TCR.

6. For autopsy—only and death-certificate only cases the date of initial diagnosis will be the date of
death.

7. Positive tumor markers alone are not diagnostic of cancer. Use the date of clinical, positive
histologic or positive cytologic confirmation as the date of diagnosis. Positive tumor markers
alone are never used for case ascertainment.

8. Suspicious cytology alone is not diagnostic of cancer. Use the date of clinical, positive histologic
or positive cytologic confirmation as the date of diagnosis. Suspicious cytology alone is never

April 2007 Page 67



Texas Cancer Registry Cancer Reporting Handbook

used for case ascertainment.

9. Ifarecognized medical practitioner states that, in retrospect, the patient had cancer at an earlier
date, code the date of diagnosis as the earlier date.

10. If the initial pathology slides are reviewed and the reviewing pathologist documents cancer, code
the diagnosis date as the date the original slides were made.

Examples:

a. The patient has an excision of a benign fibrous histiocytoma in January 2005. Six
months later, a wide re-excision was positive for malignant fibrous histiocytoma. The
pathologist reviews the original slides and documents that the previous tumor (benign
fibrous histiocytoma) was malignant. Code the diagnosis date as January 2005.

Do not back date if there is no review of previous slides with a revised physician
statement of diagnosis of cancer or reportable tumor.

b. The patient had a total hysterectomy and bilateral salpingo oophorectomy (BSO) in June
2005 with pathology diagnosis of papillary cystadenoma of the ovaries. In December
2005 the patient is diagnosed with widespread metastatic papillary cystadenocarcinoma.
The slides from June 2005 are not reviewed and there is no physician statement saying
the previous tumor was malignant. The date of initial diagnosis is December 2005.

In the absence of an exact date of initial diagnosis, record the best approximation. If the year is
known and the month and day are not known, record 9°s for the month and day and record the year of
diagnosis, for example, 99992005. Document in the final diagnosis field “Date of DX Unknown”
along with the primary site, histology and behavior information.

Note: Every resource available at the reporting facility must be reviewed in order to
determine the date of diagnosis.

For vague dates, estimate the date of diagnosis for month and year. An approximate date is preferable
to an unknown date of diagnosis. Refer to the table and examples on the next page.

Code the month and year of admission when there is no basis for estimation.

Example:

Patient admitted to your facility on April 26, 2006. Date of diagnosis is unknown. Code the
date of diagnosis as 04992006 and document in the final diagnosis field “Date of DX
Unknown.”

Note: Estimating both the month and year: Use whatever information is available to best
estimate the month and year of diagnosis.

N S S RN IR ST O W S0 SRR N
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Histology can be coded only after the determination of single vs. multiple primaries has been
made. Refer to “Determining Multiple Primaries” in Appendix D and E of this manual to determine
the number of primaries. Use all of the information for a single primary to code the histology.

Code the final pathologic diagnosis. Use the histology stated in the final diagnosis from the
pathology report. Use the pathology report from the procedure that resected the majority of the

primary tumor.

EXCEPTION: If a more specific histologic type is definitively described in the
microscopic portion of the pathology report or the comment, code the more specific

diagnosis.

EXCEPTION: If the final diagnosis is “Not Otherwise Specified” (carcinoma, NOS;
 melanoma, NOS; sarcoma, NOS; lymphoma, NOS, or malignant tumor, NOS), then code

the histology from the microscopic description or comment if it identifies a more specific

histologic type (higher ICD-O-3 code) such as adenocarcinoma, amelanotic melanoma,

spindle cell sarcoma.

If there is no tumor specimen, code the morphology described by the medical practitioner.

Examples:

a. The patient has a CT scan of the brain with a final diagnosis of glioblastoma multiforme
(9440). The patient refuses all further workup or treatment. Code the histology to
glioblastoma multiforme (9440).

b. If the physician says that the patient has carcinoma, code carcinoma, NOS (8010).

Lymphomas may be classified by the WHO Classification, REAL system, Rappaport
classification, Working Formulation, or other lymphoma classification. The WHO Classification is
the current preferred terminology. See page 13 in the /CD-O-3 for a discussion of hematologic

malignancies.

Definitions:

Synonyms and Equivalent Terms: Mixed and combined, can usually be used interchangeable in
histologic descriptions. Either term indicates the presence of different cell types in a single tumor.

Complex (mixed or combined) histology: When the pathologist uses multiple histologic terms to
describe a tumor. The histologic terms are frequently connected by the word “and” (e.g., ductal and

lobular carcinoma).
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Same histology: when the first three digits of the ICD-O-3 histology code are identical.
Different histology: when the first three digits of the ICD-O-3 histology code are different.

Different subtypes: The NOS morphology codes can have various subtypes; for example, scirrhous
adenocarcinoma (8143), adenocarcinoma, intestinal type (8144), and linitis plastica (8141) are
subtypes of Adenocarcinoma, NOS (8140). When a subtype is reported, code the subtype.

Behavior Codes:

0 Benign (Reportable for intracranial and CNS sites only)

1 Uncertain whether benign or malignant, borderline malignancy, low malignant potential, and uncertain
malignant potential (Reportable for intracranial and CNS sites only)

2 Carcinoma in situ; intraepithelial; noninfiltrating; noninvasive

3 Malignant, primary and/or metastatic site (invasive)

Note: Cases reported to the TCR cannot have a metastatic (/6) behavior code. If the only
pathology specimen is from a metastatic site, code the appropriate histology code and the
malignant behavior code /3. The primary site and its metastatic site(s) have the same basic
histology.

Example:

A patient is diagnosed with metastatic brain tumors and a fine needle aspiration biopsy shows
that the tumor is metastatic small cell carcinoma (8041/6). The pathology report indicates that
the tumor originated in the lung. Code the primary site as lung and the morphology as small
cell carcinoma (8041/3)

Behavior Coding Instructions

1. Behavior codes benign /0 and borderline /1 are reportable for intracranial and CNS sites only.
These tumors have always been reportable to the TCR.

- 2. Clinical evidence alone cannot identify the behavior as in situ; the code must be based on
pathologic examination and documentation.

3. Code the behavior as malignant /3 if any portion of the primary tumor is invasive no matter how
limited; such as microinvasion.

Example:
Pathology from mastectomy specimen: Large mass composed of intraductal carcinoma with a
single focus of invasion. Code the behavior as malignant (8500/3).
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Breast: Paget disease and duct carcinoma (8541)
Breast: Duct carcinoma and lobular carcinoma (8522)
Thyroid: Follicular and papillary carcinoma (8340)

Rule 5: Code the more specific term when one of the terms is ‘NOS’ and the other is a more specific
description of the same histology.

Rule 6: Code all other multiple tumors with different histologies as different primaries.

Note: See Appendix D (prior to 2007) and Appendix O (on or after 1/1/2007) for specific
instructions and examples for determining single versus multiple primaries for solid tumors.

How to Determine Same versus Different Histologies for Benign and Borderline Primary
Intracranial and CNS Tumors (C700-C729, C751-C753) Based on Histologic Groupings

When there are multiple tumors, use the following table to determine if the tumors are the same or
different histologies.

Histologic Groupings to Determine Same Histology for Non-Malignant Brain Tumors:

Choroid Plexus neoplasms 9390/0, 9390/1

Ependyomas 9383, 9394, 9444

Neuronal and neuronal-glial neoplasms 9384, 9412, 9413, 9442, 9505/1, 9506
Neurofibromas 9540/0, 9540/1, 9541, 9550, 9560/0
Neurinomatosis 9560/1

Neurothekeoma 9562

Neuroma ' 9570

Perineurioma, NOS 9571/0

Note: Refer to Appendix D, page 13—16 for specific instructions and examples for
determining single versus multiple primaries for non-malignant CNS tumors and refer to
Appendix E for determining multiple primaries for hematopoietic and lymphatic primaries.

Note: The new 2007 multiple primary and histology rules (Appendix O) do not apply to hematopoietic
primaries (lymphoma and leukemia) of any site or to the reportable benign or borderline intracranial

or CNS tumors.

PRIMARY SITE (NAACCR Item #400) (FORDS pg. 91: SEER pgs. 73-77

Description
Identifies the primary site of the cancer.

Explanation
The primary site helps to determine stage and treatment options and shapes disease course and

prognosis.
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Site-Specific Topography Terms:

(See the Coding Guidelines for Topography and Morphology in the introduction of the ICD-O-3 for
additional details). Primary site codes may be found in the JICD-O-3 Topography, Numerical List
Section (ICD-0-3, page 43) and in the Alphabetic Index (ICD-O-3, page 105).

Refer to “Determining Multiple Primaries” in the Multiple Primaries Section (Appendix D and
Appendix E) to determine the number of primaries. Use all of the information for a single primary to
code the site.

Adequate text documentation must be provided to support coding. Auto coding of the ICD-0O-3
code description is not considered adequate text documentation. In general, when a primary site is
preceded by carcinoma of..., or malignancy of..., code to that primary site.

Coding Instructions

The ICD-O-3 has topography codes listed in two sections; the first is a numeric listing by code
number, the second is an alphabetic listing by anatomic site. The topography code consists of an
initial character (the letter ‘C’) followed by two numeric digits, a decimal point, and one additional
numeric digit. The decimal point is not entered as part of the code.

Example:

The pathology r,epoxtsays the primary site is the cardia of the stomach. The code (C160) is
found in the Alphabetic Index under either “stomach” or “cardia.” Enter the code as (C160);
do not record the decimal point.

Note: The exact location of the primary tumor is not always stated in the pathology report or
discharge diagnosis. It is necessary to review the entire medical record in order to obtain the

most precise description of the primary site.

Example:

The pathology report states right breast resection specimen. The discharge diagnosis states
carcinoma in the right breast. The History and Physical states examination of the right breast

reveals a mass in the upper outer quadrant. Code fo the more detailed description from the
History and Physical, upper outer quadrant of the right breast (C504).

1. Code the site in which the primary tumor originated, even if it extends into an adjacent “subsite.”

Examples:

a. Final diagnosis is adenocarcinoma of the upper lobe of the right lung. Code the topography to lung,
upper lobe (C341).

B e T e T T T T
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b. Pathology report shows adenocarcinoma arising in an ectopic patch of endometriosis on the
sigmoid colon. Code primary site to sigmoid colon (C187) where the cancer originated.

c. Patient has a right branchial cleft cyst; the pathology report identifies an adenocarcinoma arising in
an ectopic focus of thyroid tissue within the branchial cleft cyst. Thyroidectomy pathology is
negative. Code primary site to branchial cleft (C104).

d. The patient had a total hysterectomy with a bilateral salpingo-oophorectomy ten years ago for non-
cancer reasons. She now has widespread cystadenocarcinoma in the peritoneum. Code the primary
site to peritoneum, NOS (C482). (The chart may or may not state that the patient has extra-ovarian

or primary peritoneal carcinoma).

e. The patient has a 4 cm tumor in the right breast. The tumor originated in the upper inner quadrant
and extends into the lower inner quadrant. Code primary site to upper inner quadrant of breast

(C502).

2. Use the SEER Site Grouping Table in the Rules for Determining Multiple Primaries Section
(Appendix D) to code the primary site specified in the table in those rare cases when:

a. A single tumor overlaps adjacent sites in the same group.

b. Multiple tumors reported as a single primary involve adjacent sites in the same group.

Example:

The patient has a 5 cm tumor overlapping the base of tongue and anterior 2/3 of tongue. Use the
SEER Site Grouping Table to determine the correct code for the primary site, Tongue, NOS
(C029). ;

3. Code the last digit of the primary site code to 8 when a single tumor overlaps an adjacent
subsite(s) of an organ and the point of origin cannot be determined.

Example:

The patient has a 5 cm tumor that involves the dorsal surface and anterior 2/3 of tongue.
Code the primary site to overlapping lesion of tongue (C028).

4. Code the last digit of the primary site code to 9 for single primaries, when multiple tumors arise
in different subsites of the same anatomic site, unless the subsite is defined in one of the site
groups listed in the SEER Site Grouping Table. For cases diagnosed prior to 2007, refer to the
table in the section Multiple Primaries (Appendix D) to determine the primary site code for
specified groups.

Examples:
a. During a TURB, the physician describes multiple papillary tumors in the bladder neck

April 2007 Page 79



Texas Cancer Registry Cancer Reporting Handbook

(C675) and the lateral wall of the bladder (C672). Code the primary site as bladder, NOS
(C679).

b. Patient has an infiltrating duct tumor in the upper outer quadrant (C504) of the right breast
and another infiltrating duct carcinoma in the lower inner (C503) quadrant of the right breast.
Code the primary site as breast, NOS (C509).

5. Some histology/behavior terms in JCD-O-3 have a related site code in parenthesis; e.g., hepatoma
(C220).

Note: Code the site as documented in the medical record and ignore the suggested ICD-O-3
code when a primary site is specified in the medical record.

Example:

The pathology report says “infiltrating duct carcinoma of the head of the pancreas.” The
listing in /CD-0O-3 is infiltrating duct carcinoma 8500/3 (C50). Code the primary site to head
of pancreas, NOT to breast as suggested by the ICD-0O-3.

Note: Use the site code suggested by ICD-O-3 when the primary site is the same as the site
code suggested or the primary site is unknown.

Examples:

a. The biopsy is positive for hepatoma, but there is no information available about the
primary site. Code the primary site to liver (C220) as suggested by ICD-O-3.

b. The patient has an excision of the right axillary nodes which reveals metastatic infiltrating
duct carcinoma. The right breast is negative. The ICD-O-3 shows duct carcinoma (8500)
with a suggested site of breast (C50_). Code the primary site as breast, NOS (C509).

6. Code the primary site, not the metastatic site. If a tumor is metastatic and the primary site is
unknown, code the primary site as unknown (C809).

Common Metastatic Sites:

If the final diagnosis reflects carcinoma of one of the common metastatic sites listed below, carefully
review documentation in the medical record to identify the actual primary site.

Bone

CNS Sites (brain, spinal cord, meninges)

Liver

Lymph Nodes (excluding lymphoma)

Pericardium (excluding mesothelioma)

N R N B T R T ARSI Y
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Pleura (excluding mesothelioma)
Peritoneum
Retroperitoneum

When the medical record does not contain enough information to assign a primary site:

a. Consult a physician advisor to assign the site code.

b. Use the NOS category for the organ system or the Il Defined Sites (C760-C768) if the physician
advisor cannot identify a primary site.

c. Code Unknown Primary Site (C809) if there is not enough information to assign an NOS or Ill-
Defined Site category.

.d. Refer to pages 81-84 for primary sites with very specific guidelines.
Guidelines for the four character site codes:

According to ICD-O-3, each of the following four-character site codes is a separate primary:

colon (C180-C189)

rectum, anus, and anal canal (C199, C209, C210-C218)
bone (C400-C419)

connective tissue (C490-C499)

peripheral nerves (C470-C479)

melanoma of the skin (C440-449)

Example:

Separate tumors in the cecum (C180) and ascending colon (C182) would be considered two separate
primaries unless one is stated to be metastatic from the other.

Note: All other four-character site codes are sub-sites of a major site and are not separate
primaries.

Example:

Upper-inner quadrant of the breast (C502) is a sub-site of the breast (C50_).

Leukemia Coding Instructions:

1. Code leukemia primaries to bone marrow (C421); blood cells originate in the bone marrow.

2. Malignant histiocytosis is coded to bone marrow (C421).
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Lymphoma Coding Instructions:

Refer to Determining Multiple Primaries for Lymphatic and Hematopéietic Diseases (Appendix E)
for further instructions.

Definitions:
Nodal lymphoma: A lymphoma originating in lymph nodes.

Extranodal lymphoma: Lymphoma originating in tissue or organ other than lymph nodes.
Lymphatic system organs may be extranodal, for example, spleen is a lymphatic system organ and is

also extranodal.

Extralymphatic: Originating in tissue or an organ that is not a part of the [ymphatic system, for
example, lymphoma of the stomach or colon. The terms extranodal and extralymphatic may be used
interchangeably when coding primary site.

Lymphatic system: An umbrella term that includes all lymphoid tissues: lymph nodes, spleen,
thymus, tonsils, Waldeyer’s ring, and Peyer’s patches of the small intestine.

1. When a single lymph node chain is involved, code that chain as the primary site.

2. When multiple lymph node chains are involved at the time of diagnosis, do not simply code the
lymph node chain that was biopsied.

a. Ifitis possible to determine where the disease originated, code the primary site to that lymph
node chain.

b. If multiple lymph node chains are involved and all involved chains are located in the same
ICD-0-3 primary site code, code the primary site to lymph nodes of the specified nodal region
(C77)).

c. If multiple lymph node chains are involved and the involved chains are in different lymph
node regions, code C778 (lymph nodes of multiple regions).

3. When the lymphoma is extranodal and is:
a. Confined to the organ of origin, code the organ of origin.
Example:
Pathology from a stomach resection shows lymphoma. No other pathologic or clinical

disease is identified. Code the primary site as stomach, NOS (C16.9), use the surgery codes
for stomach (C16.9) and use the Lymphoma CS schema.
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b. Present in an extranodal organ/site and in that organ/site’s regional lymph nodes
code the extranodal organ/site as the primary site.

Lymphomas that are primary in an extranodal organ/site may metastasize to that organ/site’s regional
lymph nodes. In rare cases a lymphoma may spread from the lymph node to an extranodal site or

extralymphatic organ by direct extension.

Example:
Lymphoma is present in the lung and hilar lymph nodes. Code the primary site to lung

(C34.9), use the surgery codes for lung (C34.9) and use the Lymphoma CS schema.

c. Present in extranodal organ(s)/site and non-regional lymph nodes, consult the physician to
determine the primary site. If a site cannot be determined, code primary site to lymph node,
NOS (C779). This situation will be very rare.

Note: Approximately 25% of lymphomas originate in extra-nodal sites such as the stomach,
intestine, or breast. A lymphoma primary originating in an organ or extra-nodal site
should be coded to the organ or extra-nodal site and use the surgery codes for that site. The
code for the primary site, in some cases, may not be the biopsy site. Always use the
Lymphoma CS schema even if the lymphoma did not originate in the lymph nodes. If a
specific lymph node is the primary site, code accordingly.

4. If the primary site is unknown or not given:

a. Code retroperitoneal lymph nodes if described as retroperitoneal mass
b. Code inguinal lymph nodes if described as inguinal mass
c. If the primary site is unknown code lymph nodes, NOS (C779)

EXCEPTION: Code unknown primary site (C809) only when there is no evidence of
lymphoma in lymph nodes and/or the medical record documents that the physician suspects

that it is an extranodal lymphoma. This situation will be very rare.

Esophagus Coding Instructions:

There are two systems that divide the esophagus into sub-sites. The first system divides the esophagus
into the upper third, middle third, and lower third. The second system describes the sub-sites as the
cervical esophagus, the thoracic esophagus and the abdominal esophagus. The sub-sites for these two
different systems are not identical. Assign the ICD-O-3 topography code that describes the primary
site documented in the medical record. See the SEER Self Instructional Manual for Tumor Registrars,

Book 4 for illustrated descriptions of each system.

Kaposi Sarcoma Coding Instructions:

Kaposi sarcoma is a rare condition. When not AIDS-related, it usually presents as localized disease
with an easily recognized primary site.
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AIDS-related Kaposi sarcoma usually presents as a disseminated disease with involvement of
mucosal surfaces, visceral surfaces of organs, and skin. It is important to review consecutive
records carefully to determine the extent of involvement at diagnosis. Review of a single record may
reveal only the site being treated during that admission.

1. Code Kaposi Sarcoma to the site in which it arises.
If the Kaposi Sarcoma is present in the skin and another site simultaneously, code to the

specified skin site, (C44 ).
3. Ifthe primary site is unknown or cannot be determined, code skin, NOS (C449).

Sarcoma Coding Instructions:

The majority of sarcomas arise in mesenchymal or connective tissues that are located in the
musculoskeletal system. The musculoskeletal system includes the fat, muscles, blood vessels, deep
skin tissues, nerves, bones and cartilage. The default code for sarcomas of unknown primary site is
C499 rather than C809. Sarcomas may also arise in the walls of hollow organs and in the viscera
covering an organ. Code the primary site to the organ of origin.

Example:

The pathology identifies a leiomyosarcoma of the uterus. Code the site to uterus, NOS
(C559).

Additional Guidelines for Coding Primary Site:

A subareolar/retroareolar carcinoma is coded to the central portion of the breast (C501),
which indicates that the tumor arose in the breast tissue beneath the nipple, not the nipple
itself.

Melanoma, NOS is coded to skin, NOS (449).
Mycosis Fungoides is coded to skin (C44_) unless a specific site is stated to be the primary.

Intestinal type adenocarcinoma (8144) is a gastric histology term and is not listed in the
WHO Histological Classification of Tumors of the Colon and Rectum.

GRADE OF TUMOR (NAACCR Item #440) (FORDS pg. 96-97: SEER pgs. 91-97)

Definition :

Describes how much or how little the tumor cells resemble normal tissue. Well differentiated (Grade
1) is the most like normal tissue, and undifferentiated (Grade V) is the least like normal tissue. This
data item is useful for determining prognosis.

Explanation
The more undifferentiated the tumor, the greater the incidence of metastasis and the more rapid the
clinical course. The terms “grade” and “differentiation” are used synonymously.

Lo ]
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3. Ifgradeis not stated in the final pathology diagnosis, use the information in the microscopic section,
addendum, or comment to code grade.

4. If more than one grade is recorded for a single tumor, code the highest grade, even if it is a focus.

Example:

Pathology report reads: Grade II adenocarcinoma with a focus of undifferentiated adenocarcinoma.
Code the tumor grade as grade 4.

5. Code the grade from the primary tumor only, never from a metastatic site or a recurrence.

6. Code the grade for all unknown primaries to 9 (unknown grade) unless grade is explicit by histology,
for example, anaplastic carcinoma (grade = 4). '

7. Code the grade of the invasive component when the tumor has both in situ and invasive portions.
If the invasive component grade is unknown, code the grade as 9 (unknown).

8. Code the information from the consult if the specimen is sent to a specialty pathology department for
a consult.

9. Ifthere are multiple pathology consults, ask the pathologist or physician advisor to determine which
information should be used.

10. Do not code the grade assigned to dysplasia; for example high grade dysplasia (adenocarcinoma
in situ) would be coded to 9 (unknown grade).

11. FIGO (International Federation of Obstetrics and Gynecology) grades are not coded.
Coding Grade for Cases without Pathology or Cytology Confirmation:

Code the grade of tumor stated on a Magnetic Resonance Imaging (MRI) or Positron Emission
Tomography (PET) report if there is no tissue diagnosis (pathology or cytology report). Use the MRI
or PET grade only when there is no tissue diagnosis.

In situ Tumors:

In situ tumors are not usually graded. Code the grade if it is specified for an in situ lesion unless there is
an invasive component. Do not code the in situ grade if the tumor has both in situ and invasive

components.
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Terminology Conversion Table:

DESCRIPTION | ICD-0-3

o . . - ',MQWHGI;OQY
.. 6" DIGIT CO])K

Differentiated, NOS

Well differentiated I 1

Fairly well differentiated I 2

Intermediate differentiation 11 2

Low grade I-11 2

Mid differentiated 11 2

Moderately differentiated 11 2

Moderately well differentiated I1 2

Partially differentiated 11 2

Partially well differentiated I-11 2

Relatively or generally well differentiated 11 2

Medium grade, intermediate grade II-11T 3

Moderately poorly differentiated 111 3

Moderately undifferentiated 11 3

Poorly differentiated 111 |3

Relatively poorly differentiated 111 3

Relatively undifferentiated I 3

Slightly differentiated I 3

Dedifferentiated 1 3

High grade -1V 4

Undifferentiated, anaplastic, not differentiated | IV 4

Non-high grade 9

Two-Grade System:

Some cancers are graded using a two-grade system, for example, colon cancer. Ifthe grade is listed as 1/2
or as low grade, assign code 2. If the grade is listed as 2/2 or as high grade, assign code 4.

Two-Grade Conversion Table:

DIFFERENTIATION/ | GRADE - ICD-0-3 MORPHOLOGY 6 !
DESCRIPTION . . | DIGIT CODE ’
Low grade 1/2, /11 2
High grade 2/2, 1I/11 4
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LATERALITY (NAACCR Item #410) (FORDS pg. 92;: SEER pgs. 78-80

Description
Identifies the side of a paired organ or the side of the body where the tumor originated.

Explanation
Aids in staging and extent of disease information, and may indicate the number of primaries.

Coding Instructions

1. Starting with cases diagnosed January 1, 2004 laterality is coded for specified invasive, benign, and
borderline primary intracranial and CNS tumors. See Paired Organ Sites Table beginning on page

94.
2. Non-paired sites are coded to 0.
3. Unknown (C809) and Ill-defined (C760—-C768) sites are coded to 0.

4. Assign code 9 when there is a midline tumor or when the disease originated in a paired site, but the
laterality is unknown.

Examples:

a. Admitting history says patient was diagnosed with lung cancet based on positive sputum
cytology. Patient is treated for painful bony metastases. There is no information about
laterality in the diagnosis of this lung cancer. Assign code 9.

b. Patient has an excision of a melanoma located just above the umbilicus. Assign code 9 for
a midline tumor.

5. Do not code metastatic sites as bilateral involvement.

Example:

Patient is diagnosed with adenocarcinoma of the left lung and the physician states patient has
metastasis to the right lung. Assign laterality code 2, left origin of primary.

6. For primaries of in situ behavior, if laterality is not known, code to 3 (only one side involved, right
or left origin of primary not indicated). Laterality for in situ behavior cannot be coded to 9 or 4.

7. Assign code 3 if laterality is unknown but the tumor is confined to a single side of a paired organ.

Example:

Pathology report: Patient has a 2 cm carcinoma in the upper pole of the kidney. Code
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laterality as 3 because there is documentation that the disease exists in only one kidney, but it
is unknown if the disease originated in the right or left kidney.

NOTE: Code laterality to 9 if stage is no longer localized.

DESCRIPTION
0 Not a paired site
1 Right origin of primary
2 Left origin of primary
3 Only one side involved, right or left origin of primary not indicated
4 Bilateral involvement; side of origin unknown; stated to be a single primary includes:
e Both ovaries simultaneously involved with a single histology
¢ Bilateral retinoblastomas
e Bilateral Wilms’ tumors
9 Unknown site; paired site, lateral origin unknown; midline tumor
BILATERAL SITES

e Laterality must be recorded for the following bilateral sites. Only major headings are listed.
Laterality should be recorded for all anatomic sub-sites included in JCD-O-3 unless specifically
excluded. Such exclusions are coded 0.

¢ Code laterality using codes 1—4 or 9 for all of the sites listed in the following table:

_ PAIRED ORGAN SITES - ALPHABETICAI

ICD-0-3
PRIMARY SITE ' CODES
Acoustic nerve C724
Adrenal gland [cortex, medulla] C740-C749
Breast C500-C509
Carotid body C754
Cerebral meninges, NOS C700
Cerebrum C710
Conjunctiva, lacrimal gland, orbit, cornea, retina, choroid, ciliary body, iris, C690
sclera, lens, eyeball
Connective, subcutaneous and other soft tissues of lower limb & hip C492
Connective, subcutaneous and other soft tissue of upper limb & shoulder C491
Cranial nerve, NOS ‘ C725
Epididymis C630
Fallopian tube C570
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DIAGNOSTIC CONFIRMATION (NAACCR ITEM #490) (FORDS pg. 99 SEER pgs. 81-82)

Description
Indicates the most accurate diagnostic method of the reportable tumor being reported at any time in

the patient’s lifetime.

Explanation
This field does not have a time restriction. It is the best method of confirmation at any time during the

entire course of the disease. This field is used to calculate the percentage of microscopically
confirmed cancers.

Coding Instructions

1. The codes are in priority order; code 1 has the highest priority. Always code the procedure with the
lower numeric value when presence of cancer is confirmed with multiple diagnostic methods.

Change to a lower code, if ANY TIME during the course of disease the patient has a diagnostic
confirmation that has a higher priority.

o

If diagnosed elsewhere, copies of the previous pathology or radiology reports included in the
medical record may be used to code this field.

W

All diagnostic reports in the medical record must be reviewed to determine the most definitive
method used to confirm the diagnosis of cancer. This review must cover the entire medical history
in regard to the primary tumor. If diagnosed prior to admission to the reporting facility, review the
history section of the record to identify information regarding previous diagnostic tests and

treatments.

>

5. If the information in the medical record indicates a biopsy or resection of the tumor has been
performed, assume the diagnostic confirmation is histological.

6. Assign code 1 when the microscopic diagnosis is based on:
a. Tissue specimens from biopsy, frozen section, surgery, autopsy or D&C
b. Bone marrow specimens (aspiration and biopsy)

c. For all hematopoietic disease (leukemia, multiple myeloma, etc.) positive findings including
peripheral blood smears, CBCs and WBCs.

7. Assign code 2 when the microscopic diagnosis is based on:

a. Examination of cells (rather than tissue) including but not limited to: sputum smears, bronchial
brushings, bronchial washings, prostatic secretions, breast secretions, gastric fluid, spinal fluid,
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peritoneal fluid, pleural fluid, urinary sediment, cervical smears and vaginal smears.

b. Paraffin block specimens from concentrated spinal, pleural, or peritoneal fluid

8. Assign code 4 when there is information that the diagnosis of cancer was microscopically
confirmed, but the type of confirmation is unknown.

9. Assign code S when the diagnosis of cancer is based on laboratory tests or marker studies, which are
clinically diagnostic for that specific cancer.

Examples:
a. The presence of alpha-fetoprotein for liver cancer.

b. An abnormal electrophoretic spike for multiple myeloma or Waldenstrom
macroglobulinemia.

c. If the workup for a prostate cancer patient is limited to a highly elevated PSA and the
physician diagnoses and/or treats the patient based only on that PSA, code the diagnostic

confirmation to 5.
10. Assign code 6 when the diagnosis is based only on:

a. The surgeon’s operative report from a surgical exploration or endoscopy such as colonoscopy,
mediastinoscopy, or peritoneoscopy and no tissue was examined.

b. Gross autopsy findings (no tissue or cytologic confirmation).

11. Assign code 7 when the only confirmation of malignancy was diagnostic imaging such as
computerized axial tomography (CT scans), magnetic resonance imaging (MRI scans), or
ultrasounds/sonography. Assign code 8 when the case was diagnosed by any clinical method not
mentioned in preceding codes. The diagnostic confirmation is coded 8 when the only
confirmation of disease is a physician’s clinical diagnosis.

12. Assign code 9 when it is unknown if the diagnosis was confirmed microscopically. Death
certificate only cases will be assigned code 9.

Note: The diagnostic code must be changed to the lower (more specific) code if a more
definitive code confirms the diagnosis during the course of the disease, regardless of time

Sframe.

- Examples:

a. Mammography indicates a lesion suspicious for cancer. The diagnostic confirmation code
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is 7. Two weeks later a biopsy confirms infiltrating ductal carcinoma. The correct
diagnostic confirmation code is 1. ‘

b. MRI originally diagnosed a patient with a glioblastoma. The diagnostic confirmation code
is 7. A year later a surgical biopsy is obtained. The diagnostic confirmation code would
be changed to 1. 2

c. A thoracentesis is performed for a patient who is found to have a large pleural effusion.
Cytology reveals malignant cells consistent with adenocarcinoma. The diagnostic
confirmation code is 2.

d. CAT scan of abdomen reveals metastatic deposits in the liver and a large lesion in the
ascending colon. Biopsy and later resection of the colon lesion revealed mucin-producing
adenocarcinoma. The diagnostic confirmation code is 1.

e. Fine needle aspiration (FNA) is positive for malignant cells. The diagnostic confirmation
code is 2.

EXCEPTION: If an aspiration biopsy of bone marrow is performed for diagnosing
leukemia, the diagnostic confirmation code is 1. Code the diagnostic confirmation field to
1 (positive histology) for all hematopoietic diseases diagnosed by either peripheral blood
or bone marrow biopsy.

MICROSCOPICALLY CONFIRMED

1 Positive histology Histological confirmation (tissue microscopically examined).

. Includes positive hematological findings relative to leukemia
and bone marrow specimens (including aspiration biopsies).
In situ staged cases must be microscopically confirmed.

2 Positive cytology Cytological confirmation (no tissue microscopically
examined; fluid cells microscopically examined). Includes
pap smears, bronchial brushings, FNA and peritoneal fluid,
cervical and vaginal smears, diagnoses based on paraffin
block specimens from concentrated spinal, pleural or
peritoneal fluid.

4 Positive microscopic Diagnosis is stated to be microscopically confirmed but the
confirmation, method not | method is not specified.
indicated

_ .
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NOT MICROSCOPICALLY CONFIRMED

5 Positive laboratory A clinical diagnosis of cancer is based on laboratory
test/marker study | tests/marker studies that are clinically diagnostic for cancer.

' This includes alpha-fetoprotein for liver cancer and abnormal
electrophorectic spike for multiple myeloma. Elevated PSA is
non-diagnostic of cancer. If the physician uses the PSA as a
basis for diagnosing prostate cancer with no other work-up,
code to 5. (Adapted from SEER).

6 Direct visualization without | The tumor was visualized during a surgical/endoscopic
microscopic confirmation procedure, with no specimen for microscopic exam.
7 Radiography and other The physician diagnosed the tumor from an imaging

imaging techniques without | technique only.
microscopic confirmation

8 Clinical diagnosis only The physician documented the tumor in the medical record.
(other than 5, 6, or 7) Note: Refer to Ambiguous Terminology List. For cases
diagnosed on or after 1/1/2007, refer to Appendix O.
CONFIRMATION UNKNOWN
9 | Unknown whether or not There is a statement of tumor in the medical record, but there
microscopically confirmed is no indication of how it was diagnosed. Includes death
certificate only cases.

TUMOR SIZE (NAACCR ITEM #780) (FORDS pgs. 100-101; SEER EOD pgs. 3—6
Notes:
a. This data field is coded only for cases diagnosed prior to 2004.

b. Code tumor size using CS tumor size (NAACCR Item #2800) for cases diagnosed on or
after January 1, 2004. For specific CS tumor size coding instructions, refer to Appendix A.

Description
The tumor size is the largest dimension or the diameter of the primary tumor recorded in millimeters.

Explanation
Tumor size aids in determining prognosis and making treatment decisions.

Coding Instructions

Record the size of the tumor from the pathology report, if available. Information on tumor size from
imaging/radiographic techniques can be used to code size, but should be taken as a lower priority.

S S S
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1. Code the exact size of the primary tumor in millimeters. To convert centimeters (cm) to millimeters
(mm) move the decimal point one digit to the right or multiply the centimeters by 10.

Example:

3.2 em tumor is recorded as 032 mm.

2. Code to 001 for tumors less than 1 mm in size.
Example:

A 0.5 mm tumor is recorded as 001.

3. Round the size of the tumor off to the nearest millimeter.

Examples:
a. A 4.8 mm tumor is recorded as 005.
b. A 4.2 mm tumor is recorded as 004.

4. Code the largest dimension or diameter of the tumor, whether it is from an excisional biopsy
specimen or the complete resection of the primary tumor.

Examples:

a. The colonoscopy with biopsy revealed a 1cm tumor. Two days later the pathology report
from a sigmoid colon resection described a 3.5 x 2.6 cm carcinoma. Record the tumor size as

035.

b. The pathology report from an excisional biopsy describes the tumor size as 3 x 4.4 x 2.5
cm. The resection revealed a residual 1.0 cm tumor. Record the tumor size as 044.

5. Code the tumor size as stated in the pathology report for true in situ tumors. When a tumor has
both an in situ and an invasive component and each is measured, code to the size of the invasive

component, even if it is smaller.

Examples:

a. The pathology report states an excisional biopsy was performed that contained a 2 cm in
situ tumor with clear margins. Record the tumor size as 020.

~ b. The pathology report describes a breast mass as 2 x 1.5 cm intraductal carcinoma and 1
cm of infiltrating ductal carcinoma. Record the tumor size as 010.
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6. Code tumor size to 000 if no mass or tumor is found.
Example:
A tumor of a stated primary is not found, but the tumor has metastasized, code to 000.

EXCEPTION: Do not code tumor size to 000 when a tumor is not visible in physical exam
or by imaging, but the tumor is found microscopically.

7. Code to 998 when the following terms describe tumor involvement for these specified sites.
a. Esophagus (C150-C155, C158, C159): Entire circumference

Stomach (C160-C166, C168, C169): Diffuse, widespread, %4 or more, linitis plastica

o

Colorectal (C180—-C209 with M-8220/8221 and /2 or /3): Familial/multiple polyposis

e

d. Lung and main stem bronchus (C340-C343, C348, C349): Diffuse, entire lobe or lung

o

Breast (C500-C506, C508, C509): Inﬂammatdry carcinoma, diffuse, widespread, ¥ or more
of breast

Code to 999 for the following scenarios:

If only one size is given for a tumor with mixed in situ and invasive components.

-

b. If the size of the tumor is unknown or tumor size is not documented in the medical record.

c. Ifonly a needle biopsy or incisional biopsy specimen was performed.

d. For morphologies or sites where size is not applicable: Hematopoietic, reticuloendithelial,
immunoproliferative, or myeloproliferative disease (C420, C421, C423, C424 and/or M-
9750, 9760-9764, 9800-9820, 9826, 9831-9920, 9931-9964, 9980-9989)

e. Letterer-Siwe disease (M-9754)

f. Multiple myeloma (M-9732)

g. Unknown and ill-defined primary (C760-C768, C809)

Do not code the size of polyps, ulcers, cysts, or metastases.

Do not add pieces, chips, or slices together to create a whole; they might not be from the same
location or might represent only a small portion of a larger tumor.

R G
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EXCEPTION: If the pathologist states an aggregate or composite size (determined by piecing the
tumor together and measuring it), record that size if the tumor has been completely excised. If patient
received neoadjuvant radiation therapy or systemic therapy (chemotherapy, hormone therapy, or
immunotherapy), code the tumor size prior to the start of any treatment.

Guidelines for Coding Site-Specific Tumor Sizes:

1. For Kaposi’s sarcoma, SEER requires information on HIV status instead of tumor size. The TCR does
not collect this information. Code the tumor size to 999.

2. For mycosis fungoides and Sezary disease of skin, vulva, penis, and scrotum, SEER requires
information on peripheral blood involvement instead of tumor size. The TCR does not collect this

information. Code the tumor size to 999.

3. Depth of invasion or thickness of tumor is recorded instead of size for melanoma of skin, vulva,
penis, scrotum, and conjunctiva.

Tumor Size:

000 | No mass or tumor found

001-988 | Exact size in millimeters

989 989 millimeters or larger, melanomas greater than or equal to 9.89 mm in depth

990 Microscopic focus or foci only, no size is given

998 Tumor involvement of specified esophageal, stomach, colorectal, lung and mainstem
bronchus, and breast primaries (see coding instructions)

999 Unknown; size not stated; not stated in patient record; not applicable

NOTE: The physician or pathologist may describe the tumor size in descriptive terms of an
object. The following chart lists examples of some of the most common descriptive terms and
the millimeter equivalent:

nmcmr'rwm me‘mm'm” DESCH

EGG MISCELLANEOUS FOOD VEGETABLE
Bantam 040 Doughnut | 090 Bean To10
Goose 070 Lentil 009 Bean, lima 020
Hen 030 Millet 009 Pea 009
Pigeon 030 Pea, split 009
Robin ' 020

June 2006 : Page 105



Texas Cancer Registry Cancer Reporting Handbook
g

FRUIT

NUTS MISCELLANEOUS ITEMS
Apple 070 Almond 030 Ball, golf 040
Apricot 040 Chestnut 040 Ball, ping-pong | 030
Cherry 020 Chestnut, horse 040 Ball, tennis 060
Date 040 Hazel 020 Baseball 070
Fig (dried) 040 Hickory 030 Fist 090
Grape 020 Peanut 010 Marble 010
Grapefruit 100 Pecan 030 Match head 009
Kumquat 050 Walnut 030 Microscope 001
focus

Lemon 080 MONEY Pencil eraser 009
Olive 020 Dime 010
Orange 090 Dollar, half 030
Peach 060 Dollar, silver 040
Pear 090 Nickel 020

' Plum 030 Quarter 020
Tangerine 060 Penny 1010

REGIONAL LYMPH NODES POSITIVE (NAACCR ITEM #820) (FORDS pg. 103; SEER pg.
146, CS MANUAL pg. I-45)

Description
Describes the total number of regional lymph nodes examined by the pathologist and reported as

containing malignant cells.

Explanation
This item is necessary for pathologic staging and helps determine treatment methods.
Note: This field has been moved to CS in Appendix A for consistency with national standards

that became effective in 2004.

Coding Instructions

1. Record the total number of regional lymph nodes removed (as part of the first course of
treatment) and examined and reported as containing malignant cells by the pathologist. Involved
distant lymph nodes should be coded in CS Mets at DX (NAACCR Item #2850).

2. The number of regional lymph nodes positive is cumulative from all procedures that removed
lymph nodes through the completion of surgeries in the first course of treatment.

R S S O R
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3. This field is to be recorded regardless of whether the patient received preoperative treatment.

4. This field is based on pathologic information only. If no lymph nodes were removed for
examination, or if a lymph node drainage area was removed but no lymph nodes were found

code as 98.

5. The number of regional lymph nodes positive must be equal to or less than the number nodes
recorded in Regional Lymph Nodes Examined (NAACCR Item #830).

6. Code as 95 when the lymph nodes are not removed, but cytology or hlstology from a regional
lymph node aspiration is positive for malignant cells.

" 7. Code to 99 for morphologies or sites where regional lymph node examination is not applicable:

a. Placenta (C589)

b. Brain and cerebral meninges (C700, C710-C719

c. Other parts of Central Nervous System (C701, C709, C720-C725, C728-C729)
d. Hodgkin and non-Hodgkin lymphoma (M-959-972) EXCEPT 9700/3 and 9701/3

e. Hematopoietic, reticuloendothelial, 1mmunoprohferat1ve or myeloprohferatlve neoplasms
(M-9731-9734, 9740-9742, 9750-9758, 9760-9762, 9764-9769, 9800-9801, 9805, 9820,
9823, 9826-9827, 9831-9837, 9840, 98609861, 9863, 98669867, 9870-9876, 9891, 9895
9897, 9910, 9920, 9930-9931, 9940, 9945-9946, 9948, 9950, 9960-9964, 9970, 9975, 9980,

9982-9987, 9989)

f. Unknown and ill-defined primary sites (C809,C420-C424, C760-C765, C767-C768, C770—
C775, C778-CT779; Note: For C42_ and C77_ other than hematopoietic, reticuloendothelial,
immunoproliferative, or myeloproliferative neoplasms as listed above, Hodgkin and non-
Hodgkin lymphomas as listed above, and Kaposi sarcoma 9140/3

EXCEPTION: The field Lymph Nodes Positive is always coded 99 for both nodal and extranodal
lymphomas.

NOTE: Table may also be found in the Standard Table Quick Reference.

CODE | DESCRIPTION

00 All lymph nodes examined are negative.

01-89 | 1-89 regional lymph nodes are positive. (Code exact number of regional lymph nodes
positive)

90 90 or more regional lymph nodes are positive.

95 Positive aspiration or core biopsy of lymph node(s) was performed.

97 Positive regional nodes are documented, but the number is unspecified.

O O M T A S SR ST
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CODE | DESCRIPTION

98 No regional nodes were examined
99 Unknown whether regional lymgh nodes are positive not applicable; notstated in patient record

REGIONAL LYMPH NODES EXAMINED (NAACCR Item #830) (FORDS pg. 102; SEER pgs.

148-149, CS MANUAL pg. I-46)

Description
Describes the total number of regional lymph nodes examined by the pathologist.

Explanation
This item is necessary for pathologic staging and helps determine treatment methods.

Note: In SCL, this field has been moved to CS in Appendix A for consistency with national
standards that became effective in 2004.

Coding Instructions

1. Record the total number of regional lymph nodes removed (as part of the first course of treatment)
and examined by the pathologist.

2. Code only regional nodes in this field. Refer to the SEER Summary Staging Manual 2000 for site-
specific identification of regional lymph nodes.

3. This field is to be recorded regardless of whether the patient had preoperative treatment.

Note: Removal of the primary tumor and a regional lymph node dissection may or may not
be done in one surgical procedure.

4. The number of regional lymph nodes examined must be equal to or greater than the number of
nodes recorded in regional lymph nodes positive NAACCR Item #820).

5. Code to 99 for morphologies or sites where regional lymph node examination is not applicable:
a. Placenta (589)
b. Brain and cerebral meninges (C70.0, C71.0-C71.9)
c. Other parts of central nervous system (C701, C709, C720-C725, C728-C729)
d. Hodgkin and non-Hodgkin lymphoma (M-959-972) EXCEPT 9700/3 and 9701/3

e. Hematopoietic, reticuloendothelial, immunoproliferative, or myeloproliferative neoplasms
(M-9731-9734, 9740-9742, 9750-9758, 9760-9762, 9764-9769, 9800-9801, 9805, 9820, 9823,
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9826-9827, 9831-9837, 9840, 9860-9861, 9863, 98669867, 9870-9876, 9891, 9895-9897,
9910, 9920, 99309931, 9940, 9945-9946, 9948, 9950, 9960-9964, 9970, 9975, 9980, 9982~

9987, 9989)

f.  Unknown and ill-defined primary sites (C809,C420-C424, C760-C765, C767-C768, C770-
C775, C778-C779; Note: For C42_and C77_ other than hematopoietic, reticuloendothelial,
Immunoproliferative, or myeloproliferative neoplasms as listed above, Hodgkin and non-
Hodgkin lymphomas as listed above, and Kaposi sarcoma 9140/3.

EXCEPTION: The field Lymph Nodes Positive is always coded 99 for both nodal and
extranodal lymphomas. ,

6. Do not code distant lymph nodes removed in this field.

Note: Table may also be found on Standard Table Quick Reference.

. | DESCRIPTION
00 No lymph nodes were exammed

01-89 | 1-89 lymph nodes were examined. (Code exact number of regional lymph nodes examined.)
90 90 or more lymph nodes were examined.

95 No regional lymph nodes were removed, but aspiration or core biopsy of regional lymph
nodes was performed.

96 Regional lymph node removal was documented as a sampling, and the number of nodes is
unknown/not stated.

97 Regional lymph node removal was documented as a dissection, and the number of nodes is
unknown/not stated.

98 Regional lymph nodes were surgically removed, but the number of nodes is unknown/not

stated and not documented as a sampling or dissection; nodes were examined, but the

number is unknown. :
99 It is unknown whether regional lymph nodes were examined; not applicable or negative; not

stated in patient record.

Examples:

a. Pathology report states: Right lobectomy and lymph node dissection perfformed. Nine of twenty-
two hilar nodes are positive for metastatic adenocarcinoma.

Code:
Regional nodes positive: 09
Regional nodes examined: 22

Document in text:
9/22 hilar nodes
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b. Physical exam revealed a large lesion in the UOQ of the right breast. Incisional biopsy confirmed
infiltrating ductal carcinoma. Patient refused work-up or treatment.

Code: '
Regional nodes positive: 98
Regional nodes examined: 00

Document in text:
No nodes removed or examined

c. Pathology report states: Moderately differentiated mucinous adenocarcinoma of the cecum. Two
of 10 right colic lymph nodes are positive for metastasis.

Code:
Regional nodes positive: 02
Regional nodes examined: 10

Document in text:
2/10 right colic nodes

d. Pathology report states: All regional nodes examined are negative.

Code:
Regional nodes positive: 00
Regional nodes examined: 98.

Document in text:
Regional nodes neg., # examined unknown

e. During work-up of a prostate carcinoma, CT of the pelvis revealed probable metastatic iliac
lymph nodes.

Code:
Regional nodes positive: 98
Regional nodes examined: 00

Document in text:
Per CT probable metastatic iliac nodes

f. Patient was diagnosed with multiple myeloma.

Code:
Regional nodes positive: 99
Regional nodes examined: 99

R P P S N A B 7
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is remission-inducing or remission-maintaining. Treatment can include multiple methods and
may last a year or more. Treatment administered after relapse of the first remission is not
considered first course.

Leukemia:

Leukemia is grouped or typed by how quickly the disease develops and gets worse. Chronic leukemia
gets worse slowly. Acute leukemia gets worse quickly. Leukemias are also grouped by the type of
white blood cells affected. There are lymphoid and myeloid leukemias.
Treatment for leukemias is divided into three phases:
a. Remission induction (chemotherapy and/or biological response modifiers)
b. CNS prophylaxis or consolidation (irradiation to brain, chemotherapy)
c. Remission continuation or maintenance (chemotherapy or bone marrow transplants)
Definitions:
Induction: Initial intensive course of chemotherapy.
Consolidation: Repetitive cycles of chemotherapy given immediately after remission.
Maintenance: Chemotherapy given for a period of months or years to maintain remission.
Remission: the bone marrow is normocellular with less than 5% blasts, there are no signs or
symptoms of the disease, no signs or symptoms of central nervous system leukemia or other
extramedullary infiltration, and all of the following laboratory values are within normal limits: white
blood count and differential, hematocrit/hemoglobin level, and platelet count. '
Coding Guidelines for First Course Therapy for Leukemia and Hematopoietic Diseases:
1. If a patient has a partial or complete remission during the first course therapy:

a. Code and document all therapy that is “remission-inducing” as first course.

b. Code and document all therapy that is “consolidation” as first course.

c. Code and document all therapy that is “remission-maintaining” as first course.

Note: Do not code the treatment given after the patient relapses (is no longer in remission).

2. Some patients do not have a remission. A change in the treatment plan indicates a failure to
induce remission. If the patient does not have a remission:
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a. Code and document the treatment given in an attempt to induce a remission.
b. Do not record treatment administered after the change in treatment plan.

Other Reportable Hematopoietic Diseases:

1. Record all treatment as described above. The following treatments are coded as “other” in Other
Treatment even though they do not “modify, control, or destroy proliferating cancer tissue” for
newly reportable hematopoietic diseases only. Follow the guidelines in the Abstracting and
Coding Guide for the Hematopoietic Disease, NIH, NCI, SEER Program to identify treatments.

a. Phlebotomy also may be referred to as blood removal, blood letting or venisection.

b. Transfusions may include whole blood, RBC’s, platelets, plateletpheresis, fresh frozen plasma
(FFP), plasmapheresis, and cryoprecipitate.

c. Aspirin (also known as ASA, acetylsalicylic acid, or by brand name) is used as a treatment for
essential thrombocythemia. Aspirin should only be coded if given to thin the blood for
symptomatic control of thrombocythemia. Below are guidelines to help make that
determination:

i.  Aspirin treatment for essential thrombocythemia is low dose, approximately 70-100
mg/day.

ii. The dosage for pain control is approximately 325~—1000 mg every 3—4 hours.
iii. Cardiovascular protection starts at about 160 mg/day.

Note: These are not considered treatment for hematopoietic diseases which have always been
reportable.

DATE OF INITIAL TREATMENT (NAACCR ITEM #1260) (FORDS pg. 129: SEER pg. 174)

Definition

The date the first course of treatment (surgery, radiation, systemic or other) started at any facility.
Reporting facilities will no longer be responsible for coding this data field. This data field will be
populated by the TCR from the dates coded in the data fields listed in coding instruction 1 (Page 115).

Explanation
This field is used to measure the delay between diagnosis and onset of treatment. A secondary use is

as a starting point for survival statistics. This date can not be calculated from the respective first
course treatment dates if no treatment was given. Therefore, providing information about these
instances is important when a physician decides not to treat a patient or the patient, patient’s family or
guardian declines treatment.
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Coding Instructions:
1. Record the earliest of the following dates:

RX DATE-SURGERY NAACCR Data Item #1200
RX DATE-RADIATION NAACCR Data Item #1210
RX DATE-SYSTEMIC NAACCR Data Item # 3230
RX DATE-OTHER NAACCR Data Item #1250

;o o

2. Record 00000000 in cases in which treatment was not administered to the patient.

Note: ACoS facilities using third-party software may be required to enter the date the decision was
made not to administer treatment as the DATE OF INITIAL TREATMENT.

3. The date of first course of treatment is the month, day, and year MMDDYYYY of the beginning
of treatment (surgery, radiation, systemic, or other treatment) at any facility.

4. Record 00000000 for diagnosed at autopsy.
5. Record 99999999 when it is unknown whether any treatment was administered to the patient, the

date is unknown, or the case was diagnosed by death certificate only.

RX. SUMMARY - SCOPE OF REG LN SURGERY (NAACCR ITEM #1292) (FORDS pg. 138
SEER pg. 179

Definition :
Indicates the removal, biopsy, or aspiration of regional lymph nodes at the time of surgery of the
primary site or during a separate surgical procedure.

Explanation
This information is used to compare and evaluate the extent of surgical treatment.

Coding Instructions

1. The scope of regional lymph node surgery is collected for surgical procedure(s) of lymph nodes
even if surgery of the primary site is not performed. Codes 0-7 are hierarchical. Code the
procedure that is numerically higher.

2. Information to be coded for this data field is cumulative. It is appropriate to add the number of all
the lymph nodes removed during each surgical procedure performed as part of the first course -
treatment.

3. Document and code the SCOPE OF REG LN SURGERY using the chart on the following page.
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4. If the operative report lists a lymph node dissection but no nodes were found by the pathologist,
code the SCOPE OF REG LN SURGERY to 0 (No lymph nodes removed).

5. If the patient has two primaries with common regional lymph nodes, code and document the
removal of regional nodes for both primaries.

6. Code to 9 for:

a. Primaries of the meninges, brain, spinal cord, cranial nerves, and other central nervous system
(C70.0-C70.9, C71.0-C71.9, C72.0-C72.9).

b. Lymphomas (M-9590-9596, 9650-9719, 9727-9729) with a lymph node primary site (C77.0—

C77.9).

c. Hematopoietic, reticuloendothelial, immunoproliferative, or myeloproliferative disease
i.  Primary sites: C42.0, C42.1, C42.3, or C42.4 (all histologies)
ii. Histologies: 9750, 9760-9764, 9800-9820, 9826, 9831-9920, 9931-9964, 9980-9989 (all

sites)

iii. Unknown or ill defined sites (C80.9,C76.0—C76.8) (all histologies)

7. Do not code distant lymph nodes removed during surgery to the primary site in this field. Record
distant lymph node removal in Surgical Procedure Other Site.

8. Refer to the Collaborative Staging System Manual or Appendix A of the 2006 CRH for site-
specific identification of regional lymph nodes to assist you in coding this field.

Note: This table is also available in the Quick Reference, Standard Tables Section.

DESCRIPTION

None

CODE_ |
0

E)Iﬁl?m'l’f}ﬁ ,
No regmnal lymph node surgery No lymph nodes
found in the pathologic specimen. Diagnosed at
autopsy.

nodes removed unknown or
not stated; regional lymph
nodes removed, NOS

1 Biopsy or aspiration of Biopsy or aspiration of regional lymph node(s)
regional lymph nodes, NOS regardless of the extent of involvement.
2 Sentinel lymph node biopsy Biopsy of the first lymph node or nodes that drain a
(only) defined area of tissue within the body. Sentinel node(s)
are identified by the injection of a dye or radio label at
the site of the primary tumor.
3 Number of regional lymph Sampling or dissection of regional lymph node(s) and

the number of nodes removed is unknown or not stated.
The procedure is not specified as sentinel lymph node
biopsy.

4 1-3 regional lymph nodes
removed

Sampling or dissection of reglonal lymph node(s) with
fewer than four lymph nodes found in the specimen.
The procedure is not specified as sentinel node biopsy.
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5 4 or more regional lymph Sampling or dissection of regional lymph nodes with at
nodes removed least four lymph nodes found in the specimen. The

procedure is not specified as sentinel node biopsy.

6 Sentinel lymph node biopsy Code 2 was performed in a single surgical procedure
and code 3, 4, or 5 at same with code 3, 4, or 5. Or code 2 and 3, 4, or 5 were
time, or timing not stated performed, but timing was not stated in patient record.

7 Sentinel node biopsy and code | Code 2 was followed in a subsequent surgical event by
3, 4, or 5 at different times procedures coded as 3, 4, or 5.

9 Unknown or not applicable It is unknown whether regional lymph node surgery

was performed; death certificate-only; for lymphomas
with a lymph node primary site; an unknown or ill-
defined primary; or for hematopoietic,
reticuloendothelial, immunoproliferative, or
myeloproliferative disease.

Examples:

a. Patient has a radical neck dissection and the number of lymph nodes removed is not
stated. The appropriate code would be 3.

b. The patient has modified radical mastectomy with sentinel lymph node biopsy and
axillary lymph node dissection. The final diagnosis is infiltrating ductal carcinoma with
2/12 axillary lymph nodes positive. The appropriate code would be 6, sentinel lymph
node biopsy and code 3, 4, or 5 at same time, or timing not stated.

c. Transverse colon: Grade IV adenocarcinoma with extension into subserosa, 3/10
pericolic lymph nodes are positive. The appropriate code would be 5, 4 or more regional
lymph nodes removed.

RX DATE- SURGERY (NAACCR ITEM #1200) (FORDS pg. 131)

Description
The earliest date of the first cancer-directed surgical procedure performed at any facility.

Explanation
Documents the date of the first cancer-directed surgical procedure. This date may or may not reflect

the date of the most definitive surgical procedure.

Coding Instructions

1. Record the month, day, century and year (MMDDCCY'Y) of the first cancer-directed surgery.
2. Punctuation marks (slashes, dashes, etc.) are not allowed in any date field.
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3. If the exact date of cancer-directed surgery is not available, record an approximate date.

4. If two or more cancer-directed surgeries are performed, enter the date for the first cancer-directed
surgery.

Examples:

a. A patient was found to have a large polyp during a colonoscopy on September 8,2005. A
polypectomy confirmed adenocarcinoma of the descending colon. On September 23, 2005
the patient underwent a left hemicolectomy. The date of surgery would be recorded as

09082005.

b. An incisional biopsy is performed on March 3, 2005 followed by a resection on March
17, 2005. Record the date of the resection (03172005) as the date of the first surgical
procedure. An incisional biopsy is a diagnostic procedure, not a cancer-directed treatment

procedure.

c. February 1, 2005 a patient had a fine needle aspiration of a right breast mass, consistent
with infiltrating ductal carcinoma. On February 15, 2005, the patient underwent a right
modified radical mastectomy. The date of surgery would be recorded as 02152005.

SURGICAL PROCEDURE OF PRIMARY SITE (NAACCR ITEM #1290) (FORDS pg. 135;
SEER pgs.177-178)

Description
Cancer-directed surgery is an operative procedure that actually removes, excises, or destroys cancer

tissue of the primary site. Code the most definitive surgical procedure of the primary site performed at
any facility as part of the first course of treatment. .

Note: This field is for surgery of primary site only.

Explanation
Identifies the specific cancer-directed surgery of the primary site.

Coding Instructions

1. Code the type of surgery the patient received as part of the first course of treatment at any
facility.

2. Site-specific surgery codes are in Appendix A. Refer to the site-specific schema of the primary site
for a complete listing of surgery codes.

B O N N o N N TS MR 5 A S R RO 7

June 2006 Page 118



Texas Cancer Registry Cancer Reporting Handbook

None N “ oco pri site. Dagnosed at autopsy.

00 |

10-19 Site-specific codes; | Tumor destruction, no pathologic specimen produced. Refer to
tumor destruction Appendix A for correct site-specific procedure code.

20-80* | Site-specific codes; | Refer to Appendix A for correct site-specific procedure code.

resection
90 Surgery, NOS A surgical procedure to the primary site was done, but no
information on the type of surgical procedure is provided.
98 Site-specific surgery | Special codes. Refer to Appendix A for correct site-specific
codes; special procedure code.
99 Unknown Medical record does not state whether a surgical procedure of the

primary site was performed and no information is available. Death
certificate only.

3. Code the most invasive, extensive, or definitive surgery if the patient has multiple surgical
procedures of the primary site even if there is no tumor found in the pathologic specimen. Codes
00-80 are listed in hierarchical but not necessarily numerical order. When more than one
surgical procedure is performed, code the procedure listed furthest down the list within the codes
10-80.

Example:

Patient has excisional breast biopsy that is positive for carcinoma. The patient chooses to
have a modified radical mastectomy. The pathologic examination of the mastectomy
specimen shows no residual tumor. Code the modified radical mastectomy.

4. Code 98 takes precedence over code 00.

5. Excisional biopsies that remove the entire tumor and/or leave only microscopic margins are coded
in this field.

Note: Code an excisional biopsy, even when documented as incisional, when:

a. All disease is removed (margins free) OR

b. All gross disease is removed and there is only microscopic residual Aat the margin.
Note: Do not code an excisional biopsy when there is macroscopic residual disease.

6. Surgery to remove regional or distant tissue or organs is coded in this field only if the tissue or
organs are removed in continuity with the primary site (en bloc), except where noted in Appendix
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7. A. Specimens from an en bloc resection may be submitted to pathology separately.

SEER Note: In continuity with or “en bloc” means that all of the tissues were removed
during the same procedure, but not necessarily in a single specimen.

Example:
Code an en bloc removal when the patient has a hysterectomy and an omentectomy.

8. Surgery performed solely for the purpose of establishing a diagnosis/stage (exploratory surgery),
the relief of symptoms (bypass surgery), or reconstruction is not considered cancer-directed

surgery. Brushings, washings, and aspiration of cells are not surgical procedures.

9. Ifa previous surgical procedure to remove a portion of the primary site is followed by surgery to
remove the remainder of the primary site, code the total or final results.

Example:

Patient has a partial mastectomy with positive margins. Two weeks later the patient has a
modified radical mastectomy. Code the modified radical mastectomy.

10. For bladder, when only random biopsy procedures are performed code surgery of primary site
field to 00. [None; no surgery of primary site.]

11. Code surgery for extra-lymphatic lymphorﬁa using the site-specific surgery coding scheme (not
lymph node scheme) for the primary site.

12. Code 98 for the following sites unless the case is death certificate only:

a. Hematopoietic, reticuloendothelial, immunoproliferative, or myeloproliferative disease
i. Primary sites: C42.0, C42.1, C42.3, or C42.4 (all histologies)
ii. Histologies: 9750, 9760—9764 98009820, 9826, 9831-9920, 9931-9964, 9980——9989 (all
sites)
iii. Unknown or ill defined sites (C80.9,C76.0—C76.8) (all histologies)

Reason for No Surgery of Primary Site (NAACCR ITEM #1340) (FORDS pg. 147)

Note: Reason for no surgery of primary site field is collected for cases diagnosed January 1, 2006
or later.

Description
Records the reason that no surgery was performed on the primary site. This field applies only to
surgery of primary site.
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Note: This Table is also available in the Quick Reference, Standard Tables Section.

00 No radiation Radiation therapy was not administered to the patient.
treatment

20 External beam, The treatment is known to be external beam, but there is insufficient
NOS information to determine the specific modality.

21 Orthovoltage External beam therapy administered using equipment with a maximum
energy of less than one (1) million volts (MV). Orthovoltage energies
are typically expressed in units of kilovolts (kV).

22 Cobalt-60, External beam therapy using a machine containing either a Cobalt-60

Cesium-137 or Cesium-137 source. Intracavitary use of these sources is coded to 50
or51.
23 Photons (2-5 MV) | External beam therapy using a photon-producing machine with a beam
energy in the range of 2-5 MV.
24 Photons (6-10 External beam therapy using a photon-producing machine with a beam
MV) energy in the range of 6-10 MV.

25 Photons (11-19 External beam therapy using a photon-producing machme with a
MV) beam energy in the range of 11-19 MV,

26 Photons (> 19 External beam therapy using a photon-producing machine with a
MV) beam energy more than 19 MV.

27 Photons (mixed External beam therapy using more than one energy over the course

energies) of treatment.

28 Electrons Treatment delivered by electron beam.

29 Photons and Treatment delivered using a combination of photon and electron

electrons mixed beams.

30 Neutrons with or | Treatment delivered using neutron beam.

without
photons/electrons

31 IMRT Intensity modulated radiation therapy, an external beam technique
that should be clearly stated in medical record.

32 Conformal or 3-D | An external beam technique using multiple, fixed portals shaped to

therapy conform to a defined target volume. Should be clearly described as
conformal or 3-D therapy in medical record.

40 Protons Treatment delivered using proton therapy.

41 Stereotactic Treatment delivered using stereotactic radiosurgery, type not

radiosurgery, NOS | specified in medical record.

42 Linac radiosurgery | Treatment categorized as using stereotactic technique delivered with
a linear accelerator.

43 Gamma knife Treatment categorized as using stereotactic technique delivered with
a gamma knife machine.
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CODE|TYPE | L

50 Brachytherapy, Brachytherapy, interstitial implants, molds, seeds, needles, or

NOS intracavitary applicators of radioactive materials not otherwise
specified.

51 Brachytherapy, Intracavitary (no direct insertion into tissues) radioisotope treatment
intracavitary, low | using LDR applicators and isotopes (Cesium-137,
dose rate (LDR) Fletcher applicator).

52 Brachytherapy, Intracavitary (no direct insertion into tissues) radioisotope treatment
intracavitary, high | using HDR after-loading applicators and isotopes.
dose rate (HDR)

53 Brachytherapy, Interstitial (direct insertion into tissues) radioisotope treatment using
Interstitial, LDR LDR sources.

54 Brachytherapy, Interstitial (direct insertion into tissues) radioisotope treatment using
Interstitial, HDR HDR sources.

55 Radium Infrequently used for LDR interstitial and intracavitary therapy.

60 Radioisotopes, Iodine-131, Phosphorus-32, etc.
NOS

61 Strontium-89 Treatment primarily by intravenous routes for bone metastases.

62 Strontium-90 Same as above.

80* Combination Combination of external beam radiation and either radioactive

modality, specified | implants or radioisotopes.

85* Combination Combination of radiation treatment modalities not specified in code
modality, NOS 80.

98 Other, NOS Radiation therapy administered, but the treatment.modality is not

specified or is unknown.
99 Unknown It is unknown whether radiation therapy was administered.

*For cases diagnosed prior to January 1, 2003, the codes reported in this data item describe any
radiation therapy administered to the patient as part or all the first course of treatment. Codes 80 and
85 describe specific converted descriptions of radiation therapy coded according to Vol. II, ROADS
rules and should not be used to record regional radiation therapy for cases diagnosed on or later
than January 1, 2003.

-Surgery/Radiation Sequence

RX Summary-Surgery. q (NAACCR ITEM #1380)

SEER pg.188)

Note: RX Summary-Surgery/Radiation Sequence will be collected with cases diagnosed on
or after January 1, 2006.

Description
Records the sequencing of radiation and surgical procedures given as part of the first course of

treatment.

(FORDS pgs. 164-165;

“
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Explanation

The sequence of radiation and surgical procedures given as part of the first course of treatment cannot
always be determined using the date on which each modality was started or performed. This data item
can be used to more precisely evaluate the timing of delivery of treatment to the patient.

Coding Instructions

1. For the purpose of coding radiation sequence with surgery, “Surgery” is defined as a surgical
procedure to the primary site (codes 10-90) or scope of regional lymph node surgery (codes 1-7)
or surgical procedure of other site (codes 1--5). If all of these procedures are coded 0, then this

item should be coded 0.

2. If a patient received both radiation therapy and any one or a combination of the following surgical .
procedures: Surgical procedure of primary site, regional lymph node surgery, or surgical
procedure/other site, then code this item 2-9 as appropriate.

3. Assign code 0 when

a. The patient did not have either surgery or radiation
b. The patient had surgery but not radiation
c. The patient had radiation but not surgery

Note: This table is also available in the Quick Reference, Standard Tables Section.

surgical procedures

| No radiation therapy and/or -

No radiation therapy given; and/or no surgery; no scope
of regional lymph node surgery; no surgery to other
regional site(s), distant site(s), or distant lymph node(s);
or no reconstructive surgery. Diagnosed at autopsy.

2 Radiation therapy before Radiation therapy given before surgery to primary site;
surgery scope of regional lymph node surgery, surgery to other

regional site(s), distant site(s), or distant lymph node(s).

3 Radiation therapy after surgery | Radiation therapy given after surgery to primary site;

scope of regional lymph node surgery, surgery to other
regional site(s), distant site(s), or distant lymph node(s).

“
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4 Radlatxon therapy both befre Radlatlon therapy glven before and after any surgery to

and after surgery primary site; scope of regional lymph node surgery,
surgery to other regional site(s), distant site(s) or distant
lymph nodes(s).
5 Intraoperative radiation therapy | Intraoperative therapy given during surgery to primary

site; scope of regional lymph node surgery, surgery to
other regional site(s), distant site(s), or distant lymph

_ node(s).
6 Intraoperative radiation therapy | Intraoperative radiation therapy given during surgery to
with other therapy administered | primary site: scope of regional lymph node surgery,
before or after surgery surgery to other regional site(s), distant site(s), or distant

lymph node(s) with other radiation therapy administered
before or after surgery to primary site; scope of regional
lymph node surgery, surgery to other regional site(s),
distant site(s), or distant lymph node(s).

9 Sequence unknown, but both Administration of radiation therapy and surgery to
surgery and radlatlon were primary site, scope of regional lymph node surgery,
given surgery to other regional site(s), distant site(s), or distant

lymph node(s) were performed and the sequence of the
treatment is not stated in the patient record. It is
unknown if surgery to primary site; scope of regional
lymph node surgery, surgery to other regional site(s),
distant site(s) or distant lymph node(s) were performed.
Death certificate only.

Examples:

a.  Due to other medical conditions surgery was not performed. The patient received
palliative radiation therapy to alleviate pain. Use code 0.

b.  Patient received radiation therapy prior to resection of a lung lesion. Use code 2.

C. A patient received excisional biopsy of a right breast mass followed by radiation therapy
to breast. Use code 3.

d. Preoperative radiation therapy was given to a large bulky vulvar lesion, followed by a
lymph node dissection. Radiation therapy was then given to treat positive lymph nodes.
Use code 4.

e. A cone biopsy of the cervix was followed by intracavitary implant for IIIB cervical
carcinoma. Use code 5.

Rl et s S e g e R Y
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f. Stage IV vaginal carcinoma was treated with 5,000 cGy to the pelvis followed by a
lymph node dissection and 2,500 cGy of intracavitary brachytherapy. Use code 6.

g. A primary of the head and neck was treated with surgery and radiation prior to
admission, but the sequence is unknown. Use code 9.

h. Patient has an unknown primary. A radical neck dissection is done followed by radiation
therapy. Use code 3.

DATE SYSTEMIC THERAPY STARTED (NAACCR ITEM #3230) (FORDS pg. 169; SEER pg.

174, Date Therapy Initiated)

Definition
Identifies the date systemic therapy began at any facility. Systemic therapy includes the following

treatment modalities:

a. Chemotherapy agents

b. Hormonal agents

¢. Immunotherapy

d. Bone marrow transplants

e. Stem cell harvests

f.  Surgical and/or radiation endocrine therapy
Explanation

Collecting dates for each treatment modality allows the sequencing of multiple treatments and aids in
the evaluation of time intervals from diagnosis to treatment to recurrence.

‘Coding Instructions

1. Record the month, day, century, and year MMDDCCYY) the first systemic therapy was
delivered.

2. Punctuation marké (slashes, dashes, etc.) are not allowed in any date field.

3. If the exact date of the first systemic therapy is not available, record an approximate date.

4. Record all zeros (00000000) when no systemic therapy was delivered or the cancer was diagnosed
at autopsy.

Example:

The patient had biopsy ONLY, bypass or “watchful waiting.”
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5. Record all nines (99999999) when it is unknown if any systemic therapy was delivered or the case
was identified by death certificate only.

6. Record all eights (88888888) if systemic therapy was planned, but not started or unknown if
administered.

7. Record the year if month and day are unknown (99992006).

CHEMOTHERAPY (NAACCR ITEM #1390) (FORDS pg. 171; SEER pg. 189)

Definition
Chemotherapy is a chemical (or group of chemicals) administered to treat cancer. Chemotherapy consists

of a group of anti-cancer drugs that inhibit the reproduction of cancer cells. Chemotherapeutic agents may
be administered by intravenous infusion or given orally.

Explanation
This data item allows for the evaluation of the administration of chemotherapeutic agents as part of the

first course of therapy.

Coding Instructions

1. Refer to SEER *RX Version 1.1.1, Drug Database located at: www.seer.cancer.gov/tools/seerrx/
for direction on coding systemic therapy appropriately. This website has replaced Self
Instructional Manual for Tumor Registrars (SEER) Book 8 - Antineoplastic Drugs, Third Edition.

2. Code the type of chemotherapy the patient received as part of the first course of treatment at any
facility. Chemotherapy may involve the delivery of one or a combination of chemotherapeutic

agents.

Note: This table is also available in the Quick Reference, Standard Tables Section.

00 | None:

chemotherapy was not part of the first course of therapy.

01 Chemotherapy administered as first course of therapy, but the type and number of agents is
not documented in the patient record.

02 Single-agent chemotherapy administered as first course of therapy.

03 Multi-agent chemotherapy was delivered as first course of therapy.

82 Chemotherapy was not recommended/administered because it was contraindicated due to
patient risk factors i.e., comorbid conditions, advanced age.

85 Chemotherapy was not administered because the patient died prior to planned or
recommended therapy.
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86 Chemotherapy was not administered. It was recommended by the patient’s physician, but
was not administered as part of the first course of therapy. No reason was stated in the
patient record.

87 Chemotherapy was not delivered. It was recommended by the patient’s physician, but this
treatment was refused by the patient, a patient’s family member, or the patient’s guardian.
The refusal was noted in patient record.

88 Chemotherapy was recommended, but it is unknown if it was administered.

99 It is unknown whether a chemotherapeutic agent(s) was recommended or administered

because it is not stated in patient record. Death certificate only.

Code 00 if the chemotherapy was not delivered and it is known that it is not usually delivered for
this type and stage of cancer, or if the physician discussed multiple options including
chemotherapy and the patient selected treatment that did not include chemotherapy.

Code to 82, 85, 86, or 87 if it is known that chemotherapy is usually administered for this type and
stage of cancer, but it was not delivered.

Code to 87 if the patient refused the recommended chemotherapy, made a blanket refusal of all
recommended treatment, or refused all treatment before any was recommended.

If the physician changes one of the agents in a combination regimen and the replacement agent is
in a different group (chemotherapeutic agents are grouped as alkylating agents, antimetabolites,
natural products, or other miscellaneous) than the original agent, the new regimen is the beginning
of subsequent treatment and is not recorded as first course treatment.

Examples:

a.

A patient with primary liver cancer is known to have received chemotherapy. The type(s)
of agents delivered is not documented in the medical record. Record code 01 and
document the information in the treatment documentation data field.

A patient with Stage III colon cancer is treated with a combination of fluorouraciland
levamisole. Code the fluorouracil as a single agent and the levamisole as an
immunotherapeutic agent. Record code 02 and document the information in the treatment

documentation data field.

A patient with early stage breast cancer receives chemotherapy. The medical record
indicated a combination regimen containing doxorubicin is to be administered. Record
code 03 and document the information in the treatment documentation data field.

Following surgical resection of an ovarian mass the physician recommends
chemotherapy. The medical record states chemotherapy was not delivered and the reason
is not documented. Record code 86 and document that the medical record states chemo
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not delivered but no reason given.

e. A patient with kidney cancer receives Interleukin. Record code 02 and document the
information in the treatment documentation data field.

HORMONE THERAPY (HORMONE/STEROID THERAPY) (NAACCR ITEM #1400)
FORDS pg. 175-176; SEER pg. 192-193

Description
Hormone therapy is a drug or group of drugs that is delivered to change the hormone balance. Hormone

therapy may affect a long-term control of the cancer growth. It is not usually curative.

Note: Hormone therapy is administered to treat cancer tissue and is considered to achieve its
effect through change of the hormone balance. Some tissues, such as prostate or breast,
depend upon hormones to develop. When a malignancy arises in these tissues, it is usually
hormone-responsive. Other primaries and histologic types may be hormone-responsive, such
as melanoma and hypernephroma.

Explanation
This data item allows for the analysis of hormone treatment as part of the first course of therapy.

Coding Instructions

1. Code the type of hormone therapy the patient received as part of the first course of treatment at
any facility. Hormone therapy may involve the delivery of one or a combination of agents.

2. Referto SEER *RX Version 1.1.1, Drug Database located at: www.seer.cancer.gov/tools/seerrx/
for direction on coding systemic therapy appropriately. This website has replaced Self
Instructional Manual for Tumor Registrars (SEER) Book 8 - Antineoplastic Drugs, Third Edition.

Note: This table is also available in the Quick Reference, Standard Tables Section.

00 None; hormone therapy was not part of the planned first course of therapy.

01 Hormone therapy was delivered as first course of therapy.

82 Hormone therapy was not recommended/administered because it was contraindicated due to
patient risk factors (i.e., comorbid conditions, advanced age).

85 Hormone therapy was not administered because the patient died prior to planned or
recommended therapy. .

86 Hormone therapy was not administered. It was recommended by the patient’s physician, but
was not administered as part of the first course of treatment. No reason was stated in patient
record.
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Immunotherapy is designed to:

1. Make cancer cells more recognizable and therefore more susceptible to destruction by the
immune system.

2. Boost the killing power of immune system cells, such as T-cells, NK-cells, and macrophages.
3. Alter growth patterns of cancer cells to promote behavior like that of healthy cells.

4. Block or reverse the process that changes a normal cell or a pre-cancerous cell into a cancerous
cell.

5. Enhance the body’s ability to repair or replace normal cells damaged or destroyed by other
forms of cancer treatment, such as chemotherapy or radiation.

6. Prevent cancer cells from spreading to other parts of the body.

Types of Inmunotherapy:

Cancer vaccines: Cancer vaccines are still in the experimental phase and are not coded in this data
item. They may be coded in the field Other Therapy. Currently clinical trials use cancer vaccines for
brain, breast, colon, kidney, lung, melanoma, ovary, and cervix.

Interferons: Interferons belong to a group of proteins called cytokines. They are produced naturally

by the white blood cells in the body. Interferon-alpha is able to slow tumor growth directly as well as
activate the immune system. It is used for a number of cancers including multiple myeloma, chronic

myelogenous leukemia (CML), hairy cell leukemia, and malignant melanoma.

Interleukins (IL-2): are often used to treat kidney cancer and melanoma.

Monoclonal Antibodies: Monoclonal antibodies are produced in a laboratory, and are used in a
variety of ways in systemic therapy. Some artificial antibodies are injected into the patient to seek out
and disrupt cancer cell activities and to enhance the immune response against cancer. For example,
trastuzumab (Herceptin) may be used for certain breast cancers. When the monoclonal antibody
disrupts tumor growth, it is coded as chemotherapy.

Coding Instructions

1. Referto SEER *RX Version 1.1.1, Drug Database located at: www.seer.cancer.gov/tools/seerrx/
for direction on coding systemic therapy appropriately. This website has replaced Self’
Instructional Manual for Tumor Registrars (SEER) Book 8 - Antineoplastic Drugs, Third Edition.

2. Code the type of Immunotherapy the patient received as part of the first course of treatment at
any facility.
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'Note: This table is also available in the Quick Reference, Standard Tables Section.

TDESCRIPTION

00 None, Immunotherapy was not part of the ﬁrst course of therapy

01 Immunotherapy administered as first course of therapy.

82 Immunotherapy was not recommended/administered because it was contraindicated due to
patient risk factors (i.e., comorbid conditions, advanced age).

85 Immunotherapy was not administered because the patient died prior to planned or
recommended therapy.

86 Immunotherapy was not administered. It was recommended by the patient’s physician, but
was not administered as part of the first course of treatment. No reason was stated in
patient record.

87 Immunotherapy was not administered. It was recommended by the patient’s physician, but
this treatment was refused by the patient, a patient’s family member, or the patient’s
guardian. The refusal was noted in patient record. '

88 Immunotherapy was recommended, but it is unknown if it was administered.

99 It is unknown whether Immunotherapy agent(s) was recommended or administered because
it is not stated in patient record. Death certificate only.

3. Code to 00 if Immunotherapy was not delivered to the patient and it is known that it is not usually
delivered for this type and stage of cancer, or if the treatment plan offered multiple options and the
patient selected treatment that did not include immunotherapy. '

4. Codeto 82, 85, 86, or 87 if it is known that immunotherapy is usually delivered for this type and
stage of cancer, but it was not.

5. Code to 87 if the patient refused recommended immunotherapy, made a blanket refusal of all
recommended treatment, or refused all treatment before any was recommended.

RX SUMM-TRANSPLANT/ENDOCRINE (NAACCR ITEM #3250) (FORDS pgs. 182-183.
SEER pgs 197-199)

Description
Systemic therapeutic procedures that include bone marrow transplants, stem cell harvests, surgical

and/or radiation endocrine therapy received at any facility as first course of treatment.

Explanation
This treatment involves the alteration of the immune system or change the patient’s response to tumor

cells, but does not involve the delivery of antineoplastic agents.

b ]
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Coding Instructions

1. Code the type of hematologic transplant and/or endocrine procedures the patient received as part of
the first course of treatment at any facility.

Definitions:

Bone marrow transplant (BMT): Procedure used to restore stem cells that were destroyed by
chemotherapy and/or radiation. Replacing the stem cell allows the patient to undergo higher doses of

chemotherapy.
BMT Allogeneic: Receives bone marrow or stem cells from a donor.

BMT Autologous: Uses the patient’s own bone marrow and/or stem cells. The tumor cells are
filtered out and the purified blood and stem cells are returned to the patient.

Note: Used for breast cancer, lymphoma, leukemia, aplastic anemia, myeloma, germ cell
tumors, ovarian cancer, and small cell lung cancer.

Conditioning: High dose of chemotherapy with or without radiation administered prior to transplants
such as BMT and stem cell to kill cancer cells. This conditioning also destroys normal bone marrow
cells so the normal cells need to be replaced (rescue). The high dose chemotherapy is coded in the

Chemotherapy field.

Hematopoietic Growth Factors: A group of substances that support hematopoietic (blood cell)
colony formation. The group includes erythropoietin, interleukin-3, and colony-stimulating factors
(CSFs). The growth-stimulating substances are ancillary drugs and not coded.

Non-Myeloablative Therapy: Uses immunosuppressive drugs pre- and post-transplant to ablate the
bone marrow. These are not recorded as therapeutic agents.

Peripheral Blood Stem Cell Transplant (PBSCT): Rescue that replaces stem cells after
conditioning. :

Stem Cells: Immature cells found in bone marrow, blood stream and umbilical cords. The stem cells
mature into blood cells.

Note: This table is also available in the Quick Reference, Standard Tables Section.

CODE | DEFINITION

00 No transplant procedure or endocrine theray was administered as pai't of first course of
therapy.

June 2006 . Page 137



Texas Cancer Registry Cancer Reporting Handbook

DEFINITION

10 A bone marrow transplant procedure was administered, but the type was not speciﬁed.'

11 Bone marrow transplant-autologous.

12 Bone marrow transplant- allogeneic.

20 Stem cell harvest and infusion.

30 Endocrine surgery and/or endocrine radiation therapy.

40 Combination of endocrine surgery and/or radiation with a transplant procedure.
Combination of codes 30 and 10, 11, 12, or 20).

82 Hematologic transplant and/or endocrine surgery/radiation were not recommended/

administered because it was contraindicated due to patient risk factors (i.e., comorbid
conditions, advanced age.

85 Hematologic transplant and/or endocrine surgery/radiation were not administered because
the patient died prior to planned or recommended therapy.

86 Hematologic transplant and/or endocrine surgery/radiation was not administered. It was
recommended by the patient’s physician, but was not administered as part of first course
therapy. No reason was stated in patient record. '

87 Hematologic transplant and/or endocrine surgery/radiation were not administered. It was
recommended by the patient’s physician, but this treatment was refused by the patient, a
patient’s family member, or the patient’s guardian. The refusal was noted in patient record.

88 Hematologic transplant and/or endocrine surgery/radiation were recommended, but it is
unknown if it was administered.
99 It is unknown whether hematologic transplant and/or endocrine surgery/radiation were

recommended or administered because it is not documented in the medical record. Death
certificate only.

2. Bone marrow transplants should be coded as either autologous (bone marrow originally taken from
the patient) or allogeneic (bone marrow donated by a person other than the patient). For cases in
which the bone marrow transplant was syngeneic (bone marrow donated from an identical twin),
the item is coded as allogeneic.

3. Stem cell harvests involve the collection of immature blood cells from the patient and the re-
introduction of a transfusion of the harvested cells following chemotherapy or radiation therapy.

4. Endocrine irradiation and/or endocrine surgery are procedures that suppress the naturally occurring
hormonal activity of the patient and therefore alter or affect the long-term control of the cancer’s
growth. These procedures must be bilateral to qualify as endocrine surgery or endocrine radiation.
If only one gland is intact at the start of treatment, surgery and/or radiation to that remaining gland
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DATE OF LAST CONTACT ORDEATH (NAACCR ITEM #1750) (FORDS pg. 199; SEER pg. |
204)

Definition
The date of last contact with the patient or the date the patient expired.

Explanation
This information is used for follow-up and patient outcome studies.

Coding Instructions

1. Record the month, day, century and year (MMDDCCY'Y) the patient was last seen at your facility,
date of last contact, or date of death.

2. Punctuation marks (slashes, dashes, etc.) are not allowed in any date field.

3. If patient is known to be deceased, but date of death is not available, date of last contact should be
recorded in this field. In the TEXT REMARKS-OTHER PERTINENT INFORMATION text
area, document that the patient is deceased and the date of death is not available.

VITAL STATUS (NAACCR ITEM #1760) (FORDS pg. 200; SEER pg. 206)

Definition
Records the vital status of the patient as of the date of last contact or death known to the reporting

facility through all available resources. If the patient has multiple tumors, vital status should be the
same for all tumors.

Explanation

This information is used for outcome studies.

Coding Instructions

1. Code the patient’s vital status as of the date recorded in the date of last contact or death field. Use
the most current and accurate information available.

2. If a patient has multiple primaries simultaneously, all records should have the same vital status.

CODE | LABEL 1
0 Dead

1 Alive
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DATE ABSTRACTED (NAACCR ITEM #2090)

Definition:
Record the date the registrar determined the tumor report was complete (all first course therapy
administered or treatment plan coded and documented) and the case has passed edits.

Explanation
This field is used for TCR data quality and timeliness evaluation.

Coding Instructions
1. Punctuation marks (slashes, dashes, etc.) are not allowed in any date field.

2. Record the day, month, century and year (MMDDCCY'Y) the form was completed.

ABSTRACTOR INITIALS (NAACCR ITEM #570) (FORDS pg. 207)

Description
Records the initials or assigned code of the individual abstracting the case.

Explanation
This data item is used for providing feedback for quality control.

Coding Instruction

1. Record the initials of the person abstracting the case.

NAACCR RECORD VERSION (NAACCR ITEM #50)

Description
Records the NAACCR record version used to create the case. This data field is normally populated by

the software being used to report cancer cases from your facility (SCL, cancer registry software).

Explanation
Used to indicate record version and record layout/format.

e 2004-2006 cases in NAACCR version 11.0
e 2007 and forward cases in NAACCR version 11.1 required
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TESEIS ...ttt sttt sttt e et e e anenen A-434
Other and Unspecified Male Genital Organs...............coceeeerieeireeeereneeeeeserssssesnns A-438
SCIOtUM ...ttt ettt sttt e st e e et et eeaesesssenseneas A-441
KIANEY ..ottt ettt ens A-447
Renal Pelvis, and UTELET .........coovivveiieiieiciiieteeteeeeeeeee e ee e e et e e ee e e oo eens A-453
BIadder........viiiiciieieece ettt e et e e s e rn A-458
UTEHIA ..ottt ettt esae e e e ese e e s esesss A-471
Paraurethral Gland, Overlapping Lesion of Urinary Organs,

and Unspecified Urinary Organs...........ccc.oevevrerereeeeriineieereeeeeeeeeeeeeeseeeseesesans A-474
COMJUNCHIVA....o.oiiiiecte e ettt e e e et A-479
Malignant Melanoma of CONJUNCLIVA ...........cceeeieiecuereeereeieeeeeeeeeeeee e, A-481

Cornea, Retina, Choroid, Ciliary Body

Iris, Lens, Sclera, Uveal Tract), Eyeball, Overlapping

and Other Eye [Excluding Melanoma and Retinoblastoma] .............ccocoov.......... A-484
Malignant Melanoma of Iris and Ciliary Body ............c.ccoevvveveeevoreeeeereoeeeooos A-487

e .
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Malignant Melanoma of Choroid...........cccecuviviniiiniiininieniineceseee e A-491
Malignant Melanoma of Other Eye...........ccocviiiniiiiininiiciiiiiicceecen, A-494
Lacrimal GIand ...........cceeveriueriieniiieiceeee ettt ettt e s re e aneene s A-496
OFDIt ..ttt b e st e s raesreeeasenreennas A-498
RetiNODIASTOMA ....c..eevieiiieiiniiiiiieeietetete ettt et st st s et e s teesaeenaeeneen A-500
Brain and Cerebral MENINGEs ..........cccvevieeinenrinieniinienene sttt A-506
Other Parts of Central Nervous SYStem ........ccccuvuevirierienieinenieeniennienensreesreeeseenseennes A-510
Thyroid Gland............cceceveririenineneree ettt st s sr e eae e A-513
Thymus, Adrenal (Suprarenal) Gland, and Other Endocrine Glands ......................... A-519
Kaposi Sarcoma of All Sites........ e re e A-524
Lymph NOAES.......cccoviiiiiiiiiiiiciiii et A-529
Hodgkin and Non-Hodgkin Lymphomas of All Sites (Excl. Mycosis Fungoides

and Sezary DISEASE) ........cccerririiiieiinriieniniiteteert ettt A-531
Hematopoietic, Reticuloendothelial, Immunoproliferative,

and Myeloproliferative Neoplasms...........cccecuevieviecieninininieniceenieneseeesesreeiens A-535
Other and IlI-Defined Sites, Unknown Primary Site ..........ccccvvveverviirivenennneniennennen, A-539
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Explanation of Changes to Appendix A

Previously Appendix A of the Texas Cancer Registry Reporting Handbook contained only site-
specific surgery codes. In an effort to stream-line the abstracting process, Collaborative Staging
Coding Guidelines and Instructions from Part I and Part II of the Collaborative Staging Manual,
Version 01.03.00 (September 2006) as well as the site specific surgery codes are included. Additional
coding guidelines and helpful information from the SEER Program Coding and Staging Manual 2004
Revision 1 have been included for some sites. A Standard table has been developed in an attempt to
facilitate coding for CS Tumor Size and CS Mets at DX where instructed; Regional LN Positive and
Examined; and standard treatment tables. (*)

The surgery codes are from The American College of Surgeons Commission on Cancer’s Facility
Oncology Registry Data System, American College of Surgeons, Chicago, IL, (Revised 2007)
(FORDS), Appendix B: Site-specific Surgery Codes (Revised 2004). The codes are identical to the
FORDS manual, however, formatting and annotations may vary. Further explanations for some
surgery codes come from the SEER Program Coding and Staging Manual 2004 Revision 1.

*The TCR only collects Site-Specific Factor 1 for pleura primaries and Site-Specific Factor 3 for
prostate primaries. All other Site-Specific Factors have been excluded from Appendix C.
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INTRODUCTION TO COLLABORATIVE STAGING SYSTEM

The majority of instructions and examples for the Collaborative Staging (CS) System have been taken
directly from the CS manual to ensure consistency in cancer registration.

The Collaborative Staging (CS) Task Force was formed in 1998 to address the issue of discrepancies
in staging guidelines among the three major staging systems (TNM, SEER EOD, and SS). The initial
focus was to develop a conversion method between the systems. The CS System is a unified set of
data items that describe how far the cancer has spread at the time of diagnosis. The data set also
includes several items derived from the computer algorithms that classify each case in multiple
staging systems. The TCR collects the CS data items required to derive the SEER Summary Stage

(SSS).
CHANGES IN ABSTRACTING RULES

"Agreement between the participating organizations resulted in resolution of the timing rule effective
January 1, 2004 for data collection and development of standard staging rules so a single format is
used to collect staging information. The timing rule for CS is: “use all information gathered through
completion of surgery(ies) in first course of treatment or all information available within four months
of the diagnosis date in the absence of disease progression, whichever is longer.”

Disease progression is defined as further extension or distant metastasis known to have developed
after the diagnosis was established. Information about tumor extension, lymph node involvement, or
distant metastasis obtained after disease progression should not be documented. CS represents the
combined information gathered during the time of diagnosis and work-up, not just the initial contact
with the patient. CS does not consider a change from unknown evidence of disease to known status
of disease (negative or positive) as disease progression. However, a change from negative to positive
status is considered disease progression. If the treatment plan is discontinued or changed due to a
revised disease status, this is disease progression and collection of CS information stops at this point.

Example:
A patient has been treated surgically and is asymptomatic. During the follow-up exam after
surgery, the patient has developed bone pain and is found to have bone metastases. This is

considered disease progression.

The CS System introduces a change in the collection of information documenting the extent of
disease, particularly in the collection of information about regional lymph nodes or distant metastases
for primary sites not easily examined by palpation, observation, physical examination, or other
clinical methods. The CS System allows the recording of regional lymph nodes as negative (based on
clinical evaluation) rather than unknown when there is no mention of regional lymph node
involvement in the physical examination, pre-treatment diagnostic testing or surgical exploration, and
the patient receives what would be the usual treatment to the primary site. The primary sites that can
be observed, palpated, or examined without instruments should have some description of the regional
lymph nodes. A statement such as “remainder of examination negative” is sufficient to record
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regional lymph nodes as clinically negative.

HOW THE COLLABORATIVE STAGING SYSTEM WORKS

The information specific to that cancer site/histology is extracted from the medical record and coded
in the CS System fields using the appropriate schema. When the data collection is complete, the
registrar activates the computer algorithms to derive the values for the items in the TNM and SS
systems. The output values are returned as a set of numeric codes designed for storage in the
computerized abstract. The CS System schemas consist of the 15 data fields; however, the TCR
requires only the CS data fields needed to derive the SSS. The 2006 TCR CRH provides codes and
instructions for the correct coding of these data items in Appendix A. To derive the desired SSS, the

computer algorithms must be used.

From time to time, it is necessary to revise CS coding tables by reassigning concepts from one code to
another to maintain the underlying structure and rules for code assignment. Codes affected by these
changes will be marked as OBSOLETE. OBSOLETE codes may NOT be used. Do not use the
schemas for cases diagnosed prior to January 1, 2004. Cases diagnosed prior to this date should be
coded to whatever coding system was in place at the time of diagnosis.

Examples:
a. Patient admitted March 17, 2006 for surgery for recurrent colon cancer. Chart states
original colon cancer was diagnosed on September 7, 2003. Document date of diagnosis is

09/07/2003. This case would be staged according to 2003 guidelines (SSSM2K).

b. Patient admitted April 4, 2006 and diagnosed with ductal carcinoma of the right breast.
This case would be staged according to 2006 guidelines (CS).

c. Cases with date of diagnosis is not available, should be staged according to the guideline in
place for the Date of First Contact. All facility resources must be reviewed in order to
obtain the data of diagnosis.

NOTE: TCR will collect 8 of the 15 fields collected for the collaborative staging system in
order to derive the SSS.

CS DATA FIELDS COLLECTED BY THE TCR

1. CS TUMOR SIZE (#2800)

2. CS EXTENSION (#2810)

3. CS LYMPH NODES (#2830)

4. REGIONAL LYMPH NODES POSITIVE (#820)

5. REGIONAL LYPH NODES EXAMINED (#830)

6. CS METS AT DX (#2850)

7. CS SITE-SPECIFIC FACTOR 1, FOR PLEURA PRIMARIES ONLY (#2880)

8. CS SITE SPECIFIC FACTOR 3,FOR PROSTATE PRIMARIES ONLY (#2900)
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P00
CODES AND GUIDELINES FOR USING THE COLLABORATIVE STAGING SYSTEM

CS is collected on all cases regardless of whether they are microscopically confirmed. A description
of the type of diagnostic confirmation is collected in a separate data item. The diagnostic confirmation
fields can be used to exclude non-mlcroscoplcally confirmed cases during analysis as necessary, since
the AJCC Cancer Manual, 6" edition, states: “all cases should be microscopically confirmed”. Cases
not microscopically confirmed should be coded from the schema for the site/histology the clinician
considers most likely to be the primary.

All lymphomas are coded according to the lymphoma schema, regardless of the organ in which the
lymphoma develops.

Example:

Patient diagnosed with lymphoma. The CT scan shows multiple lymph node chains involved
and a mass in the thyroid. Physician states, “primary is most likely thyroid.” The lymphoma
schema should be used to stage this case.

All staging information available in the medical record should be documented. Include dates in
chronological order. Both positive and negative findings should be recorded under STAGING
INFORMATION. Pertinent staging information can be found in the following documents of the
medical record. This list is not all-inclusive.

- Pathology Report: Details on morphology, topography, tumor size, and stage of disease.

Operative Report: Details on stage of disease, tumor size, origin of tumor, and both positive and
negative findings observed during the procedure.

Imaging Exams, Lab Tests, Scopes, etc.: Details on tumor size, stage of disease, and both positive
and negative findings.

History and Physical Report: Details on other tumors, staging information, primary site, and any
prior cancer directed treatment the patient may have had.

Discharge Summary: Supplemental details on d1agn051s morphology, topography, staging and
treatment or treatment plan.

GENERAL GUIDELINES

1. All schemas apply to all histologies unless otherwise noted. Derived data fields SFS 1977 and SS
2000 are generated for all sites and histologies. The TCR does not collect all the data items
necessary to derive the TNM stage.

2. Timing of Data Collection: The data collected in the CS System are limited to: _
a. Information gathered through completion of surgery(ies) in first course of treatment, OR
b. All information available within four months of the date of diagnosis in the absence of disease

T R A T A N R T DS S S S
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progression (metastasis known to have developed after the diagnosis and initial staging was
established should be excluded); whichever is longer.

3. Site-specific and histology-specific guidelines take precedence over general guidelines. Always
read the notes pertaining to a specific site or histology schema.

4. For each field, code the highest applicable number. The codes are ordered in a hierarchy so that
increasing numbers generally indicate increasing degrees of tumor involvement. The hierarchies
are not the same for the different staging systems and CS generally follows the hierarchies of the
TNM System.

EXCEPTION: Codes for Unknown, Not Applicable, and NOS categories (such as Localized, NOS)
do not take priority of more specific codes with lower numbers.

Note: Combination codes (such as code 35 for “25 plus 30”) have been assigned when using the
higher number does not result in the appropriate mapping for all three of the stage groups.
Combination codes have been omitted when use of a higher number results in correct mapping for all
three of the staging systems.

5. For the fields CS Tumor Size, CS Extension, CS Lymph Nodes, and CS Mets at Dx, CS records the
greatest extent of disease based on combined clinical and operative/pathological assessment.

Note: Gross observations at surgery are particularly important when all malignant tissue is not
removed. In the event of a discrepancy between pathology and operative reports concerning
excised tissue, priority is given to the pathology report.

Note: Clinical information should be reviewed carefully to assure accurate recording of CS data sets.
Information, such as description of skin involvement for breast cancer and size of the primary lesion
and distant lymph nodes for any site, can change the stage.

6. When the patient does not receive preoperative treatment and the operative/pathology information
disproves the clinical information, code the operative/pathology information.

7. When the patient does not receive preoperative treatment, the greatest extent of disease should be
recorded, whether that is determined clinically or postoperatively.

Note: Preoperative treatment is defined as systemic (chemotherapy, hormone therapy, or
immunotherapy) treatment or radiation therapy that is administered as an attempt to shrink the
tumor, improve the outcome of resection of tumor, or control symptoms before the patient has

surgery.
8. The fields Reg LN Pos and Reg LN Exam are based on pathologic (microscopic) information only.
Note: These are not new data fields. The TCR has collected these data fields since 1998. These two

data fields are part of the CS System and have been incorporated into this section and added to the
standard table of the 2006 TCR CRH.

S T T A R O RN NG 505
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9. The TCR will only collect the SSF’s for sites required to derive the SS. SSF 1 will be collected
only for pleura primaries and SSF 3 for prostate primaries. Information on pleural effusions
collected in SSF1 in the pleura schema and pathological information from prostatectomy and
other surgical procedures is collected in SSF 3 in the prostate schema.

10. Metastasis known to have developed after the initial extent of disease was established (disease
progression) should be excluded when determining the farthest extent of disease at the time of
diagnosis.

11. Autopsy reports are used in coding the CS System in the same way as pathology reports, applying
the same rules for inclusion and exclusion.

12. The TNM characteristics do not always translate one to one for SS and does not meet the
documentation requirement. TNM values should not be documented as staging information. The
TCR does not accept TNM staging to code or evaluate the accuracy of CS coding. The only
exception to this will be when the T, N, or M values are under the description column in the
schema such as code 18 under the CS Lymph Nodes on page A-95.

USE OF AUTOPSY INFORMATION IN COLLABORATIVE STAGING

Information obtained from autopsy may be used in the CS System. If a patient with a suspected
diagnosis of cancer dies and an autopsy is performed, extent of disease information obtained from the
autopsy report may be included along with other clinical and pathologic information, if it meets the
timing rules for inclusion.

ADJACENT CONNECTIVE TISSUE

Some of the CS System schemas for ill-defined or non-specific sites in this manual contain a code for
adjacent connective tissue, which is defined here as the unnamed tissues that immediately surround an
organ or structure containing a primary cancer.

ADJACENT ORGANS

Organs are anatomic structures with specific physiologic functions other than (or in addition to)
support and storage.

ADJACENT STRUCTURES

Connective tissues large enough to be given a specific name would be considered adjacent structures.

o e e L S i R e SRR i s
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AMBIGUOUS TERMINOLOGY

Determination of the cancer stage is both a subjective and objective assessment of how far the cancer
has spread. Refer to the following table for the list of ambiguous terms used in CS.

Consider as Involvement Do Not Consider as Involvement
adherent abuts

apparent(ly) approaching

appears to approximates

comparable with attached

compatible with cannot be excluded/ruled out
consistent with efface/effacing/effacement
contiguous/continuous with encased/encasing

encroaching upon* encompass(ed)

extension to, into, onto, out Entrapped

onto

features of Equivocal

fixation to another structure** | extension to without invasion/involvement of
fixed** kiss/kissing

impending perforation of matted (except for lymph nodes)
impinging upon possible

impose/imposing on questionable

incipient invasion reaching

induration rule out

infringe/infringing suggests

into* very close to

intrude worrisome

invasion to, into, onto, out onto

most likely

onto*

overstep

presumed

probable

protruding into unless
encapsulated)

suspected

suspicious

to*

up to

April 2007
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CODING “NONE” VS. “UNKNOWN?” IN THE COLLABORATIVE STAGING SYSTEM

As noted in the introduction, cancers of certain primary sites are not easily examined by palpation,
observation, physical examination, or other clinical methods. These “inaccessible” primary sites
include but are not limited to, bladder, kidney, prostate, esophagus, stomach, lung, liver, corpus uteri

and ovary.

A coding rule in the Collaborative Staging System applies to these inaccessible sites, primarily for
localized or early (localized) stage cancers. The Collaborative Staging System allows data collectors
to record regional lymph nodes as negative (based on clinical evaluation) rather than unknown when
there is no mention of regional lymph node involvement in the physical examination, pre-treatment
diagnostic testing or surgical exploration, and the patient receives what would be usual treatment to
the primary site (treatment appropriate to the stage of disease as determined by the physician).

This new coding guideline also permits data collectors to record distant metastasis clinically as none
rather than unknown (again, based on clinical evaluation) when the clinician proceeds with usual
treatment of the primary site, since this action presumes that there are no distant metastasis that would

otherwise change the treatment approach.

The code(s) for unknown information can and should be used in situations where there is reasonable
doubt that the tumor is no longer localized. For example, when there is clinical evidence that a
prostate cancer has penetrated through the capsule into the surrounding tissues (regional direct
extension) and regional lymph node involvement is not mentioned, it would be correct to code lymph
node involvement and metastases at diagnosis as unknown in the absence of specific information
regarding nodes or distant metastases.

For accessible primary sites that can be observed, palpated or examined without instruments, such as
breast, oral cavity, skin, salivary gland, thyroid, and other organs, there should be some description of
the regional lymph node status. A statement such as “remainder of examination negative” is sufficient
to code regional lymph nodes as clinically negative.

CHOOSING THE CORRECT CODING SCHEMA FOR A CASE

Most of the Collaborative Staging System schemas apply to cases defined by their primary site codes
in ICD-0-3. A few of the schemas apply to cases defined by their histologic type codes in ICD-O-3,
and these schemas take precedence over the schema for the site.

Histology specific coding schemas:
Melanoma (ICD-O-3 morphology codes 8720-8790)
Kaposi sarcoma (9140)
Retinoblastoma (9510-9514)
Lymphoma (9590-9699 and 9702-9729)
Mycosis Fungoides (9700-9701)
Hematopoietic and reticuloendothelial system (9731-9989)
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A case with one of these ICD-0O-3 histologic types must be coded using the schema for the histologic
type group. ’

Melanomas are further broken down by primary site code as follows:
Malignant melanoma of the skin, vulva, penis and scrotum (C440-C449, C510-C512, C518-
C519, C600-C601, C608-C609, C632)
Malignant melanoma of conjunctiva (C690)
Malignant melanoma of iris and ciliary body (C694)
Malignant melanoma of choroid (C693)
Malignant melanoma of other eye (C691, C692, C695, C698-C699)

For cases with other histblogic types, the correct schema to use is determined by the primary site
code. Each schema clearly states the applicable primary site codes and histologic type codes at the
beginning of the schema.

Note: The appropriate site or histology schema to use for coding surgical treatment(s) may be
different from the site or histology schema used for coding the Collaborative Staging data set. For
example, an extralymphatic lymphoma of the stomach treated surgically would use the lymphoma
schema in this manual to code Collaborative Staging, but surgery would be coded using the
stomach codes for surgery of primary site. Refer to pages 82-83 of CRH Revised April 2007 for
further instructions. Lymphomas are coded to the site and staged to the disease.

T T R S
April 2007 A-7b



Texas Cancer Registry Cancer Reporting Handbook

CS TUMOR SIZE (NAACCR Item # 2800) (CS MANUAL pg. I-25)

Description
Records the largest dimension or diameter of the primary tumor, and is always recorded in

millimeters.

Note: To convert centimeters to millimeters, multiply the dimension by 10. If tumor size is given in
tenths of millimeters, record size as 001 if largest dimension or diameter of tumor is between 0.1 and

0.9 mm.
Tumor Size General Guidelines

Site/histology specific instructions replace or over-ride general instructions. When there are no
site/histology-specific instructions, general instructions apply.

1. Code and document tumor size information in the following order:

a. Document tumor size from the pathology report, if available, when the patient receives no
radiation or systemic therapy prior to surgery.

Example:
Chest x-ray shows 3.5 cm mass; pathology report from the surgery states the same mass is malignant

and measures 2.8 cm. Tumor size should be documented as 2.8 ¢cm and coded as 028.

b. If the patient receives preoperative (neoadjuvant) systemic therapy (chemotherapy, hormone
therapy or immunotherapy) or radiation therapy, document the largest size of tumor prior to
treatment unless post-operative disease is more extensive.

Example:
Patient has a 2.2 cm mass in the oropharynx identified per CT; fine needle aspiration of mass

confirms squamous cell carcinoma. Patient receives course of neoadjuvant combination
chemotherapy. Pathologic size of tumor after total resection is 0.8 cm. Tumor size should be
documented and coded as the pre-treatment size shown on CT, 022.

c. Information on size from imaging/radiographic techniques can be used to code size when there
is no more specific size information from a pathology or operative report, but should be taken
as low priority, just above a physical exam.

d. If there is a difference in reported tumor size among imaging and radiographic techniques,
record the largest size of tumor reported in the record.

e. In the infrequent event that the tumor does not respond to neoadjuvant treatment and is, in fact,
more extensive after preoperative treatment as determined by the operative or pathology report,

code the farthest extension.
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Example:

Patient has a 3.5 cm mass per CT in the left upper lobe. Squamous cell carcinoma is identified by

fine needle aspiration. Patient receives XRT to shrink the tumor prior to surgery. Pathological size of
tumor after total resection is 4 cm. The tumor size should be documented as 4 cm and coded as 040.

2. Record the exact size of the primary tumor for all sites/histologies except those for which it is
stated to not be applicable. If no size is given, code 999.

a. Always code the size of the primary tumor, not the size of the polyp, ulcer, cyst, or distant
metastasis. However, if the tumor is described as a “cystic mass”, and only the size of the
entire mass is given, code the size of the entire mass, since the cysts are part of the tumor itself.

b. Record the largest dimension or diameter of tumor, whether it is from an excisional biopsy
specimen or the complete resection of the primary tumor.

Example:
Tumor is described as 2.4 x 4.1 x 1.8 cm in size. Tumor should be documented as 4.1 cm and coded

as 041.
c. Record the size of the invasive component if given.

d. If both an in situ and an invasive component are present and the invasive component is
measured, record the size of the invasive component even if it is smaller.

Example:
Tumor is mixed in situ and invasive adenocarcinoma, total 3.7 cm in size, of which 1.4 cm is

invasive. Document invasive tumor size 1.4 cm and should be coded as 014.

e. Additional rule for breast primaries: if the size of the invasive component is not given,
document the size of the entire tumor from the surgical report, radiology report or clinical
examination.

Example:
Infiltrating duct carcinoma with extensive in situ component; total size 2.3 cm. Tumor size should be

documented as 2.3 cm and coded as 023.
f. For purely in situ lesions, code the size as stated.
g. Microscopic residual tumor does not affect overall tumor size.
h. Do not add pieces or chips together to create a whole; they may not be from the same location,
or they may represent only a very small portion of a large tumor. However, if the pathologist

states an aggregate or composite size (determined by fitting the tumor pieces together and
measuring the total size), record that size.

R N S R s
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i. If an excisional biopsy is performed and residual tumor at time of resection of the primary is
found to be larger than the excisional biopsy, code the size of the residual tumor.

j. For an incisional needle biopsy, code tumor size as 999. Do not code the tumor size from a
needle biopsy unless no residual tumor is found on further resection.

k. Record tumor size (lateral dimension) for malignant melanoma. Depth of invasion is coded in
a site-specific factor which the TCR does not currently collect.

3. Special codes:

a. Tumor dimension is to be recorded for all schemas, except as noted below. Other information
collected in this field in previous staging systems, such as depth of invasion for melanoma, has
been moved to SSF’s for those sites/histologies.

b. If size is not reported, code as 999, which means unknown size, not applicable, or not
documented in the patient record.

c. The descriptions in code 998 take precedence over any mention of size. Code 998 is used only
for the following sites:

Esophagus (15.0-C15.5, C15.8-C15.9): Entire circumference

Stomach (C16.0-C16.6, C16.8-C16.9): Diffuse, widespread-3/4 or more, linitis plastica
Colorectal (M8220-8221, with /2 or /3): Familial/multiple polyposis

Lung and main stem bronchus (C34.0-C34.3, C34.8-C34.9): Diffuse, entire lobe or lung
Breast (C50.0-C50.6, C50.8-C50.9): Inflammatory carcinoma: Diffuse widespread-3/4 or
more of breast.

d. Code 990, microscopic focus or foci only; no size is given, should be used when no gross tumor
is seen and tumor is only identified microscopically.

Note: The terms microscopic focus, microfocus, and microinvasion are NOT the same as
[macroscopic] focal or focus. A macroscopic focus or foci indicates a very small or isolated area,
pinpoint, or spot of tumor that may be visible grossly. Only tumors identified microscopically should
be coded to 990.

Examples:
1. Ovary specimen: extensive cystic disease with focal areas of tumor seeding. “Focal” should be

disregarded and tumor size should be coded to 999.

2. Cervix conization: severe dysplasia with focal areas of microinvasion. Tumor size should be
coded as 990 microscopic focus, no size given.

e. Codes 991 through 995 are non-specific size descriptions. If a more specific size is
given, the more precise size should be coded in the range 001-989.

o M R R N S S S S U I YV
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f. Other special codes in the range 996 to 997 are used on a site-specific basis. See the
individual site/histology schemas for further information and definitions.

g. For the following diagnoses and/or primary sites, size is not applicable. Record as code 888.

Disseminated Langerhans cell histiocytosis (Letterer-Siwe disease)
Hematopoietic neoplasms
- Immunoproliferative diseases
Leukemia
Malignant lymphoma (Hodgkin lymphoma and non-Hodgkin lymphoma)
Mast cell tumors
Multiple Myeloma and other plasma cell tumors
Myelodysplastic syndromes
Myeloproliferative diseases

4. Documentation of the source and tumor size is required in the Staging Documentation text
field.

~ CS Tumor Size

000 Indlcates no mass or no tumor found.

001-988 | Exact size in millimeters.

989 989 millimeters or larger.

990 Microscopic focus or foci only; no size of focus is given.

991 Described as “less than 1 cm”

992 Described as “less than 2 cm,” or “greater than 1 cm,” or “between 1 cm and 2 cm”

993 Described as “less than 3 cm”, or “greater than 2 cm,” or “between 2 cm and 3 cm”
1994 Described as “less than 4 cm,” or “greater than 3 cm,” or “between 3 cm and 4 cm”

995 Described as “less than 5 cm,” or “greater than 4 cm,” or “between 4 cm and 5 cm”

SITE-SPECIFIC SCHEMA CODES WHERE NEEDED
999 Unknown,; size not stated; not stated in patient record.

For schemas that do not use tumor size:

| Not apphcable

Note: For cases diagnosed prior to 01/01/2004, use the tumor size chart on page 105.

Examples:
a. Tumor of stated primary not found: Code as 000
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b. Mammogram shows 2.5 cm breast malignancy: Code as 025 (2.5 cm = 25 mm)

c. CT of chest shows 4 cm mass in RUL: Code as 040 (4 cm = 40 mm)

d. Thyroidectomy specimen yields 8 mm carcinoma: Code as 008

e. Prostate needle biopsy shows 0.6 mm carcinoma: Code as 001 (round up sixth-tenths of mm)

f. Tumor stated to be “less than 3 cm” with no other information available on a more specific tumor
size: Code as 993

DETERMINING DESCRIPTIVE TUMOR SIZE (NAACCR Item #780) (CS MANUAL pg.
1-66)

; ~ MISCELLANEOUS

EGGS FOODS NUTS

Bantam 040 Doughnut 090 Almond 030

Goose 070 Lentil 991 Chestnut 040
1 Egg 050 Millet 991 Chestnut, horse 040

Hen 030 I“;‘,;:Sﬁg“"” FOUB Hazel 020

Pigeon 030 Ball, golf 040 Hickory 030

FRUITS Ball, tennis 060 Pecan 030
| Apple 070 Baseball 070 Walnut 030

Apricot 040 Eraser on pencil 009 OTHER TERMS

Cherry 020 Fist 090 Microscopic 990

focus

Date 040 Marble 010 Size<1cm 991

Fig (dried) | 040 Match head 009 fn‘zezbztn‘feen b 1o

Grape 020 MONEY VEGETABLES

Grapefruit 100 Dime 010 Bean 010

Kumgquat 050 Dollar, half 030 Bean, lima 020

Lemon 080 Dollar, silver 040 Pea 991

Olive 020 Nickel 020 Pea, split 991

Orange 090 Quarter 020

Peach 060 Penny 010

Pear 090

Plum 030

Tangerine 060
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Size conversions for centimeters, millimeters, inches: |

10 millimeters (mm) = 1 centimeter (cm)

1 millimeter (mm) = 1/10 centimeter (cm)

2.5 centimeters (cm) = 1 inch (in)
1 centimeter (cm) =.394 inch (in)

Note: Documentation is required to support coding. Document the exact tumor size from the
pathology report, imaging or physical exam. Specify if the patient had preoperative chemotherapy or
radiation. Treatment includes surgery, chemotherapy, or radiation.

CS EXTENSION (NAACCR Item # 2810) (CS MANUAL pg. I-28)

Description
Identifies contiguous growth (extension) of the primary tumor within the organ or its direct extension

into neighboring organs. '

Note: For certain sites such as ovary and corpus uteri, discontinuous metastasis is coded in
the CS Extension field. Refer to site-specific schemas for detailed codes and coding
instructions.

CS EXTENSION GENERAL GUIDELINES

1. Code and document the farthest extension of the primary tumor. Do not code discontinuous
metastases to the distant sites in this data field.

2. Extension should be coded in the following order:

a. Extension from the pathology report, if available, when the patient receives no radiation or
systemic treatment prior to surgery.

b. Clinically to the farthest extension identified prior to treatment if the patient receives
preoperative (neoadjuvant) systemic therapy (chemotherapy, hormone therapy, and
immunotherapy) or radiation therapy.

Example:
Patient has rectal mass firmly attached to pelvic wall (CS Ext code 60). Patient undergoes

preoperative radiation therapy. The pathology report from the low anterior resection shows
residual tumor outside the rectum in perimuscular tissue (CS ext code 40). Code CS Ext to
60, because the preoperative treatment apparently “shrank” the tumor away from the pelvic
wall.

c. Farthest extension based on the pathology/operative report after treatment, in the event that the
tumor does not respond to neoadjuvant treatment and is, in fact, more extensive after the
preoperative treatment as determined by the operative or pathology report.
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Example:

Patient found to have an obstructing central lung tumor very close to the main stem bronchus
(CS Ext code 20). Patient undergoes six weeks of intensive chemotherapy. At thoracotomy,
tumor was observed directly extending into trachea (CS Ext code 70). The tumor was noted

to be more extensive after preoperative treatment and should be coded to 70.

d. Extension from imaging/radiographic techniques can be used to code extension when there is
not more specific extension information from a pathology or operative report, but it should be
taken as low priority, just above a physical exam.

e. If an involved organ or tissue is not mentioned in the schema, approximate the location in the
same anatomic area and code accordingly.

f. With the exception of corpus uteri, ovary, and prostate, extension codes represent direct
extension from the site of origin to the organ/structure/tissue.

Example: (
Infiltrating ductal carcinoma of the right breast with extension to the chest wall would be

coded in the CS Extension Data Field.
3. Distant metastases must be coded in the CS Mets at DX data field.

4. Extension cannot be in situ if there is evidence of nodal or metastatic involvement. The CS
Extension data field should be coded Localized, NOS if there is no better information.

Example:
Excisional biopsy of breast tumor shows extensive DCIS. Sentinel node biopsy reveals one
positive axillary node. Code CS Extension as localized, NOS, because an in situ tumor cannot

metastasize and an area of invasion was missed by the pathologist.

5. The presence of microscopic residual disease or positive margins does not increase the
extension.

6. Extension and source documentation is required in the Staging Documentation text field.

CS Extension

b ) . ’ ' TNM ’)f‘bﬁ‘i 77 | 88 2000

00 In situ; non-invasive Tis IS IS
SITE/HISTOLOGY SPECIFIC SCHEMA CODES
80 Further contiguous extension

95 No evidence of primary tumor TO U U

Unknown extension; primary tumor cannot be assessed; not stated
. . S TX U U
in medical record

99
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Note: Documentation is required to support coding. Document extent of tumor involvement
or extent of disease from pathology, surgery, or imaging reports and code the appropriate
CS data fields. Be sure to state if information is pre or post treatment.

Examples:
a. Lung: Tumor in left lower lobe invades chest wall.
Document: LLL invasion into chest wall, no tumor size given.

b. Rectum: Patient had 3cm rectal mass and received chemo prior to surgery.

Pathology report, 1.5 cm mass removed. Tumor invades muscular propria.
Document: Chemo pre op, tumor invaded muscular propria, 1.5 cm mass.

CS LYMPH NODES (NAACCR Item #2830) (CS MANUAL pg. 1-33)

Description
Identifies the regional lymph nodes involved with cancer at the time of diagnosis.

CS Lymph Nodes General Guidelines

1. Code and document the specific regional lymph node chain(s) involved by tumor either clinically
or pathologically.

a. Document involved regional lymph nodes from the pathology report when the patient receives
no radiation or systemic treatment prior to surgery. Regional nodes are listed in each
site/histology schema. Nodes farther away from the primary or in farther lymph node chain
have higher codes with the exceptions of codes for Regional Nodes, NOS; Lymph Nodes, NOS
Stated as N1, no other information; and so forth. Record the highest applicable code.

Example:

Peribronchial lymph nodes are positive on fine needle aspiration biopsy. Contralateral
mediastinal mass noted on CT scan but not biopsied. Patient chooses radiation therapy as
primary treatment. Code the contralateral mediastinal lymph node involvement as it is higher
than the code for Peribronchial lymph nodes.

b. Pathologic information takes precedence over clinical when there is a discrepancy on the same
lymph node chain(s) if preoperative therapy was not administered.

Example:

Per physical exam axillary lymph nodes were “suspicious for involvement”. After axillary
lymph node dissection, all 12 lymph nodes were negative. Document the number of lymph
nodes examined and the negative findings (0/12 or number of lymph nodes negative/number
of lymph nodes examined).

c. For patient(s) with primary of inaccessible sites with early or localized disease, receiving
usual treatment to the primary site, lymph nodes should be considered negative rather than

T T S S
April 2007 A-15



Texas Cancer Registry Cancer Reporting Handbook

unknown when there is no mention of regional lymph node involvement in the physical exam,
pre-treatment diagnostic testing or surgical exploration.

d. Document the regional chain involved prior to surgery if patient receives preoperative therapy.

Example:
Patient has needle biopsy-proven prostate cancer with no mention of involved lymph nodes

on physical examination. He receives Lupron while deciding whether to undergo a radical
prostatectomy. At the time of surgery, a laparoscopic pelvic node biopsy is reported to show
metastases to the lymph nodes and the prostatectomy is cancelled. The pelvic lymph node
involvement should be documented and coded because the preoperative treatment did not

affect the lymph nodes.

e. Lymph nodes should be considered as not involved for primaries with in situ extension and
coded as 00 (None). In situ by definition means noninvasive.

2. For solid tumors, the terms “fixed” or “matted” and “mass in the hilum, mediastinum,
retroperitoneum, and /or mesentery” (with no specific information as to tissue involved) are
considered involvement of lymph nodes.

a. Any other terms, such as “palpable”, “enlarged”, “visible swelling”, “shotty”, or
“lymphadenopathy” should be ignored, unless there is a statement of involvement by the

clinician.

EXCEPTION:
The terms adenopathy, enlargement, and mass in the hilum or mediastinum should be

considered as involvement for lung primaries only.

b. For lymphomas, any positive mention of lymph nodes indicates involvement of those lymph
nodes.

c. Regional nodes are not palpable for inaccessible sites such as bladder, kidney, prostate,
esophagus, stomach, lung, liver, corpus uteri, and ovary. The best information on lymph
node involvement will be on imaging studies or the operative report. If nodes are not
mentioned on the imaging reports or operative reports, they are presumed to be negative for
inaccessible sites and should be coded to 00. :

d. The terms “homolateral”, “ipsilateral”, and “same side” are used interchangeably.

e. Any unidentified nodes included with the resected primary site specimen are to be coded as
regional lymph nodes, NOS. Coding of NOS categories such as “lymph nodes, NOS”; “Stated
as N_"; and “regional lymph node(s), NOS” should be used only after an exhaustive search for

more specific information.

f. Size of the involved regional nodes can be found on the pathology report and should be
documented if available.

April 2007 A-16



Texas Cancer Registry Cancer Reporting Handbook

g. For colon, rectosigmoid, and rectal primaries, if there is a statement about tumor nodule(s) in
the pericolic or perirectal fat, use the following guidelines for coding regional lymph node

involvement:
1. Consider regional node involvement if the nodule has a smooth contour
2. Consider tumor extension if the nodule has an irregular contour.

h. Both positive and negative findings for lymph node involvement should be documented in the
Staging Documentation text field.

CS L) mph Nodes

None; no regional lymph node involvement.
SITE/HISTOLOGY SPECIFIC SCHEMA CODES

Unknown; regional lymph nodes cannot be NX U U
assessed; not stated in medical record. .

99

For schemas that do not use CS Lymph Nodes field

De

88 Not applicable

Note: Documentation is required to support coding.

Note: Head and neck sites have different levels of lymph nodes according to sites. Refer to CS
Manual pgs. I-35 through I-38.

CS METS AT DX (NAACCR Item #2850) (CS MANUAL pg. [-47)

Description
Identifies the distant site(s) of metastatic involvement at time of diagnosis.

CS Mets at DX General Guidelines

1. Code and document the metastases at diagnosis, whether the determination was clinical or
pathological and whether or not the patient had any preoperative systemic therapy.

2. Disease progression should not be documented or coded.

3. Assume there are no distant mets when the clinician proceeds with standard treatment of the
primary site for localized or early stage disease.

4. All metastatic disease and source of the information should be documented in the Staging
Documentation text field.

R R D T O AT S
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m

CS Metsx at DX b
| Description
No;None
10 Distant lymph node(s) M1 D D
40 Distant metastases, except code 10; distant Mi D D

metastasis, NOS; carcinomatosis.
SITE/HISTOLOGY SPECIFIC SCHEMA CODES

WHERE NEEDED
50 (40) + (10) Ml D D
99 Unknown,; distant metastasis cannot be assessed; MX U U

not stated in patient record.

For schemas)that do )not use the CS Met at DX field _

Note: Documentation is required to support coding.

Example:
Breast cancer. Tumor in right upper outer quadrant, 2 cm. Mastectomy path report, tumor has

skin involvement. Document: RT UOQ, 2 cm, skin involvement per path.

CS SITE-SPECIFIC FACTOR 1 (NAACCR Item #2880) (CS MANUAL pg.1-51)

Note: TCR collects this data field for pleura primaries only. Facilities that collect this information
for other sites refer to CS Manual pg. I-51.

Description
Identifies additional information needed to generate stage or prognostic factors that have an effect on

stage or survival.

Example:
Patient is diagnosed with mesothelioma of the pleura. CT of chest shows pleural effusion.

Cytologic exam of pleural fluid is positive for malignant cells. Code CS Site Specific F actor
to 020, Pleural effusion, malignant.

Note: Documentation is required to support coding. Collection of this data field is required
in order to derive SSS. :

R T T ST S e
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CS SITE-SPECIFIC FACTOR 3 (NAACCR Item #2900) (CS MANUAL pg. I-51)

Note: TCR collects this field for prostate primaries only. Facilities that collect this information for
other sites should refer to CS Manual pg. I-55.

Description i
Identifies additional information needed to generate stage, or prognostic factors that have an effect on

stage or survival.

Example:

Patient is diagnosed with adenocarcinoma of the prostate and decides to have a radical
prostatectomy. The pathology report states tumor extends to seminal vesicles. Code CS Site
Specific Factor 3 to 045, Extension to seminal vesicle(s).

Example:
Patient with adenocarcinoma of the prostate is treated with hormone therapy only. Code CS
Site Specific Factor 3 to 097, No prostatectomy done within first course of treatment.

Note: Documentation is required to support coding. Collection of this data field is
required in order to derive SSS.

“
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Collaborative Staging Codes

Lip, Upper

Lip (Vermilion or Labial Mucosa)
C00.0, C00.3

C00.0 External upper lip

C00.3 Mucosa of upper lip

Note: AJCC includes labial mucosa (C00.3) with buccal mucosa (C06.0)

Lip, Upper
CS Tumor Size
SEE STANDARD TABLE
Lip, Upper
CS Extension
Code Description TNM SS77 SS2000
00 In situ; noninvasive; intraepithelial Tis IS IS
10 Invasive tumor confined to: * L L
Labial mucosa (inner lip)
Lamina propria -
Multiple foci
Submucosa (superficial invasion)
Vermilion surface
Superficial extension to:
Skin of lip
Subcutaneous soft tissue of lip
20 Musculature * L L
30 Localized, NOS * L L
50 Buccal mucosa (inner cheek) * RE RE
Commissure
Opposite (both) lip(s)
51 Gingiva * RE RE
70 Maxilla T4 RE RE
74 Upper lip/commissure: Nose T4 RE D
75 Tongue T4 D
76 Skin of face/neck T4 D
77 Cortical bone (other than code 70) T4 D
Floor of mouth
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77 Inferior alveolar nerve
cont’d
80 Further contiguous extension T4 D
95 No evidence of primary tumor TO
99 Unknown extension X U
Primary tumor cannot be assessed
Not documented in patient record

*For Extension codes 10, 20, 30, 50 and 51 ONLY, the T category is assigned based on the value of CS Tumor Size, as shown
in the Extension Size Table for this site.

Lip, Upper

CS Lymph Nodes

Note 1: For head and neck schemas, this field includes all lymph nodes defined as Levels I-VII and
Other by AJCC. The complete definitions are provided in the General Instructions.

Note 2: Forhead and neck schemas, additional information about lymph nodes (size of involved nodes,
extracapsular extension, and levels involved) is coded in Site-Specific Factors 1-6.

Note 3: If laterality of lymph nodes is not specified, assume nodes are ipsilateral. Midline nodes are
considered ipsilateral.

**Note 4: For Head and neck cancers, if lymph nodes are described only as “supraclavicular”, try to
determine if they are in Level IV (deep to the sternocleidomastoid muscle, in the lower jugular chain) or
Level V (in the posterior triangle, inferior to the transverse cervical artery) and code appropriately. If the
specific level cannot be determined, consider them as level V nodes.

Code Description TNM SS77 SS2000

00 None; no regional lymph node involvement NO NONE | NONE

10 Single positive ipsilateral regional node: * RN RN
Other groups
Facial
Buccinator (buccal)
Nasolabial
Parotid
Infra-auricular
Intraparotid
Periparotid
Preauricular
Regional lymph node, NOS

11 Single positive ipsilateral regional node: * D RN
Level I node
Submandibular (submaxillary)
Submental
Level Il node
Jugulodigastric (subdigastric)

e
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11 Upper deep cervical
cont’d Upper jugular
Level III node
Middle deep cervical
Mid jugular
Level IV node
Jugulo-omohyoid (supraomohyoid)
Lower deep cervical
Lower jugular
Cervical, NOS
Deep cervical, NOS
Internal jugular, NOS

12 Single positive ipsilateral regional node:
Level V node
Posterior cervical
Posterior triangle (spinal accessory and transverse
cervical)
(upper, middle, and lower corresponding to the
levels that define upper, middle, and lower jugular
nodes)
Level VI node
Anterior deep cervical
Laterotracheal
Paralaryngeal
Paratracheal
Prelaryngeal
Pretracheal
Recurrent laryngeal
Level VII node
Upper mediastinum (for other mediastinal nodes see
CS Mets at DX)
Other groups
Parapharyngeal
Retropharyngeal
Sub-occipital
** Supraclavicular, NOS (See Note 4)

18

Stated as N1, no other information

NI

RN

RN

19

Stated as N2a, no other information

N2a

RN

RN

20

Multiple positive ipsilateral nodes listed in code 10

RN

RN

21

Multiple positive ipsilateral nodes listed in code 11

RN

22

Multiple positive ipsilateral nodes listed in code 12
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29 Stated as N2b, no other information N2b RN RN
30 Regional lymph nodes as listed in code 10: * RN RN
Positive ipsilateral node(s), not stated if single or multiple
31 Regional lymph nodes as listed in code 11: * D RN
Positive ipsilateral node(s), not stated if single or multiple
32 Regional lymph nodes as listed in code 12: * D D
Positive ipsilateral node(s), not stated if single or multiple
40 Regional lymph nodes as listed in code 10: * RN RN
Positive bilateral or contralateral nodes
41 Regional lymph nodes as listed in code 11: * D RN
Positive bilateral or contralateral nodes
42 Regional lymph nodes as listed in code 12: * D D
Positive bilateral or contralateral nodes
49 Stated as N2c, no other information N2¢ RN RN
50 Regional lymph nodes as listed in code 10: * RN RN
Positive node(s) not stated if ipsilateral, or bilateral, or
contralateral
AND not stated if single or multiple
51 Regional lymph nodes as listed in code 11: * D RN
Positive node(s) not stated if ipsilateral, or bilateral, or
contralateral
AND not stated if single or multiple
52 Regional lymph nodes as listed in code 12: * D D
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral
AND not stated if single or multiple
60 Stated as N2, NOS N2NOS | RN RN
70 Stated as N3, no other information N3 RN RN
80 Lymph nodes, NOS, no other information * RN RN
99 Unknown; not stated NX U U
Regional lymph node(s) cannot be assessed
Not documented in patient record

* For codes 10-12, 20-22, 30-32, 40-42, 50-52, and 80 ONLY, the N category is assigned based on the value of Site-Specific
Factor 1, Size of Lymph Nodes, using the extra table, Lymph Nodes Size Table for this site.
** Updated July 1, 2005
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Lip, Upper
CS Reg Nodes Eval
SEE STANDARD TABLE

Lip, Upper
Reg LN Pos
SEE STANDARD TABLE

Lip, Upper

CS Mets at Dx

**Note: Supraclavicular and transverse cervical lymph nodes are now coded in CS Lymph Nodes because
they are categorized as N rather than M in AJCC TNM. Any cases coded to 10 or 50 can be reviewed and
recoded. The volume of cases affected should be small.

Code Description TNM SS77 SS2000
00 No; none MO NONE | NONE
10 Distant lymph node(s) Mil D D
Mediastinal
Distant lymph node(s), NOS
40 Distant metastases except distant lymph node(s) (code 10) | M1 D D
Distant metastasis, NOS
Carcinomatosis
50 (10) + (40) M1 D D
Distant lymph node(s) plus other distant metastases
99 Unknown if distant metastasis MX U U
Distant metastasis cannot be assessed
Not documented in patient record

**[Jpdated July 1, 2005

'
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Lip, Lower
Lip (Vermilion or Labial Mucosa)
C00.1, C00.4, C00.6
C00.1 External lower lip
C00.4 Mucosa of lower lip
C00.6 Commissure of lip
Note: AJCC includes labial mucosa (C00.4) with buccal mucosa (C06.0)
Lip, Lower
CS Tumor Size
SEE STANDARD TABLE
Lip, Lower
CS Extension
Code Description TNM SS77 SS2000
00 In situ; noninvasive; intraepithelial Tis IS IS
10 Invasive tumor confined to: * L L
Labial mucosa (inner lip)
Lamina propria
Multiple foci
Submucosa (superficial invasion)
Vermilion surface
‘Superficial extension to:
Skin of lip
Subcutaneous soft tissue of lip
20 Musculature * L L
30 Localized, NOS * L L
50 Buccal mucosa (inner cheek) * RE RE
Commissure
Opposite (both) lip(s)
51 Gingiva * RE RE
70 Mandible T4 RE RE
74 Nose T4 RE D
75 Tongue T4 D D
76 Skin of face/neck T4 D
77 Cortical bone (other than code 70) T4 D D
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77 F

Primary tumor cannot be assessed
Not documented in patient record

cont’d Inferior alveolar nerve

80 Further contiguous extension T4 D D
95 No evidence of primary tumor TO

99 Unknown extension X U U

*For Extension codes 10, 20, 30, 50 and 51 ONLY, the T category is assigned based on the value of CS Tumor Size, as shown
in the Extension Size Table for this site.

Lip, Lower
CS Lymph Nodes
Note 1: For head and neck schemas, this field includes all lymph nodes defined as Levels I-VII and

Other by AJCC. The complete definitions are provided in the General Instructions.

Note 2: For head and neck schemas, additional information about lymph nodes (size of involved nodes,

extracapsular extension, and levels involved) is coded in Site-Specific Factors 1-6.

Note 3: If laterality of lymph nodes is not specified, assume nodes are ipsilateral. Midline nodes are
considered ipsilateral
**Note 4: For head and neck cancers, if lymph nodes are described only as “supraclavicular”, try to
determine if they are in Level IV (deep to the sternocleidomastoid muscle, in the lower jugular chain) or
Level V (in the posterior triangle, inferior to the transverse cervical artery) and code appropriately. If the

specific level cannot be determined, consider them as level V nodes.

Code

Description

TNM

$S77

SS2000

00

None; no regional lymph node involvement

NO

NONE

NONE

10

Single positive ipsilateral regional node:
Level I node _
Submandibular (submaxillary)
Submental
Other groups
Facial: Mandibular
Regional lymph node, NOS

*

RN

RN

11

Single positive ipsilateral regional node:
Level Il node
Upper deep cervical
Upper jugular
Level III node
Middle deep cervical
Mid-jugular
Level IV node
Jugulo-omohyoid (supraomohyoid)
Lower deep cervical

RN
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11 Lower jugular

cont’d | Cervical, NOS
Deep cervical, NOS
Internal jugular, NOS

12 Single positive ipsilateral regional node: * D D
Level V node
Posterior cervical
Posterior triangle (spinal accessory and transverse
cervical)
(upper, middle, and lower corresponding to the
levels that
define upper, middle, and lower jugular nodes)
Level VI node
Anterior deep cervical
Laterotracheal
Paralaryngeal
Paratracheal
Prelaryngeal
Pretracheal
Recurrent laryngeal
Level VII node
Upper mediastinum (for other mediastinal nodes see
CS Mets
at DX)
Other groups
Intraparotid
Parapharyngeal
Periparotid
Retropharyngeal
Sub-occipital
** Supraclavicular, NOS (See note 4)

18 Stated as N1, no other information N1 RN RN
19 Stated as N2a, no other information N2a RN RN
20 Multiple positive ipsilateral nodes listed in code 10 * RN RN
21 Multiple positive ipsilateral nodes listed in code 11 * D RN
22 Multiple positive ipsilateral nodes listed in code 12 * D D

29 Stated as N2b, no other information N2b RN RN
30 Regional lymph nodes as listed in code 10: * RN RN

[ ]
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30 Positive ipsilateral node(s), not stated if single or multiple

cont’d

31 Regional lymph nodes as listed in code 11: * D RN
Positive ipsilateral node(s), not stated if single or multiple

32 Regional lymph nodes as listed in code 12: * D D
Positive ipsilateral node(s), not stated if single or multiple

40 Regional lymph nodes as listed in code 10: * RN RN
Positive bilateral or contralateral nodes

41 Regional lymph nodes as listed in code 11: * D RN
Positive bilateral or contralateral nodes

42 Regional lymph nodes as listed in code 12: * D D
Positive bilateral or contralateral nodes

49 Stated as N2c, no other information N2c¢ RN RN

50 Regional lymph nodes as listed in code 10: * RN RN
Positive node(s) not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

51 Regional lymph nodes as listed in code 11: * D RN
Positive node(s) not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

52 Regional lymph nodes as listed in code 12: ‘ * D D
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

60 Stated as N2, NOS N2NOS | RN RN
70 Stated as N3, no other information N3 RN RN
80 Lymph nodes, NOS, no other information * RN RN
99 Unknown,; not stated NX U U

Regional lymph node(s) cannot be assessed
Not documented in patient record

For codes 10-12, 20-22, 30-32, 40-42, 50-52, and 80 ONLY, the N category is assigned based on the value of Site
Specific Factor 1, Size of Lymph Nodes, using the extra table, Lymph Nodes Size Table for this site.
**Updated July 1, 2005

L ______________________________________________________________________________________________|
April 2007 A-28



" Texas Cancer Registry Cancer Reporting Handbook
|

Lip, Lower
Reg LN Pos
SEE STANDARD TABLE

Lip, Lower
Reg LN Exam
SEE STANDARD TABLE

Lip, Lower

CS Mets at Dx

**Note: Supraclavicular and transverse cervical lymph nodes are now coded in CS Lymph Nodes because
they are categorized as N rather than M in AJCC TNM. Any cases coded to 10 or 50 can be reviewed and
recoded. The volume of cases affected should be small. :

Code Description TNM SS77 SS2000

00 No; none MO NONE | NONE

10 Distant lymph node(s) M1 D D
Mediastinal

Distant lymph node(s), NOS

40 Distant metastases except distant lymph node(s) (code 10) | M1 D D
Distant metastasis, NOS
Carcinomatosis

50 (10) + (40) Ml D D

Distant lymph node(s) plus other distant metastases

99 Unknown if distant metastasis MX U U
Distant metastasis cannot be assessed
Not documented in patient record

**Updated July 1, 2005 .

Collaborative Staging Codes

Other Lip

Lip (Vermilion or Labial Mucosa)

C00.2, C00.5, C00.8-C00.9

C00.2 External lip, NOS

C00.5 Mucosa of lip, NOS

C00.8 Overlapping lesion of lip

C00.9 Lip, NOS (excludes skin of lip C44.0)

Note: AJCC includes labial mucosa (C00.5) with buccal mucosa (C06.0)

]
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CS Tumor Size

SEE STANDARD TABLE
Other Lip
CS Extension
Code Description TNM SS77 SS2000
00 In situ; noninvasive; intraepithelial Tis IS IS
10 Invasive tumor confined to: * L L
Labial mucosa (inner lip)
Lamina propria
Multiple foci
Submucosa (superficial invasion)
Vermilion surface
Superficial extension to:
Skin of lip
Subcutaneous soft tissue of lip
20 Musculature * L L
30 Localized, NOS * L L
50 Buccal mucosa (inner cheek) * RE RE
Commissure
Opposite (both) lip(s)
51 Gingiva * RE RE
75 Tongue T4 D
76 Skin of face/neck T4
77 Cortical bone T4
Floor of mouth
Inferior alveolar nerve
80 Further contiguous extension T4 D
95 No evidence of primary tumor TO
99 Unknown extension X U
Primary tumor cannot be assessed
Not documented in patient record

*For Extension codes 10, 20, 30, 50 and 51 ONLY, the T category is assigned based on the value of CS Tumor Size, as
shown in the Extension Size Table for this site.
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Other Lip

CS Lymph Nodes

Note 1: For head and neck schemas, this field includes all lymph nodes defined as Levels I-VII and
Other by AJCC. The complete definitions are provided in the General Instructions.

Note 2: For head and neck schemas, additional information about lymph nodes (size of involved nodes,
extracapsular extension, and levels involved) is coded in Site-Specific Factors 1-6. ‘

Note 3: If laterality of lymph nodes is not specified, assume nodes are ipsilateral. Midline nodes are
considered ipsilateral.

**Note 4: For Head and neck cancers, if lymph nodes are described only as “supraclavicular”, try to
determine if they are in Level IV (deep to the sternocleidomastoid muscle, in the lower jugular chain) or
Level V (in the posterior triangle, inferior to the transverse cervical artery) and code appropriately. If the
specific level cannot be determined, consider them as level V nodes.

Code

Description

TNM

SS77

SS2000

00

None; no regional lymph node involvement

NO

NONE

NONE

RN

RN

10 Single positive ipsilateral regional node: *
Level I node:
Submandibular (Submaxillary)
Submental
Other groups:
Facial:
Buccinator (buccal)
Mandibular
Nasolabial
Parotid:
Infra-auricular
Intraparotid
Periparotid
Preauricular
Regional lymph node, NOS

11 Single positive ipsilateral regional node: * D RN
Level Il node
Jugulodigastric (subdigastric)
Upper deep cervical
Upper jugular
Level Il node
Middle deep cervical
-Mid jugular
Level IV node
Jugulo-omohyoid (supraomohyoid)
Lower deep cervical
Lower jugular
Cervical, NOS
Deep cervical, NOS
Internal jugular, NOS

|
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12

Single positive ipsilateral regional node:
Level V node
Posterior cervical
Posterior triangle (spinal accessory and transverse
cervical)
(upper, middle, and lower corresponding to the
levels that define upper, middle, and lower jugular
nodes)
Level VI node
Anterior deep cervical
Laterotracheal
Paralaryngeal
Paratracheal
Prelaryngeal
Pretracheal
Recurrent laryngeal
Level VII node
Upper mediastinum (for other mediastinal nodes see
CS Mets
at DX)
Other groups
Parapharyngeal
Retropharyngeal
Sub-occipital
**Supraclavicular, NOS (See Note 4)

Cancer Reporting Handbook

*

D

—

D

18

Stated as N1, no other information

N1

RN

RN

19

Stated as N2a, no other information

N2a

RN

RN

20

Multiple positive ipsilateral nodes listed in code 10

RN

RN

21

Multiple positive ipsilateral nodes listed in code 11

RN

22

Multiple positive ipsilateral nodes listed in code 12

29

Stated as N2b, no other information

RN

RN

30

Regional lymph nodes as listed in code 10:
Positive ipsilateral node(s), not stated if single or multiple

RN

RN

31

Regional lymph nodes as listed in code 11:
Positive ipsilateral node(s), not stated if single or multiple

RN

32

Regional lymph nodes as listed in code 12:
Positive ipsilateral node(s), not stated if single or multiple

40

Regional lymph nodes as listed in code 10:
Positive bilateral or contralateral nodes

RN

RN
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41 Regional lymph nodes as listed in code 11: * D RN
Positive bilateral or contralateral nodes

42 Regional lymph nodes as listed in code 12: * D D
Positive bilateral or contralateral nodes

49 Stated as N2c, no other information N2¢ RN RN

50 Regional lymph nodes as listed in code 10: * RN RN
Positive node(s) not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

51 Regional lymph nodes as listed in code 11: * D RN
Positive node(s) not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

52 Regional lymph nodes as listed in code 12: * D D
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

60 Stated as N2, NOS N2NOS | RN RN
70 Stated as N3, no other information : N3 RN RN
80 Lymph nodes, NOS, no other information * RN RN
99 Unknown; not stated NX U U

Regional lymph node(s) cannot be assessed
Not documented in patient record
* For codes 10-12, 20-22, 30-32, 40-42, 50-52, and 80 ONLY, the N category is assigned based on the value of Site-Specific

Factor 1, Size of Lymph Nodes, using the extra table, Lymph Nodes Size Table for this site.
**Updated July 1, 2005

Other Lip
Reg LN Pos
SEE STANDARD TABLE

Other Lip
Reg LN Exam
SEE STANDARD TABLE

|
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Other Lip

CS Mets at Dx
**Note: Supraclavicular and transverse cervical lymph nodes are now coded in CS Lymph Nodes because
they are categorized as N rather than M in AJCC TNM. Any cases coded to 10 or 50 can be reviewed and
recoded. The volume of cases affected should be small.

Cancer Reporting Handbook

Code Description TNM SS77 SS2000
00 No; none MO NONE | NONE
10 Distant lymph node(s) M1 D D
Mediastinal
Distant lymph node(s), NOS
40 Distant metastases except distant lymph node(s) (code 10) | M1 D D
Distant metastasis, NOS
Carcinomatosis
50 (10) + (40) M1 D D
Distant lymph node(s) plus other distant metastases
99 Unknown if distant metastasis MX U U
Distant metastasis cannot be assessed
Not documented in patient record

**Updated July 1, 2005
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Site-Specific Surgery Codes

Oral Cavity

Lip C000-C009, Base of Tongue C019, Other Parts of Tongue C020-C029,

Gum C030-C039, Floor of Mouth C040—-C049, Palate C050—C059,

Other Parts of Mouth C060-C069

(Except for M-9750, 9760-9764, 9800-9820, 9826, 9831-9920, 9931-9964, 9980-9989)

Codes
00 None; no surgery of primary site; autopsy ONLY

10 ‘Local tumor destruction, NOS
11 Photodynamic therapy (PDT)

12 Electrocautery; fulguration (includes use of hot forceps for tumor destruction)
13 Cryosurgery
14 Laser

No specimen sent to pathology from surgical events 10-14

20 Local tumor excision, NOS
26 Polypectomy
27 Excisional biopsy

Any combination of 20 or 26-27 WITH
21 Photodynamic therapy (PDT)
22 Electrocautery
23 Cryosurgery
24 Laser ablation
25 Laser excision

[SEER Note: Codes 21 to 25 above combine 20 Local tumor excision, 26 Polypectomy or
27 Excisional biopsy with 21 PDT, 22 Electrocautery, 23 Cryosurgery, 24 Laser ablation or 25
Laser excision]
Specimen sent to pathology from surgical events 20-27
[SEER Note: Codes 20-27 include shave and wedge resection]

30 Wide excision, NOS
Code 30 includes:

Hemiglossectomy
Partial glossectomy

]
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40 Radical excision of tumor, NOS
41 Radical excision of tumor ONLY

42 Combination of 41 WITH resection in continuity with mandible (marginal,
segmental, hemi-, or total resection)

43 Combination of 41 WITH resection in continuity with maxilla (partial, subtotal, or total
resection)

[SEER Note: In continuity with or “en bloc” means that all of the tissues were removed during
the same procedure, but not necessarily in a single specimen]

Codes 4043 include:
Total glossectomy
Radical glossectomy

90 Surgery, NOS
99 Unknown if surgery performed; death certificate ONLY

]
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Note: AJCC includes base of tongue (C01.9) with oropharynx (C10. ).

Base of Tongue, Lingual Tonsil
CS Tumor Size ‘
SEE STANDARD TABLE

Base of Tongue, Lingual Tonsil
CS Extension

Cancer Reporting Handbook

Collaborative Staging Codes

Base of Tongue, Lingual Tonsil
C01.9, C02.4

C01.9 Base of tongue, NOS

C02.4 Lingual tonsil v

Code

Description

SS77

SS2000

00

In situ; noninvasive; intraepithelial

Tis

IS

IS

10

Invasive tumor on one side confined to posterior 1/3 of
tongue:

Lamina propria

Submucosa

L

20

Musculature, intrinsic or NOS

30

Localized, NOS
Midline tumor

40

Tumor crosses midline

-

o

50

Anterior 2/3 of tongue for base of tongue
Base of tongue for lingual tonsil

Floor of mouth

Lower gingiva

53

Sublingual gland

&

=

60

Epiglottis, lingual (pharyngeal) surface
Glossoepiglottic fold
Glossopharyngeal fold

Lateral pharyngeal wall
Pharyngoepiglottic fold

Tonsillar pillars and fossa

Tonsils

Vallecula

&

&

62

Soft palate, inferior surface or NOS

o

RE

71

Mandible for lingual tonsil

T4a

D
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72 Mandible for base of tongue T4a D D

74 Medial pterygoid T4a D D
Hard palate

75 Musculature, extrinsic: T4a D D
Genioglossus
Geniohyoid
Hyoglossus
Mylohyoid
Palatoglossus
Styloglossus

77 Larynx T4a D D
78 Skin T4b D D

80 Contiguous extension to: T4b D D
Base of skull

Carotid artery
Hypopharynx

Lateral nasopharynx
Lateral pterygoid muscle
Pterygoid plates

Uvula

82 Further contiguous extension T4b D D

95 No evidence of primary tumor ' TO U - U

99 Unknown extension TX 8) 8)
Primary tumor cannot be assessed
Not documented in patient record

*For Extension codes 10, 20, 30, 40, 53, 60 and 62 ONLY, the T category is assigned based on the value of CS Tumor
Size, as shown in the Extension Size Table for this site.

Base of Tongue, Lingual Tonsil

CS Lymph Nodes

Note 1: For head and neck schemas, this field includes all lymph nodes defined as Levels I-VII and
Other by AJCC. The complete definitions are provided in the General Instructions.

Note2: Forhead and neck schemas, additional information about lymph nodes (size of involved nodes,
extracapsular extension, and levels involved) is coded in Site-Specific Factors 1-6.

Note 3: If laterality of lymph nodes is not specified, assume nodes are ipsilateral. Midline nodes are

considered ipsilateral.

L ____________________________________________________________________________________________ |
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Cancer Reporting Handbook
C |

**Note 4: For head and neck cancers, if lymph nodes are described only as “supraclavicular”, try to
determine if they are in Level IV (deep to the sternocleidomastoid muscle, in the lower jugular chain) or
Level V (in the posterior triangle, inferior to the transverse cervical artery) and code appropriately. If the

specific level cannot be determined, consider them as Level V nodes.

Code

Description

TNM

SS77

SS2000

00

None; no regional lymph node involvement

NO

NONE

NONE

10

Single positive ipsilateral regional node:
Level I node
Sublingual
Submandibular (submaxillary)
Submental
Level I node
Jugulodigastric (subdigastric)
Upper deep cervical
Upper jugular
Level III node
Middle deep cervical
Mid jugular
Level IV node
Jugulo-omohyoid (supraomohyoid)
Lower deep cervical
Lower jugular
Cervical, NOS
Deep cervical, NOS
Internal jugular, NOS
Mandibular, NOS
Regional lymph node, NOS

*

RN

RN

12

Single positive ipsilateral regional node:
Level V node
Posterior cervical
Posterior triangle (spinal accessory and transverse
cervical)
(upper, middle, and lower corresponding to the
levels that
define upper, middle, and lower jugular nodes)
Level VI node
Anterior deep cervical
Laterotracheal
Paralaryngeal
Paratracheal
Prelaryngeal
Pretracheal
Recurrent laryngeal
Level VII node
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12 Upper mediastinum (for other mediastinal nodes see
cont’d | CS Mets '
at DX)
Other groups
Intraparotid
Parapharyngeal
Periparotid
Retropharyngeal
Sub-occipital
**Supraclavicular, NOS (See Note 4)

18 Stated as N1, no other information N1 RN RN
19 Stated as N2a, no other information _ N2a RN RN
20 Multiple positive ipsilateral nodes listed in code 10 * RN RN
22 Multiple positive ipsilateral nodes listed in code 12 * D D
29 Stated as N2b, no other information N2b RN RN
30 Regional lymph nodes as listed in code 10: * RN RN
Positive ipsilateral nodes(s), not stated if single or multiple
32 Regional lymph nodes as listed in code 12: * D D
Positive ipsilateral node(s), not stated if single or multiple
40 Regional lymph nodes as listed in code 10: ' * RN RN
Positive bilateral or contralateral nodes
42 Regional lymph nodes as listed in code 12: * D D
Positive bilateral or contralateral nodes
49 Stated as N2c, no other information N2c¢ RN RN
50 Regional lymph nodes as listed in code 10: * RN RN
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral
AND not stated if single or multiple
52 Regional lymph nodes as listed in code 12: * D D
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral
AND not stated if single or multiple
60 Stated as N2, NOS N2NOS | RN RN
70 Stated as N3, no other information N3 RN RN
80 Lymph nodes, NOS * RN RN
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Unknown; not stated

Regional lymph node(s) cannot be assessed
Not documented in patient record

Cancer Reporting Handbook

*For codes 10, 12, 20, 22, 30, 32, 40, 42, 49, 50, 52 and 80 ONLY, the N category is assigned based on the value of Site-
Specific Factor 1, Size of Lymph Nodes, using the extra table, Lymph Nodes Size Table for this site.

**Updated July 1, 2005

Base of Tongue, Lingual Tonsil
Reg LN Pos
SEE STANDARD TABLE

Base of Tongue, Lingual Tonsil
CS Reg Nodes Exam
SEE STANDARD TABLE

Base of Tongue, Lingual Tonsil

CS Mets at Dx ‘
**Note: Supraclavicular and transverse cervical lymph nodes are now coded in CS Lymph Nodes because

they are categorized as N rather than M in AJCC TNM. Any cases coded to 10 or 50 can be reviewed and
recoded. The volume of cases affected should be small.

Code Description TNM SS77 SS2000
00 No; none MO NONE | NONE
10 Distant lymph node(s) M1 D D
Mediastinal
Distant lymph node(s), NOS
40 Distant metastases except distant lymph node(s) (code 10) - | M1 D D
Distant metastasis, NOS
Carcinomatosis
50 (10) + (40) Ml D D
Distant lymph node(s) plus other distant metastases
99 Unknown if distant metastasis MX U U
Distant metastasis cannot be assessed
Not documented in patient record

**Updated July 1, 2005
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Collaborative Staging Codes

Anterior 2/3 of Tongue, Tip, Border, and Tongue, NOS
C02.0-C02.3, C02.8-C02.9

C02.0 Dorsal surface of tongue, NOS

C02.1 Border of tongue

C02.2 Ventral surface of tongue, NOS

C02.3 Anterior 2/3 of tongue, NOS

C02.8 Overlapping lesion of tongue

C02.9 Tongue, NOS

Anterior 2/3 of Tongue, Tip, Border, and Tongue, NOS

CS TUMOR SIZE
SEE STANDARD TABLE
Anterior 2/3 of Tongue, Tip, Border, and Tongue, NOS
CS Extension
Code Description TNM SS77 SS2000
00 In situ; noninvasive; intraepithelial Tis IS IS
10 Invasive tumor on one side confined to: * L L
Lamina propria
Submucosa
20 Musculature, intrinsic or NOS * L L
30 Localized, NOS * L L
Midline tumor
40 Tumor crosses midline * L L
50 Base of tongue * RE RE
Floor of mouth
Gingiva, lower
Retromolar trigone
53 Sublingual gland * RE RE
60 Lateral pharyngeal wall * D RE
Soft palate, inferior surface
Tonsillar pillars and fossae
Tonsils
70 Mandible | T4a
72 (60) + (70) T4a D
74 Maxilla : T4a D D
Maxillary sinus
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75 Musculature, extrinsic: T4a D D
Genioglossus
Geniohyoid
Hyoglossus
Mylohyoid
Palatoglossus
Styloglossus

80 Further contiguous extension T4b D D

95 No evidence of primary tumor TO 8]

99 Unknown extension X U U
- Primary tumor cannot be assessed

Not documented in patient record
*For codes 10, 20, 30, 40, 50, 53, and 60 ONLY, the T category is assigned based on the value of CS
Tumor size, as shown in the Extension size Table for this site.

Anterior 2/3 of Tongue, Tip, Border, and Tongue, NOS

CS Lymph Nodes
Note 1: For head and neck schemas, this field includes all lymph nodes defined as Levels I-VII and

Other by AJCC. The complete definitions are provided in the General Instructions.

Note 2: For head and neck schemas, additional information about lymph nodes (size of involved nodes,
extracapsular extension, and levels involved) is coded in Site-Specific Factors 1-6.

Note 3: If laterality of lymph nodes is not specified, assume nodes are ipsilateral. Midline nodes are
considered ipsilateral. ’
**Note 4: For head and neck cancers, if lymph nodes are described only as “supraclavicular”, try to
determine if they are in Level IV (deep to the sternocleidomastoid muscle, in the lower jugular chain) or
Level V (in the posterior triangle, inferior to the transverse cervical artery) and code appropriately. If the
specific level cannot be determined, consider them as Level V nodes.

Code | Description TNM SS77 | SS200
0
00 None; no regional lymph node involvement NO NONE | NONE
10 Single positive ipsilateral regional node: * RN RN
Level I node

Sublingual

Submandibular (submaxillary)

Submental

Level II node
Jugulodigastric (subdigastric)
Upper deep cervical
Upper jugular
Level III node
Middle deep cervical
Mid jugular
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Level IV node
Jugulo-omohyoid (supraomohyoid)
10 ’ Lower deep cervical
cont’d Lower jugular

Cervical, NOS

Deep cervical, NOS
Internal jugular, NOS
Mandibular, NOS

Regional lymph node, NOS

12 Single positive ipsilateral regional node: * D D
Level V node
Posterior cervical
Posterior triangle (spinal accessory and transverse
cervical) ‘
(upper, middle, and lower corresponding to the
levels that
define upper, middle, and lower jugular nodes)
Level VI node
Anterior deep cervical
Laterotracheal
Paralaryngeal
Paratracheal
Prelaryngeal
Pretracheal
Recurrent laryngeal
Level VII node
Upper mediastinum (for other mediastinal nodes
see CS Mets
at DX)
Other groups
Intraparotid
Parapharyngeal
Periparotid
Retropharyngeal
Sub-occipital
**Supraclavicular, NOS (See Note 4)

18 Stated as N1, no other information N1 RN RN
19 Stated as N2a, no other information N2a RN RN
20 Multiple positive ipsilateral nodes listed in code 10 * RN RN
22 Multiple positive ipsilateral nodes listed in code 12 * D D

29 Stated as N2b, no other information N2b RN RN
30 Regional lymph nodes as listed in code 10: * RN RN

e
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30 Positive ipsilateral nodes(s), not stated if single or '
cont’d | multiple

32 Regional lymph nodes as listed in code 12: * D D
Positive ipsilateral node(s), not stated if single or
multiple

40 Regional lymph nodes as listed in code 10: * RN RN
Positive bilateral or contralateral nodes '

42 Regional lymph nodes as listed in code 12: * D D
Positive bilateral or contralateral nodes

49 Stated as N2c¢, no other information N2c¢ RN RN

50 Regional lymph nodes as listed in code 10: * RN RN
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

52 Regional lymph nodes as listed in code 12: * D D
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

60 Stated as N2, NOS N2NOS | RN RN
70 Stated as N3, no other information N3 RN RN
80 Lymph nodes, NOS * RN RN
99 Unknown; not stated NX U U

Regional lymph node(s) cannot be assessed
Not documented in patient record
*For codes 10, 12, 20, 22, 30, 32, 40, 42, 49, 50, 52 and 80 ONLY, the N category is assigned based on the value of Site-

Specific Factor 1, Size of Lymph Nodes, using the extra table, Lymph Nodes Size Table for this site.
**Updated July 1, 2005

Anterior 2/3 of Tongue, Tip, Border, and Tongue, NOS
Reg LN Pos
SEE STANDARD TABLE

Anterior 2/3 of Tongue, Tip, Border, and Tongue, NOS
Reg LN Exam
SEE STANDARD TABLE

|
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Anterior 2/3 of Tongue, Tip, Border, and Tongue, NOS
CS Mets at Dx

**Note: Supraclavicular and transverse cervical lymph nodes are now coded in CS Lymph Nodes because
they are categorized as N rather than M in AJCC TNM. Any cases coded to 10 or 50 can be reviewed and
recoded. The volume of cases affected should be small.

Cancer Reporting Handbook
|

Code Description TNM SS77 SS2000
00 No; none MO NONE [ NONE
10 Distant lymph node(s) M1 D D
Mediastinal
Distant lymph node(s), NOS
40 Distant metastases except distant lymph node(s) (code 10) | M1 D D
Distant metastasis, NOS
Carcinomatosis
50 (10) + (40) M1 D D
99 Unknown if distant metastasis MX U U
Distant metastasis cannot be assessed
Not documented in patient record

**Updated July 1,

2005
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Site-Specific Surgery Codes

Oral Cavity

Lip C000-C009, Base of Tongue C019, Other Parts of Tongue C020-C029,
Gum C030—C039, Floor of Mouth C040—C049, Palate C050-C059,

Other Parts of Mouth C060-C069
(Except for M-9750, 9760-9764, 9800-9820, 9826, 9831-9920, 9931-9964, 9980-9989)

Codes

00 None; no surgery of primary site; autopsy ONLY

10 Local tumor destruction, NOS

11 Photodynamic therapy (PDT)

12 Electrocautery; fulguration (includes use of hot forceps for tumor destruction)
13 Cryosurgery

14 Laser

No specimen sent to pathology from surgical events 10-14

20 Local tumor excision, NOS
26 Polypectomy
27 Excisional biopsy

Any combination of 20 or 26-27 WITH

21 Photodynamic therapy (PDT)
22 Electrocautery

23 Cryosurgery

24 Laser ablation

25 Laser excision

[SEER Note: Codes 21 to 25 above combine 20 Local tumor excision, 26 Polypectomy or
27 Excisional biopsy with 21 PDT, 22 Electrocautery, 23 Cryosurgery, 24 Laser ablation or

25 Laser excision]

Specimen sent to pathology from surgical events 20-27

[SEER Note: Codes 20-27 include shave and wedge resection]
30 Wide excision, NOS |

Code 30 includes:

Hemiglossectomy
Partial glossectomy

]
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40 Radical excision of tumor, NOS
41 Radical excision of tumor ONLY

42 Combination of 41 WITH resection in continuity with mandible (marginal, segmental,

hemi-, or total resection)
43 Combination of 41 WITH resection in continuity with maxilla (partial, subtotal, or

total resection)

[SEER Note: In continuity with or “en bloc” means that all of the tissues were removed during the
same procedure, but not necessarily in a single specimen] '

Codes 4043 include:
Total glossectomy
Radical glossectomy

90 Surgery, NOS
99 Unknown if surgery performed; death certificate ONLY

. _______________________________________________________________________________________________|
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Collaborative Staging Codes
Gum, Upper

C03.0

C03.0 Upper gum

Gum, Upper
CS Tumor Size
SEE STANDARD TABLE

Gum, Upper

CS Extension

Note: Superficial erosion alone of bone/tooth socket by gingival primary is not sufficient to code as
bone involvement. (Code 70)

Code Description TNM SS77 SS2000
00 In situ; noninvasive; intraepithelial Tis IS IS
10 Invasive tumor confined to lamina propria * L L
(mucoperiosteum)
(stroma)
30 Localized, NOS * L L
50 Buccal mucosa (inner cheek) * RE RE

Floor of mouth
Labial mucosa (inner lip), lip

Tongue
55 Facial muscle, NOS * RE RE
Subcutaneous soft tissue of face
60 Lateral pharyngeal wall (tonsillar pillars and fossae, * RE RE
tonsils)
70 Maxilla T4a RE RE
72 Deep muscle of tongue: T4a RE RE
Genioglossus
Hyoglossus
Palatoglossus
Styloglossus
74 Maxillary antrum (sinus) | T4a D D
Nasal cavity
76 Skin T4a

79 Skull T4b

e e e
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80 Further contiguous extension, including: T4b D D
Masticator space

Pterygoid plates

Skull base

Encases internal carotid artery

95 No evidence of primary tumor TO U U

99 Unknown extension X U
Primary tumor cannot be assessed
Not documented in patient record

*For codes 10, 30, 50, 55, 60, and 65 ONLY, the T category is assigned based on the value of CS Tumor Size, as shown
in the Extension Size Table for this site.

Gum, Upper

CS Lymph Nodes :

Note 1: For head and neck schemas, this field includes all lymph nodes defined as Levels I-VII and
Other by AJCC. The complete definitions are provided in the General Instructions.

Note 2: For head and neck schemas, additional information about lymph nodes (size of involved nodes,
extracapsular extension, and levels involved) is coded in Site-Specific Factors 1-6.

Note 3: If laterality of lymph nodes is not specified, assume nodes are ipsilateral. Midline nodes are
considered ipsilateral

**Note 4: For head and neck cancers, if lymph nodes are described only as “supraclavicular”, try to
determine if they are in Level IV (deep to the sternocleidomastoid muscle, in the lower jugular chain) or
Level V (in the posterior triangle, inferior to the transverse cervical artery) and code appropriately. If the
specific level cannot be determined, consider them as Level V nodes.

Code Description TNM SS77 SS2000
00 None; no regional lymph node involvement NO NONE | NONE
10 Single positive ipsilateral regional node: * RN RN

Retropharyngeal, NOS
Regional lymph node, NOS

12 Single positive ipsilateral regional node: * D D
Level V node
Posterior cervical
Posterior triangle (spinal accessory and transverse
cervical)
(upper, middle, and lower corresponding to the
levels that
define upper, middle, and lower jugular nodes)
Level VI node
Anterior deep cervical
Laterotracheal
Paralaryngeal
Paratracheal

R
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12 - Prelaryngeal
cont’d Pretracheal
Recurrent laryngeal
Level VII node
Upper mediastinum (for other mediastinal nodes see
CS Mets
at DX)
Other groups
Intraparotid
Parapharyngeal
Periparotid
Retropharyngeal
Sub-occipital
**Supraclavicular, NOS (See Note 4)

18 Stated as N1, no other information N1 RN RN
19 Stated as N2a, no other information N2a RN RN
20 Multiple positive ipsilateral nodes listed in code 10 * RN RN
22 Multiple positive ipsilateral nodes listed in code 12 * D D
29 Stated as N2b, no other information N2b RN RN
30 Regional lymph nodes as listed in code 10: * RN RN
Positive ipsilateral nodes(s), not stated if single or
multiple
32 Regional lymph nodes as listed in code 12: * D D
Positive ipsilateral node(s), not stated if single or multiple
40 Regional lymph nodes as listed in code 10: * RN RN
Positive bilateral or contralateral nodes
42 Regional lymph nodes as listed in code 12: * D D
Positive bilateral or contralateral nodes
49 Stated as N2¢, no other information N2c¢ RN RN
50 Regional lymph nodes as listed in code 10: * | RN RN

Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral AND not stated if single or multiple

52 Regional lymph nodes as listed in code 12: * D D
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

60 Stated as N2, NOS N2NOS | RN RN

|
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—_

Regional lymph node(s) cannot be assessed
Not documented in patient record

70 Stated as N3, no other information N3 RN RN
80 Lymph nodes, NOS * RN RN
99 Unknown; not stated NX U U

*For codes 10, 12, 20, 22, 30, 32, 40, 42, 49, 50, 52 and 80 ONLY, the N category is assigned based on the value of Site-

Specific Factor 1, Size of Lymph Nodes, using the extra table, Lymph Nodes Size Table for this site.

**Updated July 1, 2005

Gum, Upper
Reg LN Pos
SEE STANDARD TABLE

Gum, Upper
Reg LN Exam
SEE STANDARD TABLE

Gum, Upper

CS Mets at DX
**Note: Supraclavicular and transverse cervical lymph nodes are now coded in CS Lymph Nodes because
they are categorized as N rather than M in AJCC TNM. Any cases coded to 10 or 50 can be reviewed and
recoded. The volume of cases affected should be small.

Code Description TNM SS77 SS2000
00 No; none MO NONE | NONE
10 Distant lymph node(s) Ml D D
Mediastinal
Distant lymph node(s), NOS
40 Distant metastases except distant lymph node(s) (code 10) | M1 D D
Distant metastasis, NOS
Carcinomatosis
50 (10) + (40) M1 D D
Distant lymph node(s) plus other distant metastases
99 Unknown if distant metastasis MX U 8]
Distant metastasis cannot be assessed
Not documented in patient record

#*Updated July 1, 2005
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Collaborative Staging Codes

Gum, Lower and Retromolar Area
Retromolar gingiva (trigone)
C03.1, C06.2

C03.1 Lower gum

C06.2 Retromolar area

Gum, Lower and Retromolar Area
CS Tumor Size
SEE STANDARD TABLE

Gum, Lower and Retromolar Area

CS Extension
Note: Superficial erosion alone of bone/tooth socket by gingival primary is not sufficient to code as

bone involvement (code 70).

Code Description ' TNM SS77 SS2000
00 In situ; noninvasive; intraepithelial Tis IS IS
10 Invasive tumor confined to lamina propria * L L

(mucoperiosteum)(stroma)

30 Localized, NOS * L L

50 Buccal mucosa (inner cheek) ~ * RE RE
Floor of mouth
Labial mucosa (inner lip), lip

Tongue
55 Facial muscle, NOS * RE RE
Subcutaneous soft tissue of face
60 Lateral pharyngeal wall (tonsillar pillars and fossae, ' * RE RE
tonsils)
65 Soft palate including uvula * RE RE
70 Mandible T4a RE RE
72 Deep muscle of tongue: T4a RE RE
Genioglossus
Hyoglossus
Palatoglossus
Styloglossus
76 Skin T4a
79 Skull T4b

-
April 2007 A-53



Texas Cancer Registry

80

Further contiguous extension, including:
Masticator space
Pterygoid plates
Skull base
Encases internal carotid artery

Cancer Reporting Handbook

T4b

D

D

95

No evidence of primary tumor

TO

99

Unknown extension
Primary tumor cannot be assessed
Not documented in patient record

X

*For codes 10, 30, 50, 55, 60, and 65 ONLY, the T category is assigned based on the value of CS Tumor Size, as shown
in the Extension Size Table for this site.

Gum, Lower and Retromolar Area
CS Lymph Nodes
Note 1: For head and neck schemas, this field includes all lymph nodes defined as Levels I-VII and

Other by AJCC. The complete definitions are provided in the General Instructions.

Note 2: For head and neck schemas, additional information about lymph nodes (size of involved nodes,

extracapsular extension, and levels involved) is coded in Site-Specific Factors 1-6.

Note 3: If laterality of lymph nodes is not specified, assume nodes are ipsilateral. Midline nodes are
considered ipsilateral.
**Note 4: For head and neck cancers, if lymph nodes are described only as “supraclavicular”, try to
determine if they are in Level IV (deep to the sternocleidomastoid muscle, in the lower jugular chain) or
Level V (in the posterior triangle, inferior to the transverse cervical artery) and code appropriately. If the

specific level cannot be determined, consider them as Level V nodes.

Level [ node
Submandibular (submaxillary)
Submental
Level Il node
Jugulodigastric (subdigastric)
Upper deep cervical
Upper jugular
Level Il node
Middle deep cervical
Mid jugular
Level IV node
Jugulo-omohyoid (supraomohyoid)
Lower deep cervical
Lower jugular

Code Description TNM SS77 SS2000
00 None; no regional lymph node involvement NO NONE | NONE
10 Single positive ipéilateral regional node: * RN RN
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cont’d

ther groups
Facial:
Buccinator (buccal)
Nasolabial
Cervical, NOS
Deep cervical, NOS
Internal jugular, NOS
Mandibular, NOS
Regional lymph node, NOS

Cancer Reporting Handbook

10 O * RN RN

12

Single positive ipsilateral regional node:
Level V node
Posterior cervical
Posterior triangle (spinal accessory and transverse
cervical) -
(upper, middle, and lower corresponding to the
levels that
define upper, middle, and lower jugular nodes)
Level VI node
Anterior deep cervical
Laterotracheal
Paralaryngeal
Paratracheal
Prelaryngeal
Pretracheal
Recurrent laryngeal
Level VII node

Upper mediastinum (for other mediastinal nodes see

CS Mets

at DX)

Other groups
Intraparotid
Parapharyngeal
Periparotid
Retropharyngeal
Sub-occipital

** Supraclavicular, NOS (See Note 4)

18

Stated as N1, no other information

N1

RN

RN

19

Stated as N2a, no other information

N2a

RN

RN

20

Multiple positive ipsilateral nodes listed in code 10

RN

RN

22

Multiple positive ipsilateral nodes listed in code 12
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29 Stated as N2b, no other information N2b RN RN

30 Regional lymph nodes as listed in code 10: * RN RN
Positive ipsilateral nodes(s), not stated if single or multiple

32 Regional lymph nodes as listed in code 12: * D D
Positive ipsilateral node(s), not stated if single or multiple

40 Regional lymph nodes as listed in code 10: * RN RN
Positive bilateral or contralateral nodes

42 Regional lymph nodes as listed in code 12: * D D
Positive bilateral or contralateral nodes

49 Stated as N2c, no other information N2¢ RN RN

50 Regional lymph nodes as listed in code 10: * -RN RN
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

52 Regional lymph nodes as listed in code 12: * D D
Positive node(s), not stated if ipsilateral, or bilateral, or
contralateral

AND not stated if single or multiple

60 Stated as N2, NOS N2NOS | RN RN
70 Stated as N3, no other information N3 RN RN
80 Lymph nodes, NOS * RN RN
99 Unknown; not stated NX U U

Regional lymph node(s) cannot be assessed
Not documented in patient record A
*For codes 10, 12, 20, 22, 30, 32, 40, 42, 49, 50, 52 and 80 ONLY, the N category is assigned based on the value of Site-

Specific Factor 1, Size of Lymph Nodes, using the extra table, Lymph Nodes Size Table for this site.
**Updated July 1, 2005

Gum, Lower and Retromolar Area
Reg LN Pos
SEE STANDARD TABLE

Gum, Lower and Retromolar Area
Reg LN Exam
SEE STANDARD TABLE

|
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reviewed and recoded. The volume of cases affected should be small.

Cancer Reporting Handbook
|
Gum, Lower and Retromolar Area
CS Mets at Dx

**Note: Supraclavicular and transverse cervical lymph nodes are now coded in CS Lymph Nodes
because they are categorized as N rather than M in AJCC TNM. Any cases coded to 10 or 50 can be

Code Description TNM SS77 SS2000
00 No; none MO NONE | NONE
10 Distant lymph node(s) Ml D D
Mediastinal
Distant lymph node(s), NOS
40 Distant metastases except distant lymph node(s) (code 10) | M1 D D
Distant metastasis, NOS
Carcinomatosis
50 (10) + (40) M1 D D
Distant lymph node(s) plus other distant metastases
99 Unknown if distant metastasis MX U U
Distant metastasis cannot be assessed
Not documented in patient record

**Updated July 1, 2005

Collaborative Staging Codes

Gum, NOS

C03.9

C03.9 Gum, NOS

Gum, NOS

CS Tumor Size
SEE STANDARD TABLE

Gum, NOS

CS Extension
Note: Superficial erosion alone of bone/tooth socket by gingival primary is not sufficient to code as bone

involvement. (Code 70)

Code Description TNM SS77 SS2000

00 In situ; noninvasive; intraepithelial Tis IS IS

10 Invasive tumor confined to lamina propria * L L
mucoperiosteum) (stroma)

30 Localized, NOS * L L
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50 Buccal mucosa (inner cheek) * RE RE
Labial mucosa (inner lip), lip

55 Facial muscle, NOS * RE RE
Subcutaneous soft tissue of face

60 Lateral pharyngeal wall (tonsillar pillars and * RE RE
fossae, tonsils)

72 Deep muscle of tongue: T4a RE RE
Genioglossus
Hyoglossus
Palatoglossus
Styloglossus

76 Skin T4a

79 Skull T4b

80 Further contiguous extension, including: T4b
Masticator space

Pterygoid plates

Skull base

Encases internal carotid artery

95 No evidence of primary tumor TO

99 Unknown extension TX
Primary tumor cannot be assessed
Not documented in patient record

*For codes 10, 30, 50, 55, 60 and 65 ONLY, the T category is assigned based on the value of CS Tumor Size, as shown in the
Extension Size Table for this site.

Gum, NOS

CS Lymph Nodes

Note 1: For head and neck schemas, this field includes all lymph nodes defined as Levels I-VII and
Other by AJCC. The complete definitions are provided in the General Instructions.

Note 2: For head and neck schemas, additional information about lymph nodes (size of involved nodes,
extracapsular extension, and levels involved) is coded in Site-Specific Factors 1-6.

Note 3: If laterality of lymph nodes is not specified, assume nodes are ipsilateral. Midline nodes are
considered ipsilateral.

**Note 4: For head and neck cancers, if lymph nodes are described only as “supraclavicular”, try to
determine if they are in Level IV (deep to the sternocleidomastoid muscle, in the lower jugular chain) or
Level V (in the posterior triangle, inferior to the transverse cervical artery) and code appropriately. If the
specific level cannot be determined, consider them as Level V nodes.

Code Description TNM SS77 SS2000

00 None; no regional lymph node involvement NO NONE | NONE

- ________________________________________________________________________________|
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10 Single positive ipsilateral regional node:

Level I node
Submandibular (submaxillary)
Submental
Level Il node
Jugulodigastric (subdigastric)
Upper deep cervical
Upper jugular
Level Il node
Middle deep cervical
Mid jugular
Level IV node
Jugulo-omohyoid (supraomohyoid)
Lower deep cervical
Lower jugular
Other groups
Facial:
Buccinator (buccal)
Nasolabial
Cervical, NOS
Deep cervical, NOS
Internal jugular, NOS
Mandibular, NOS
Regional lymph node, NOS

Cancer Reporting Handbook

RN RN

12 Single positive ipsilateral regional node:

Level V node
Posterior cervical
Posterior triangle (spinal accessory

cervical)
(upper, middle, and lower corresponding to the
levels that
define upper, middle, and lower jugular nodes)

Level VI node
Anterior deep cervical
Laterotracheal
Paralaryngeal
Paratracheal
Prelaryngeal
Pretracheal
Recurrent laryngeal
Level VII node

Upper mediastinum (for other mediastinal nodes see
CS Mets

at DX)
Other groups

and transverse

April 2007

A-59



Texas Cancer Registry Cancer Reporting Handbook

L

Intraparotid
12 Parapharyngeal
cont’d Periparotid
Retropharyngeal

Sub-occipital
** Supraclavicular (See Note 4)

18 Stated as N1, no other information N1 RN RN
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